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COSMECQG, INC.

P.O. Box 307 — 70 South St., Walpole, Mass. 02081
Tel: (617) 668-6600

CERTIFICATE OF ANALYSIS

CUSTOMER: CUSTOMER'S ORDER NO.: 37B

P O Box 431
New Castle, Pa. 16103 OUR ORDER NO.: 38252

HEAT NO.: E 44

SPECIFICATION: PROJECT: Pa. HBwy. Dept.
ASTM B22 Alloy D mod. w/up
to 2.5% FPb req‘d. Rehabilitation of Porbes Ave. Bridg

CHEMICAL COMPOSITION PHYSICAL PROPERTIES

Coppar86°25_ Tensile Strength ..o 48,600 psd.

Tin..... 9'09 Yield, Strength . oo S i e detiiminices 22,000 p.sd.

Leadz'sg._ Elongation in 2" . i i i 1 o

1.68
Zinco s e e s Seonimonae Brinell Hardness | Kaos s

Nickel......... 0'32 A Deformation Limit at0.001" ... 18,700 ¢
0.09

Iron... spalnnagnar o MR e na snn | aping Permanent Set under 100,000 p.s.d. ... inch

Antimony............ 0208 il Max. Compression under 10,000 p.si. ..cocoocoooeeeeee. inch

Phosphorous.....‘.‘........9.'..9.? 4 Plg 14 x 11/2 x 24

o +.005 +.005

Manganese............. OB ...

Stlicon.............. No.ne
Sul fur 0.04

Commonwealth of Massachusetts
County of Norfolk

Subscribed and sworn to, before me,

this Fifth day of Octobar 19 72

ofory Pubhc Chief Inspector
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PURCHASE ORDER
Conn Construction Co.

——Engineerd and Contraclors——

Date.
Aret Code 412, §54-6472
BOX 431 - NEW CASTLE, PENNSYLYANIA 16103
[~ 1 [
To SHIP TO
L _l L.
BHIP VIA F. 0. B, AT NG,
QUANTITY DESCRIPTION

CONN CONSTRUCTION CO.

By.

PURCHASING AGENT
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@ United States Steel Corporation ST

STANDARD CERTIFIED TEST REPORT

TUBULAR PRODUCTS G-25-72 o

GRADE
STRUCTUABL Mor:ow TuE/sé

/= ASTAy Ab/F
E Conwy Conszrue 7704 Lo, A
T ADDRESS U.5. STEEL ORDER NO. -
] LA LYLTS
: :
g" e | " L | el ___ MECHANICAL PROPERTIES _ CHEMICAL ANALYSIS (%) -
2o || T | BEar | e | s e | e Ty [ o Tl e | s | sl
E NO. THICKNESS TFJT '. o rr_gnl‘: ey’ CA EU K N/
e/l 2bofliorol 375\ ont B el 29¥07 520 d 2. dp7 38\ 112|020l 502 2700 5
oLt |
03 ¢ p/¢ WAl Hre k|G S/ 0172710 01 40. 0|07 (348 /ol o008 /| 26176107
Lanes 10 |3 o8 |ors | U372 8

1)

;f" {"D‘f

MET 4-1 REV. 349
USS CAT. NO. 8372.01 -
01.003.0242 Wo hereby certify that the above figures are correct, (]

as contained in tha records of the company — =

Chief Motallurgiet

Vet A
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PUH(ﬂiASEiDRDFR
' Conn Construction Co.

—ECngineerd and Contraclond——

Date
Area Code 412, 654-6672
BOX 431 - NEW CASTLE, PENNSYLYANIA 16103
F‘ ] [~
) anua
To B - a 5 SHIP TO
J ge Tyma
| ] L
SHIP Via F. 0. B. ASC MO
QUANTITY DESCRIPTION

IN HE:t HRehabilitation of Forbes
Avenue bridge

tud Bolts 7/8" Round x 1 ft. 3 in.
24" thd. one end
4% thd. one .ﬂd

‘turidl to meet or exceed ASTM A-32% for HiL strength bolt:
ix copies of certificstion on material.

Customer truck your plant 93100 A.M, June 6, 1972

CONN CONSTRUCTION CO.

PURCHASING AGENT
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ity Eo | 4 Arca Codo 412, 654.6672 ! e ; ;

i Box'431 . NEW CASTLE, PENNSYLVANIA - 16103, . [ . &%
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LARRRLRRRARRS FRIAG S AT 00 ARGEARRAAARARND S
Crucik.. Colt Industries Crucih..

ALLOY DIVISICA,

5P 25500 REV 471

KILLA

t T ORADE .:ou MPG | CUSTOMER CODE. _ SHIPFED FRON Ak TAPPED | INSIRUCITGN
e 24 ws.L br.r umul.wlmuh.lbn._zhbﬁbzc FA__ r \hs..\w . - ~
_wv.m SOL ; i - 1 [SHIP
e TO: { T0:
o D-Bolt Company
: OF PENNSYLVANIA H
= P S T e S ETE e, |
TEm| CUSTOMER ORDER NO. [
=il C#'ho EL = T r [
L5 5 P i
] HEAT MO | 1 Mk g L
oG = 8 =41 : : - . p
CHERT & LelL # i q _
ey L gl P i e

CERTIFICATE OF TEST

iy

a3 K 3 e
3
FA. 15055 G LC8H
- e = -
= 1]
(o - -
Y ¥ I
i £
L i | B,
— T ==
> i o
Fal e
&

FernHollow_028-006

yPgh_

NTSB_Cit
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BoLTs

D-Bolt Company WASHERS
NUTS ' OF PENNSYLVANIA STUDS
BOLTS NUTS SOCKETS SPECIALS
SEREWS 100S 8TH AVENUE SEECIALS
GLENSHAW, PA. 15116
412.487-2010
CERTIFICATION
DATE: July 7, 1972
. CUSTOMER ORDER #:
CUSTOMER: gonn Construction 351
D-BOLT #: A 18802
DESCRIPTION: SPECIFICATION:
Hex Nuts A 307
Hot Dip Galvanizing A 153

We hereby certify that the above is correct and that
all the parts and/or material furnished have been manu-
factured in accordance with applicable quality require-
ments. We also certify that all parts and/or material
conform to the applicable drawings, specifications and
conditions set forth on the purchase order as contained
in the records of this company.

D-Bolt Company
of Pennsylvania

Kenneth R, Sacks
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L:’:H.—E - ....:. - :f.‘u-n-:l.\.h.
Ttk 3 st Lg9- 5008
:;:;- 3‘ll+ . - . ‘..-.h :3“38688*
wolt 5029hp-n0 _[F : F 13 Mg 1E 37z g [ e VI )
WEG R 3 WEOR e B [ COLLECT
" CONN CONSTRUCT:ON CO CONN CONSTRUCTION CO
g, BOY k31 o THEIR SIDING
gl NEW CASTLE P~ 156103 | NEW CASTLE PA

2 5/18/72 woSdARROWS POINT MD o =
e BEQ DEMLER PELE
CAY I VEHICW MDD 2.3 :é‘; KusD OF PACKAGE, DESCELIION GF AITICULL, SHICIAL MANS AND LALLM ONS H‘lﬁﬂ?‘ﬂ\.-‘-\&h V
ROG 31109 17 STEEL PLATES 14699,
060-461
CualOmit & BIC Sivtd 103 UNTS DESCHPTION AND SIZE WEIGHT V

HT#r PCS

_SHIPMENT 40-8485 DATED 5/18/72 IS CORRECTED 5/30/72

ADD FOLLOWING [TEM:

{

_V NOTCH 15 F7 LB AT L0 DEG
GA EA HT GAS CUT ENDS
MAX 5 TON LIFTS

nsP (105600

TUR ND 168568
_2(ey  w22m7ts1 1

_CHANGE TOTALS T0:
FROM:

17
16

~ADD
0750 256 021 9883

2-1/8X24X6Ek

2025003LBD) MAYAR! R-50 ASTM A588 GR B LONG

F THICK & THINNEST
(0750-256-091)

9883
57 FT

146994
137111

T SUBSCRIBED AMD
BEFOR TE'iE-‘:‘.-_-.Z/_._ DAY OF
9/432; K72

we b

TOAE

L‘- A9 d .

NOTARY PUNIC

Tt P'VH“H‘.I—'—“—'I'E
SWORM TO

WY GO LN CAFIRIS JULY 1, 1574

- i HLPORT G MECHANCAL AMD CHEMICAL TESTS
. Zoits | | Bloadeee-ol) Rhusireats |, FBoads < T Sl TcuSEn | S
I i i
L2 ST E..30 0 87000 |2 2L O, 13 (1.08 j.020 !.025 .29 ! 311 .33
e e g a LR [V : ' @
: = RS LagiE) ) VS ; | ;
LONGITUD! . REY 7 NOTCH IMPACT TEST TO MEZY 15 FYiLi ATiPLUS 4G F. i
e #3 AVG. | TEST SIUE ; ‘
10 18-1/3) 1C:Zg iM : ;
3
!
- (7 =
Aeve fuidls o . Lt Y T {10 Iy Y

.
o
ol

7<

t’ - ’.._,/E:-\

priT)

Y
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BerHieHEM STEeL CORPORATION ¥

BETHLENEM, PA. 10016 - 409-8485
13-38588B

e 3k

o -
mul I: I8
= g

[L1}

e
o ¥

jDI1sT
i)

] |z |

|-
4

[l

nr

—ts
(LT
w |F

COMN CONSTRUCTION CO

§ HEET 2 ;
== CAR OR VEHICIE NO. or?nrg KD OF PACKAGE, DESCRPTION OF ARTICIES, SPECIAL MAEKY ANG (XCEFTIONS WEIGHT FOUNDS Y
CUSICHEE & BC ORDIT NS [ETH) DESCEFTION AND STt wiGHT
- HT# PCS
lusp=(1nsro)
2075003403D)  *AYAR! R=50 ASTM A588 GR B LONG
v MOTCH 15 FT AT 40 DEG F THICK & THINNEST
GA EA HT GAS CUT ENDS
MAX 5 TON LIFTS ' )
(0750-256-091)
uRit 168508
n(c) 42243271 2 3=1/8X2uXL14 17592
34FT 6IN
16 137111
- it  proR o SATSEAISTE . es——
SUBSCRIBED AND SWG2N TO

9750 256 091 137111

IAY CONMSSICi EXFIRES JULY 1, 1974

NI

REPORT OF MECHANICAL AND CHEMICAL TESTS

Heat No, Thickneus Yield. Point Tenslle Elong....-% | Redi...Fo | . Bends c Mn ] H Sl Cu Ni
L22H3277 I s, .so , 82000 |2 30 ok .13 (1.04 [.019 |.028 |.25 (.27 |.35
CR Vv
.5’* .026
LONGITUD! /AL CHARPY V NOTCH IMPACT TEST| TO MEET 15 FTjLB AT|PLUS §0 F.
#1 #2 #3 AvG TEST S|[ZE
£22H327] 30 34 11 25 10 x 1p MM
40 37 35 37-1/3 | ®
/- j ¥ 1
| certily the obave resuls to be correct o0 in the record of the company. *
-/C-' ’% Per i
{ JPHIEF GAETALLURGIST

NTSB Attachment - Page 10
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tust
oo
coots

BerHieHEm Steer CorPORATION

31k 3
203940-00 E 1 |5

BETHLEHEM, PA. 18016

80 |

_/ "2105-81:85

w13=-38688
E T I

-
E
lﬂ.l._l.
m =

()
a
]

E

A1

™

CONN CONSTRUCTION €O
X k31
NEW CASTLE PA 15103

§3737 [

H

IF 10

FeoLLecT

COMIl CONSTRUCTION CO
THEIR SIDING
NEW CASTLE PA

33/18/72 wu SPARROVS POINT MD ros
CAlDIVI'tI‘l‘ ["Q p‘:}fﬁ: KIND OF PACKAGE, DESCEPTION OF ATTICIES, SPECIAL MARKY AND EXCHFTIONS WEIGHT FOUNDS v
RDG 31109 16 STEEL PLATES 137111
060=-161
+ TCUSTOMER & B5C DROME NOS, LX) DESCIFTION AND SILE wiGsT W
HT PCS
1NsP:(10550)
ozroo*bsn) MAYART R=50 ASTM AG588 GR B LONG
Vv NOTCH 15 FT LB AT 4O DEG F THICK & THINNEST
GA EA HT GAS CUT ENDS
MAX 5 TOM LIFTS
(0750-256-091)
uris 168508
1(c) 42242121 1 3-1/LX22X366 7h1k
= 30FT 61N
2(p) L21H1L31 2 2-1/8X2h§?8#T 19766
2(p)  421H3431 1 9883
3(P) L12HO1L1 1 1-7/8x2u§§g$ 8108
3(p) La2tHD201 . 1 8108
3(P) L21H1291 3 21324
N T - I SUBSCRIBED AND SWO
tBE aN TO
u{P) L21H1431 2 3-1/8X24Xh 1k 1L53 =
34FT 6IN EFORE 57 T4 ‘_é_ol\y OF
- __%m_
_ NETAARY PUEmE
1Y COMRISSION EXPIRES JULY 1, 1974
CONT ON SHT 2
[ N REPORT OF MECHANICAL AND CHEMICAL TESTS
[ HearMa. | nickmes. | Yield Point Temile | Elong..-.% | Redo.-%o |  Bends c Ma 4 5 sl £ M1
[ L22H2127 ! Y670 | 88500 |2 26 OK 13 .6 018 022 |29 |29 |.3%
L22H212, I 62000 87500 2 29 0K CR Vv
| - .59 |.031
L21H1431 | 55000 | 80000 |2 30 ok | .13 h.o9 [.018 |.029 |28 |28 [.33
L21H1431 . 53000 | 74000 |2 28 0K tR |V :
! .56 |.026
L21H3431 ' 62500 | 90000 |2 24 0K 13 hay Loi8 o2 L27  L29 .31
CR Vv
. .58 [.028
L12HBT4 58000 82500 2 30 oK A3 .06 [O17 [023 L27 .27 |29
! CR |V
! .55 023
421H0261 57500 | 79000 {2 29 ok |.13 p.o2 Lovy Lozt L2y L27 |33
. CR |V
1 J_ ﬂ A C’d‘ .5!{ .{12&
| cartily the abova resulls to b correct o1 in the record of the company. - , q,Wé %/
(/™ Chier mETALLURGIST r« [
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U CTH

i =

[

E i

BerHienem SteeL CORPORATION

BETHLENEM,

£93 516 l53737 59

PFA. 18016

80 i

wlj09=
1#53-3868?&*8599
N I

Cdm
3 10 |=

|=:

[ CONN CONSTRUCTION €O

:nnl.-!
-

=
=

[ECOLLEET

CONN CONSTRUCTION CD

o[BOX 131 ol THEIR SIDING

g NEW CASTLE PA 16103 ¢ NEW CASTLE PA

e 5/22/72 %% SPARROWS PDINT MD o o
e REQN NEMIFR PLF

CAT OF VEHICLE NO. :f",,'g KIND GF PACKAGE, DESCIIFTION OF ARTICLES, SPECIAL MARKS AND EXCEFTIONS WEGHT Tounes W
B&D 352501 8 STEEL PLATES bk716
DVER 102 iN WIDE

160-4060

CUSTOMER & BSC OIDER NO3 UNITS DESCIFTICN AND 32E waGHT W
S HT PCS

ANSP: (10560)

(20250034BD) MAYAR{ R-50

ASTM AG88 GR B LONG V

NOTCH 15 FT LB AT 4O DEG F THICK & THINNEST GA
EA HT MAX 5 TON LIFTS

UR ND 127626

(0861-256-501)

T0e)  B22H2271 B 1/2 X 121 X 340 23308
28 FT & N
2(e)  Bi2HE921 4 T/16 X 127 X 3h0 21408
28 FT & IN
- 5 BL716
" SUBSCRIBED AND SWORN TO
_ BEFORE MAZ THIS DAY OF
= =
. ;;ZinngéLa_if_Lﬁéfé;¢=
NOTARY PUBLIC
MY COMMISSION EXPIRES JULY 1, 1974
= REPORT OF MECHANIC_&. AND CHEMI_(_:A_;L TESTS
Heat Ho, Thickness Yisld Point Tensila Elong..—.-% | Red..._.% Bends c Mn P 3 by cy Ni
LIPH2271 62900 | §9400 |8 19 0K .13 .28 |.009 |.019 [.2h .28'?.28
12212271 61000 | 81300 |8 25 0K R | v
51 |.0Z6
L12HE921 57000 | 81200 g 23 11,4 L2 |1.07 [.018 [.021 |.27 .33 |.32
L1216920 61200 | 82600 |8 24 oK R |V
58 |.026
LONGITUDII NAL CHRRPY V NOQTCH IMPACT TEST| TO MEET 15 FTLY AT |PLUS LT F.
i R ig avG, || "TEST §1z8 tUs A0:F
s2m22m| 80 | 73 77." | 10x20[MM
J 45 | 50 41 5=1/3 ziﬁiﬁ MM
L12H6921] 94 |78 9 8=ifg 10x10 | MM
" 86 | 200 |300 B5- 1010 | M4

Pt |

Q

"

"o
1 cartify the ohovs rewtts o be correct as In the record of the company. ﬁ’_
L ]
F
= Par
CHH ALURGH V

AN3EY (Rav A ATOV
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37733 [Rev.A 5.69) . BETHLEHEM STEEL CORPORATION

. - METALLURGICAL DEPARTMENT

REPORT OF TESTS AND ANALYSIS

ANT SHIPMENT NO. DATE SHIPPED

CAR OR VEHICLE NO.

C YOUNGSTOWN PIE ATTIX 470777 PAGE

BURNS HARBOR 803-08535 05-24-72

CONN CONSTRUCTION CO
BOX 431
NEW CASTLE PA 16103

THEIR SIDING
NEW CASTLE PA

VLY U
SHIP TO

CONN CONSTRUCTION COD

i

DESCRIPTION & SPECIFICATION
CUSTOMER ORDER NO, SERIAL HEAT

THICKNESS SIZE&] QUANTITY LENGTH

s5coloRmEl NO! NUMBER NUMBER No. Pos. | W) | widhorpia. ] WIHHX,

YIELD TENSILE ELONG. | genp

HARDNESS

RED,

Weight STRENGTH STRENGTH IN. %

Volue %

TEEL PLATES— MAYARI[ R-50 ASTM AS588 GR B LONG V
THINNEST GA EA HT
D#f 314 GH 013-3868

801H11600 1 13/16 134 444
FULL SIZE LONG V NOTCH CHARPY |MPACTS AT 40 DEG F OF 15 FT LBS
801H12930 1 13/16 134 444
FULL SIZE LONG V NOTCH CHARPY IMPACTS AT 40 DEG F OF 15 FT LBS
801H15770 1 13/16 134 444
FULL SIZE LONG V NOTCH CHARPY IMPACTS AT 40O DEG F OF 15 FT LBS
802E00400 1 13/16 134 444
FULL SIZE LONG V NOTCH CHARPY IMPACTS AT 40 DEG F OF 15 FT (BS
801H18600 4 3/ 8 115 1164

3/4 SIZE LONG V NOTCH CHARPY IMPACTS AT 40 DEG F OF 15 FT LBS

66-81-71

NOTCH 15 FT LB AT 40 DEG F THICK &

13695  6L200 82600 8 19 0K
18-32 -27

13695 52000  T1000 B8%26% 0K
120-148-124

13695 55200 74200 8%25% 0K

102-112-128
13695 54200 74200 B%21% OK

m_ﬂwm-mw
56884 5200 78200 8"21% OK
58400 80700 8 23 oK

HEAT CHEMICAL ANALYSIS MCQUAID—EHN
NUMBER ¢ Mn P s 51 Cu Ni cr Mo v Ti GRAIN SIZE
O1H1Y600 [ «12 | «92 [005 [«020 | <22 | +24 <34 .50 .03
01H12930 | «11 | -85 [.006 [.0O17 « 24 «26 <29 .55 -03 SUBSCRIBED AND SWCRN TO BEFORE ME
O1H1E770 | =11 | -89 |.008 [.019 .21 «25 <29 <54 .02 E_wﬁ\dkn it
02E00400 | <11 | <89 |.008 [.028 | .23 | .28 .36 .50 .03 (=0 DAY, 19/2~
O1H18600 | «12 | .87 (005 [(022 | .24 | .26 .48 .51 .03 i

5
zo,;i vcmima
PORTER COUNTY INDIANA
MY COMMISSION EXPIRES JULY 31, 1972

| certify the above results 1o be correct as conlained in the records of the Bethlehem Steel Cotporation,

. . xnvp: : mm i

FernHollow_028-012

yPgh_

NTSB_Cit
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CONN CONSTRUCTION CO.

Engineers and Contractors

AREA CODE 412 654-6672
BOX 431 - NEW CASTLE. PENNSYLVANIA 186103

August 1, 1972

City of Pittsburgh

City-County Building

Room 618

Department of Supplies
Pittsburgh, Pennsylvania 15219

IN RE: Rehabilitation of Forbes Avenue
Bridge over Fern Hollow and other
work incidental thereto

Gentlemen:

We enclose herewith one (1) copy each of our Purchase
Orders for subject project, with test report attached.

ranscome, P. E.

Vice President
bd

encl:

An Equal Opportunity Employer

NTSB Attachment - Page 14 NTSB_CityPgh_FernHollow_028-013



PURCHASE ORDER
Conn Construction Co.

—Eugineers and Contraclons——

Date
Area Code 412, 654-8672
BOX 431 - NEW CASTLE, PENNSYLYANIA 16103
I 1 i~
To SHIP TO
L _| L
SHIP YiA F. O, B. AT NGO,
QUANTITY DESCRIPTION

CONN CONSTRUCTION CO.

BY.

PURCHASING AGENT

NTSB Attachment - Page 15 NTSB_CityPgh_FernHollow_028-014



PURCHASE ORDl.E!R
Conn Construction Co.

——Engineerd and Conbraclord——

Date.
Arec Code 412, 654-8672
BOX 431 - NEW CASTLE, PENNSYLYANIA 14103
i 1 [ 7
To SHIP TO
L _J [
SHIP VIA F. O. B. A/C NO
QUANTITY RESCRIPTION

CONN CONSTRUCTION CO.

By.

FURCHASING AGENT

NTSB Attachment - Page 16 NTSB_CityPgh_FernHollow_028-015



IRARTARRRRS R R R R R R S AR R R RS SRR RARS RN I RR R SRBARBRRT
Coit industries Criigihe. e ;
; ALLCY DIVISICA, MICLAND, FA. 1505¢ L cog &
mm GRADE [PROD MPG | CUSTAmER CODE SHIPPED FROM DaTE 5AIPPED _ INSTRUCTIO NS #
= 2404020 7¢4 C1355G-CLMIDLAND PA L 8/17/) |

: SHIP
TO:

D-Bolt Company
I OF PENNSYLVANIA ., h

i _
P = s ieman SITKETE .

n:unoznu ORDER 0
€lé: Ca—26

- Tew| T ¥ TotRowi o i -
CPZiLtErl  Tol FR K1
1S L

D

SkOALY
ESTHM ALG:

v MNF < ol (R v
i

« 4l e Bt el ic HE

in

et e

HEAT &
325€E>z4

Loeldt & wusLNTLTY

-

Gindlh  HARCHi=5 S
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CUSTOMER:
Conn Construction

DESCRIPTION:

Hex Nuts

OF PENNSYLVANIA
BOLTS NUTS SOCKETS SPECIALS

GLENSHAW, PA. 15116
412-487-2010

CERTIFICATION

DATE: :
July 7, 1972

CUSTOMER ORDER #:

351
SPECIFICATION:
A 307
Hot Dip Galvaniszing A 153

We hereby certify that the above is correct and that
alt the parts and/or material furnished have been manu-
factured in accordance with applicable quality require-

We also certify that all parts and/or material

conform to the applicable drawings, specifications and
conditions set forth on the purchase order as contained
in the records of this company.

D-Bolt Company
of Pennsylvania

St Rl

Esnneth R, Sgoks

NTSB Attachment - Page 18 NTSB_CityPgh_FernHollow_028-017

D-Bolt Company WASHERS

STUDS

1005 B8TH AVENUE SPECIALS



PURCHASE OR.DFR
Conn Construction Co.

—ECngineerd and Contraclors——

Date
Area Code 412, 654.6672
BOX 431 - NEW CASTLE, PENNSYLVANIA 14103
= il =~
To SHIP TO
L _ |
SHIP VIA F. o B. AC NO
QUANTITY DESCRIPTION

CONN CONSTRUCTION CO,

By.

PURCHASING AGENT

NTSB Attachment - Page 19 NTSB_CityPgh_FernHollow_028-018



QLY WRrARIIMEN) ™ MEIALLURGILAL

@m@. United States Steel Corporation

TEST REPORT OF PLATES
worns_ HOMESTEAD DISTRICT vs.s. orom o, L AKOBZ2S _.n_ﬂ.woﬂmﬂ%a 143»51436
CUSTOMER ORDER NGO, P09 3/27/72
car on Tauckno__ 194608 SHIPPER HO. & DATE 16850 AL26/LT2 100
,| CONN CONSTRUCTION CO o CONN FA3 & ENGR €O SIDING
| P_0O BDX 431 =| PRLE RR
3| NEw CASTLE PA 14103 z Hmc:m.::bW STREFT
“| NEW CASTLE PA J_
Usou(UReltNadeASTi{sAm588u? laGRADEsAnCHRP Y[ {Pav=NTCH=LONGn s YESTS = It}
i u.mm.._.\_nmmub._.lmrcms.colamml_...Im.cmlImh._.lrc._.locnrlvmzlbm,ﬁzlhlwmolubml 9 %D
:] PEC /R 10 RD “LBB
: SIGNATURE L
: 0s10 L. Y W1} N1 I N S
em HEAT TEST OR PIECE AR LRI S R ERIOM YIELD PT. TENSILE 5TR. SLONGATION ® S
O, No. IDENTITY WO, - e (LIRS LENGIH ' o 1, Pst. mee | mae | s [B16
10 740184 2 1/2 as 300 74890 1100 84800 Nm-o_
* 48200 90500({21,0 3
Full Size [Longitudinsl V|HNotchjCharpy Impegt Test 10 X ._.og_s Made at plus 4D Deg, F.| 78-T5-70 Ft. Lbs}i
wylELn POJMNT B ,0050 E¥T, :
SPECIMEN SIZE TESTED ACCORDING TO COMPANY RECORDS CONFORMS TO THE REQUIREMENTS OF THE SPECIFICATION LISTED ABOVE % B OR H INDICATE COMPLIANCE OF BEND OR HOMO TESTS, RESPECTIVELY
HEAT KO TYPE C Mn P 5 i Cu Hi Cr Mo 5n Al N v B Ti Ch Co
4010y LAUL TS L1122 j0l0luge 23 avy 09 125 W3 HVIK ] i

e

.
FORM G-2GE31 REV 871 07.000.0441

FernHollow_028-019

yPgh_

NTSB Attachment - Page 20 NTSB Cit



Test Report of BARS

Tt wes ANSTIEING - ME | >—l—lcmm—n>—l
CLAIKRTON

WORKS

FILE No.__T03598

.W JUNE 22n4 19 72
,m Product Ummnlv:o:\m_umn:mnnzo: BOP STEEL HR HI STRENGTH BARS USS cor TEN B ASTM A-588-71 GRADE A
" Load Tall
w,. Charged to__CONN CONSTRUCTION GOMPANY NEW CASTLE  pa, or mzun;w Notice
E Shipped to CONN_FAB. & ENGR. CO. NEW CASTLE _ pa, Car Number
[ -
4 SIZE ANALYSIS Tensila
Customer’s Yield Point Elong. Red, of
rder No. Mili Heat g Test Piece Strength 9. | Ted- o Bend
w:n“ D”_-n Crder No. No. \MNN..\\ c Mn p 3 SI CF. cu Cut From .«.—”.m.m”a.q _ru..vn_. In M >“n Test
O?UNWMU sq. in.
299 4%7/1a"
3727772 LA 50826 | B53960 BAR .17 1.07.013 l.018 | .22 |.35 .28 |.4375"BAR | 64210 |87580 20,2 oK
——
m l LU 03 1.375vpap 66120 |93010 19,5 oK
| 4X3/80 LU
A40935 BAKR .16 11.12/,010!.020 21 | .56 (.27 «375"BAR 65450 {89790 | 19.2 OK
v
U U .05 i 64770 89200 20,6 oK
CHARPY IMPapT V-NOTCH [LONG FOR HEAT 1OT QUALIFICATIONS TO ASTM A-370+68 158T, LBS. AT PLUS 40 BEG| F
SPECIMEN RESULTS |
| SIZE FT, LBS.
4 X 77167
B533900 BAR 10mm X 1Dmm 150|150 175
5 X 378v
A40935 BAR 10mm ¥ 70 5mm 128 68 74
“ . —
We heraby certify that the above tigures are correct b. .h- mbmbz
a3 canigined in the records of the company TP IT

| iy e s e e i

T T

=

T T IR T ——

UNIEFTAETALLURGIST

7

BY ma\

-
-

FernHollow_028-020

yPgh_

NTSB_Cit

NTSB Attachment - Page 21



FRWULFUL WY UEFARIMENI = MCIALLURDLAL

USS) United States Steel Gorporation

TEST REPORT OF T_..bq.mm
wome_ HOMESTEAD DISTRICT .. comwo LAGDOB2S ‘Moot ye3.59330

299 3/27/12
CJ94608 PA cnreen wo. s oare___ 96349 7420/72 160

CUSTOMER CORDER NO,

CAR OR TRUCK NO.

FernHollow_028-021

yPgh_

CONN CONSTRUCTION ¢O CONN FAB & ENGR CO SIDING

] mmm mmmqnmnmb 16103 : vammﬂmH»r STREET WE HEREBY CERTIF

g 2| NEW CASTLE PA THAT THE CHERTEAL mz>r«m“m

_ ABEw A CHRP ¥ EHP=y=HECHWLONG=H=TESTS= ANGARY IE qmmmumua I mm&m

¢ 15FT/LBS"ATPLUS~A0mDE G=F=FOR=HEAT=L 0T=QUAL=PER®ASTM=A®37 0=PAR=19 %nmzmmzwnz«x RECORDS OF

i 010139 2

m aowon HeWNe MAXSON, CH, MET,

: — 0610 pare 07/21/72 =
ITEM HEAT TEST OR PIECE MATLERLATADES CRIVEION g YIELD PT, TENSILE 5TR Sl L v Oﬂma. m m m
NO. NO. IDENTITY HO. _...M.. hn_“mﬁm_moﬂ ,.h._u_%ﬁ.. w._%. LENGTH WEIGHT pst. PSI, LR LE amen |P10
02 706150 1 1 1 3/4 16 630 4997 = s7200 | 84800 123.0 la
. Pull Sixp Longieudinal [V Notdh Chaxpy Imppot Tasts 10 e 10 MM Made at Plys 40 Deg|?. 35-48-85 Fe Lbgl.
03 706150 { 1 4 16 644 5108 » 57200 | 84300 R3.0

Full 8 Longitudinal |V Noegh Charpy Impsct Tests 10 k 10 MM Msde at Plys 40 DeglV. 38-48+65 P Lba.

* YIRLD POINT @ .0050 HXT.

SPECIMEN 51ZE FESTED ACCORDING TO COMPANY RECORDS CONFORMS TO THE REQUIREMEINTS OF THE SPECIFICATION LISTED ABOVE %* B OR H INDICATE COMPLIANCE OF BEND OR HOMO TESTS, RESPECTIVELY

NTSB Attachment - Page 22 NTSB Cit

ipa, [oee [ co [ M p e g | coo J mi Mo [ sn [ w ] N T Y B T =
+ttSo—LAbL 5166013 cww_lqm.w L W S5 " 3 05 T : “
w b 1 1 i 1 3 " ' 1 v 1 '
z ' “ i [ ! et : " ' " |
: oot ISl o I B " " sl
] ! 1 " 1 ' ! ' ] " ] 1
m 3 ! 1 1 1 t 4 ' 1 1 1
x [} “ 1 “ 1 “ " [ 1 " 1 |
g " : R o (= " " 1) -,
1

“ " g ! 1 | | S 1 " |

FORM G-20631 REV 671 02.000.044) [ 3]



@ United States Steel Corporation

TEST REPORT OF FLATES
wons_ HOMESTEAD DISTRICT vss. orosrno. L ARUBRE _.ﬂ_ﬂ,woﬁ"_,u%__ 1643=55-2
CUSTOMER ORDER NO. _...-.ﬂo W\uﬂ\ﬂm
can o8 Thuck No__ B JIBECA sHerEr no, & e 96290 T/12/72 48
CONN CONSTRUCTION 0 COMN FAR g &R €O SINIwva
P 0 BOX 431 21PeI.F PR
NEW CASTLE PA 16103 S| INDUSTRIAL STREET iE HEREBY CERTIFY
“IMEW CASTLE P2 MI}._.:._._._mﬂﬁ"ﬂm _me_-_. >2nr«mmw
i o
USosCOR= IEN=H=ASTr=A=ERg=7 1" mxncm A=CHRPY=I] iP= 7= TCH=L DNG=Y=TESTS .m_um.._ﬂ H-Nm nomxmnﬂ wm CONWe=
15FT/L8S=AT=FLUS =40 =DEG=F“F i ReHEAT-LOT=nUALSPEY=ASTHwA=37 ) =FAaR=19 ﬂmymc w,zmxm FECCRDS OF
T CUAPA
§ _ ‘ n10139 ¢ ’ .0
smlLL  CeERT T/r LADLE TEST RESULTS PR SePec 1 T/R TN %D EBB
siIGNATURE UL, It MAXSON, CH, MET,
natn DATE N7/33/.79
- HEAT eeiloAeitce MATERIAL DESCRIPTION e TENSILE STH: ELONGATION % % RED mmm
NO. HO IDENTITY NO. WnOM M_”._MMM.M: M_%ﬁ.. ﬂ_.ﬂ.. LENGTH WEIGHT PSI. Ps), e N2 >wm> olo
02 70C150 2 t 374 16 A30 999u | * ATTON| BB400 [24,40
* 57200 | 84500 23,0 B
03 70C150 2 1 3,74 16 A4y 10236 » o770n| 8B400 |124,0
* RTZ200| 84500 23,0 B
mcﬂ. Size Longitudinal V |Notch |CharpyImpact| Test 10x10.0] Hade J Plus 40 Deg. ¥, 35~43-65 Rt, Lbs,
Full Size Longitudinal V[suech |Charpy Lupach Tost 10x10i{! Made @ Plus 40 Dgg. F, 54=42-53 [, Lbs.
#fTELD 80} T & ,0080 FAT,
PLCIMEN S:ZE TESTED ACCORDING TC COMPANY RECOADS CONFORMS TO THE REQUIREMENTS OF THE SPECIFICATION LISTED ABOVE %® B OR H INDICATE COMPLIANCE OF BEND ORf HOMO TESTS, RESPECTIVELY
HEAT HO. TYFE C Mn P 5 5i Cu Hi Cr Mo 5n Al N v a T b Co
TOCIo0 AL 2 | 108 I3 (02222 [ 34 S| w4, N3 b } " \
. | ] ' 1 e 1 ' ' ' 1
" " A R B B F " " A T
t | 1 H ' . ' ' | | 1 '
¥ | 1 N ' " N ' t N 1 ]
3 1 1 ' ' H N | r 1 ] ]
. | A " " I
1 ; ' " ' , i ! 1 ' “ H
1 [ ] 1 N 1 1 ] 1 1 )
D] NI En “ " R

FORM -20831 REV 671 02.000 0441

FernHollow_028-022

yPgh_
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FRWEW LI WEFMR PRI ™ MIiALLURMIILAL

sS)" United States Steel Corporation

FernHollow 028-023

yPgh_

NTSB Attachment - Page 24 NTSB Cit

TEST REPORT OF PLATES
U.5.5. ORDER NO. .I_.-.bbnpmum.rpmhwoq_nﬂ%. 16351437
CUSTOMER ORDIR NO. U O o W\ m ﬁ\ N M
carorTuck o CLJERO8 SHIPPER NO, & DATE 47172 6/26/72 140 )
COMN nozmqwcnqncz Co CONN FAB & ENGR CO SIDINM
p_0 mo mp 8 tmrm /R
NE# CASTLE PA 16103 2] INDUSTRIAL STREET wE HEREBY CERTIF
, “1 NEW CASTLE PaA THAT THE nﬂmanbr ANALYSIS
; »mama_ mmm S mmmzz mz ﬂm s
=CUR=TEN=F" M=A= “/ T=GRADESASCH! v,‘uﬁznncuzqoznrazmwf_...:.“mHm.. R w it Re _COREECT AS NS
15FT/LBS=AT="PLUS=40~DEG=F=FOR=HEAT=LOT=QUAL=PER=ASTH=A=37U=PAR=]19 TAIMED IN THE RECORDS
v1o1ag | THE COMPANY, @1
MILLC CERT T/R LCADLE  TEST RESULTS PER SPEC 1 T/R 10 RD w»EH3
SIGNATURE 3 a .1 4 ZbXMOZ- nI " Im.ﬂ 2
D410 DATE NALRPT LT
MATERIAL DESCRIPTION ELONGATION % % RED w“m
ITEM HEAT TEST OR PIECE G T ———r—r YIELD PT. TENSILE 5TR aF NiR
HO, NO, IDENTITY NO. qnm.. o ey o :.. s:.. LENGTH WEIGHT Psi, 1] N @ IN 2 AREA o._no
D¢ THC164 2 13/16| 80 260 95761 % 59200 8410012340 ]
» 5830Y B2700(23,0
Full Size |Longitudiral V| Notch|Charpy Impadt Test 10 X|10MM Made a8t plus 40 Degs Fe 60-701-50 Ft, Enm.
Full Size |Longitudinel V| Noteh|Charpy Impsgt Test 10 X|10MM Mede et plus 40 Degd F. 81-T4:€64 Fte Lps.
11 74C184 2 11/16| 122 294 13972 = 59200 86100(2340
* 58300 82700 23,0
Full Size [Longitudinal V| Notch|{ Cherpy Impedt Test 10 X[lOMM Made st plus | 40 Deg. [Fe  53~28129 Fte Lps,
*YTELD POINT B 0050 BXT,
JPECIMEN SIZE TESTED ACCORDING 7O COMPANY RECORDS CONFORMS TO THE REQUIREMENTS OF THE SPECIFICATICN LISTED ABOVE # I OR H INDICATE COMPLIANCE OF BEND OR HOMO TESTS, RESPECTIVELY
__ HEAT Q. | Tveg [ M, 3 s | si Cu Ni Cr Mo Sn Al H v a Ji [ Co
TELT0S  [RATL A | IIT2 PIa[0dn 23 A B T v 3

meemee e oo od

b e e e e

FOAM G-20831 REV 671 07.000.0441



T Py e A T L PIN P T | e e i e

USS) United States Steel Corporation

TEST REPORT OF PLATES
wors_ HOMESTFARD DISTRICT uss.oroeano, _ | ABUBRT —w_ﬁﬁoﬂﬂ_ﬂ%a 16351438
CUSTOMER GRDER NO. 269 3/27/12
cncamuckno__ G, J94609 SHIPPER HO, & DATE 256191 6/26/72 48
,| COMN CONSTRUCTION ¢O CONM FAR & EMGR €O SIDIMG
i1 P_0 BOX 431 2 wmwn RR
i|] NE# CASTLE PA 16103 gl IN _um._.mew STREET “E mmmmm;. nmm._,:...H
"] NEW CASTLE PA HIW._. dd:mmo%m: nbrzbzvbﬁ,«m M
1 USI=CUR=TEN=B=ASTM= A=588=7I=GRADE=A=CHRPY=IMP=Y*NTCHLONG® 4=TESTS= _“mtmr@ Mmm namnmm;. wm_ Mmm_l
il 15 FT/LBS=pT=PLUS=40=DEG=F =FOR=HEAT=LUT=QUAL=PER=ASTH=A~370=P4R=10 ._.Dnzmc I4 THE RECORDS OF 4\4
[ ningaq | THE COMPANY, {
I MILL CERT T/R LADLE TEST RESULTS PER SPEC I T/R 10 RD “EBB )
; u.nz)-cxmabilﬁqlgb.z_._ 2 ﬁ.I. MET .
: n&in paTE NE DT L2D
MATERIAL BESCRIPTION ILONGATION & % RED a“x
.-“MJ _“_ﬂ__ .-_anq-ﬁnwpv._‘m%m ”.noh Dq_”._mﬂ.._n_wuﬂ so..%ﬁ.. ﬂq)., LENGTH WEIGHT 4;“.‘3. -mzmhwm_ o Y] N 2 _-MM.; m."._m
06 87¢262 4 2 1/2 24 660 44876 » 63%00n 94900 2640 3
Full Sige| Longitudinal | Notcll Cherpy Impept Test 10 ¥ 10MM Made at plus |40 Dege Fe  50-68464 Ft. Lhs.
*,\HNFD POINT @ -OO@O x._.-
SPECIMEN S1ZE TESTED ACCORDING TO COMFPANY RECORDS CONFORMS TO THE REQUIREMENTS OF THE SPECIFICATION LISTED ABGVE % B OR H INDICATE COMPLIANCE OF BEND OR HOMO TESTS, RESPECTIVELY
HEAT HO TYPE C Mn P 5 5i Cu MNi ir Mo Sn Al H B Ti [« ] Co
67ue6e [LARENI7 T TG [010[0Z0] 24 4] %r 6 a4

MU P AL T J i

N &

FORM G-70831 REV. ¢TI 02 000 0440

FernHollow_028-024

yPgh_
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U$S) United States Steel Corporation

TEST REPORT OF PLATES
woaks HOMESTEAQD IISTRICT uss.omnerno. _L AANEDE th_woq_nmﬂ%x 183wR8208
CUSTOMER ORDER NO. 290 3;97/72
car or Tauck No.___C JOAADA SHIPPER NO. & DATE QL2RQ TL12/772 Y|
of CONN nﬂzm._.w:n._.HDz 1) . COMM FAR p ENGR CO SINDIMG
2l PO pOX 431 2| ErLr FR
g| NEW CASTLE PA 16103 H Hzccquﬁpw STREFT “E HWEREBY CERTIFY
MNEW CASTLE FA MI_wV. ._Htmm.nﬂm.. meﬂl DZb_',._nmww
[ USSTCOR=TET =R ASTi=A=588= 7 I=RANE= 1= CRRAY=Tup=y=TCR-[ ONA=T=TESTS= b2g0y TERTRRRET A8 fai3
o um_...._.\_..wmlp P J8myl @D G =FOR=HEAT=LOT = )UAL=PER=ASTH=A37 ' »PARRLG .:,me‘w I¢Y THE RECGROS Of
“ . ~ [ b
Dw:muﬂ THt ¢ P 24- X;%\%\
=/ mILL CGERT T/R LAILE T&£ST RESULTS PER SPEC ! T/R TO nPp -E8R
.n|.. SIGNATURE _&b_.Nﬂ rnbrnmm?b nIi {ﬂ..m.l
2 faLa DATE LwZ21/79
(1ER eAT L MATERIAL DESCRIPTION D P TENSILE SR, ELONGATICN % M o..mmc mm
NO HO. IDENTITY NO unou oq.”.._mﬁm_wmz ,M__wﬁ. ﬂ”. LENGTH WEIGHT PSI, PSI N e w7 area (00
01 700150 o 1 1/8 16 644 13138 » A770 88400 124.0
570
Full SizejLongitudinal V| Noteh Charpy Impaqt Test 10xi0jili Made @ Plus 40 Maz, F. mbnﬂnuwu.@n. rmcamm.s: =951 o
04 67C62 1 2 1/2 24 576 9791 % A3%90n| 94900 2640 B
Tull SizelLougitudinal V| hotch Charpy Impadt Test 1lOx17fi ilade & Flus &40 Hey. F. 40-68-64 Iul Lbs.
wYIELD PO T 2 L0088 KEXT, )
SPECIMTM SIZE TESTED ACCORDING 10 COMPANY RECORDS CONFORMS TO THE REQUIREMENTS OF THE SPECIFICATION LISTED ABOVE # B OR H INDICATE COMPLIANCE OF BEND OR HOMO TESTS, RESPECTIVELY
WEAT HO TWPE c Ma 3 5 50 [ ¥ r Ma 5n Al N v [ Ti [ Ca -
w:.u.ua LATTL I3 e i3 vZE 2 3 A7 B3 03 J5
67c2 LAGLLGE7 | 118 piojo2d 24 34 7 56 n4 6

CHEMIZAL ANALYIIS

FOAM G-2000F REV 671 02.000.0441

FernHollow_028-025

yPgh_

NTSB Attachment - Page 26 NTSB Cit



] FRUIULIDN UEFARKIMEN)
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USS) United States Steel Corporation

FernHollow_028-026

yPgh

TEST REPORT OF 1F>._vﬁm
WORKS Inzﬂmqhbc DISTRICT c.m.m.o-oszo.Foglml[_.ﬂc”Mﬂ%s »mulmuaua
CUSTOMER ORDER NO. 299 u\mﬂ\ﬂm
car on Tuck vo__ € 94608 SHIPPER NO, & DATE 96193 6/26/72 48
CONN CONSTRUCTION cO CONN FAB & ENGR cO SIDING
ol Rl BRE fp! | tA5GsTR
3 EW STLE PA 16103 ¢ | INDUSTRIAL STREET WE mmmnm< mnz:_l
“| NEW CASTLE PaA H AT THE oa :unur znr«mmm
| : mu\oa TESTS SHOANIN"THIS
- GRADE=R a PORT ARE mza €T _AS maz;
: TAIEE i Resonss 6
009047 )
=[ AICL CERT T7R LADLE TEST RESULTS PER SPEC =
z sonanme Mo W, MAXSON, CH, MMH.
2 04609 . QaL2T/T2
- — T [T MATERIAL DESCRIPTION T i ELONGATION % % RED. "“u
NO. NO. IDENTITY HO., unﬂ.. hn_mﬂﬂ%z ﬁ___uﬂ.. ﬂ_.w.. LENGTH WEIGHT Psi PSI N 8 w2 >NM» uwu
20 726304 4 T.0000 | 42 42 13992 + mwmom_ 85500 29,0 ]
= . I * SB20 85300 27,0 -]
OINT @ <0090 EXTs
SPECIMEN 5IZE TESTED ACCORDING 7O COMPANY RECORDS CONFORMS TO THE REQUIREMENTS OF THE SPECHFICATION LISTED ABOVE % B OR H INDICATE COMPLIANCE OF BEND OR HOMO TESTS, RESPECTIVELY
|_, m qﬂm. rmﬂ . Hn.q Ma P [ Hu_._n Mo $n ﬂzh N {#.. B N [ [

CHEMICAL ANALYSIS

e ==

- =~ e i

.

FORM G-20811 REV. 671 02.000.0441
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(UsS) united States Steel Corporation

TEST REPORT OF SHARES

LOAD TALLY CR

woms 0L ESTEAD DTSTRILT uss. ORoEA MO, | AAIBDT INVOICE KO, 16350000
CUSTOMER OROER NO. 20Q JLP 472
GRoORTRUCKNO._ B A O YOR LN SHIPPER NO. & DATE 358£9 GARILTD
ol CONN CUHSTRUCTION cO of CUMM FA3 & EMAR €O SIDING
ol P 0O BOX gm < | FALE RR
gl NEW CASTLE pA 16103 | InNUSTRIAL STREET
‘m: CASTLE =24 M1>q
Al
USS=COR=IE1=5-3TEE A=SEB=71=aRALE=FarrARn =1 pAgT=y= OTCH™ SPEAL
g zm..vmx_. AT= _._._,..ocwr: TIGH=TO=ASTr=A= m~ ..mm T.. w _mnmm:. mm-wm ,_.xm..__w.
“| eDEGsF THE ¢
- : - A
={ MILL CERT T/R LApLE TEST RESULTS PER Spe¢ 1 T/R To RD KEB
SIGNATURE
W. R DATE = -
1M HEAT TEST OR PIECE = — M “hom_“ __”,_.,._. LIGCRAL N AL T oIt TENSILE STR. mpw,_nz_o,_ % % o__“mo_ m
NO, NO. IDENTITY NO, vnm. OR SECTION OR FT. 51_... LEIGTH WEIGHT P51, Psl. L o2 AREA u-
*
18 73Cc143 8 |n12v4 26"04,00 8424 TeS5¢w] 68voolzl.n .
Half Sizg Longitudinal J Notch Charpy Impact Test 5 |0 MM Made at Plus {0 Deg. HL 32-37-35{Ft, Lbs,
19 71c237 6 |[gc12y2s 26=04,00 5264 *moooo _ 80500 23,0
. e g 8
3/4 Size [Longitudinal V|{Notech|Charpy Impact emmnuaux 19 Mif Made at Plus 4P Yeg. F.| 69-54-84 wn. EVm. _
19 Thcyds 16 jc1zx2s 26" 04400 10528} .
o % 5330/ 874602340 3
3/4 Size Longitudinal V|Notch|Charpy Impact Test 7.5 X|10 MM Made at Plus|40 Deg. . 50-51-48 Ft, Lbs)
Y TFELn POT (T & ,0080 Hxy,
SPECEMEN SIZE TESTED ACCORDING TO COMPANY RECORDS CONFORMS TO THE REQUIREMENTS OF THE SPECIFICATION LISTED AROVE % B OR H INDICATE COMPLIANCE OF BEND OR HOMO TE5TS, RESPECTIVELY
HEAT NO IYPE [ Mo P 5 S (] Hi Cr Mo Sn Al N v B Ti Ch Co
730143 JLanufiie | 13 01202323 31 a7 6 n3
ﬂwnmuﬂ Laltbas 112 |oia 024 20 31 w4 6 03
740184  |LALL|1S | 115 p1o)0zs[ 23 29 9 6 n3

CHEMICAL ANALYSIS

R

[T T T T T T T UTOn

o o <y
Lad g ia

L

FORM G-20831 ARV 671 02 000 0441

FernHollow_028-027

yPgh_
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tnited States Steel Corporation

TEST REPORT OF

E{

ATES

LOAD TALLY OR

U.£.5. ORDER NO “I >¢ ..U. INVOICE HO.
CUSTOMER ORDER NG, .Im.mu -s\mﬁq.\ﬂvm
car on vauck o (. IQ A £0:0 SHIPPER NO, & DATE Qa1 74 F WPk W & 4a
ol CORN CONSTRUCTIUN €O of| CONE FA & EwaR ¢0 S$IDING
5 D 80X 431 =| PALE RF
% NEY CASTLE PA 16103 | InDUSTRI w mqmmnq vk mm@mm< mmnaHv
ﬁ_mx CAST hAT THE CHEMICAL _._.>_-«m S
O e T P e P e e TSRS o JESTS sy TS
- l - -y 1, w | - - rs ! i 3 N =
o| Y8RTSLESARTRL pBEor L onhEAT- LB RRURLERENT AT ETR RS9 0 R AR2TS tafiey ThTRE"Reberod 67
& ThE OULEPANY, ot
= : 01613g W\o
=[ MILL CERT T/R LAULE TEST RESULTS FER SPFe 1 T/t 70 Rp FoR _
¥ sichaTURE oo R OYSON, LW JET
2 Asln DATE WOLYWL L
T — e MATERIAL DESCRIPTION ELD PT. S FLONGATION % - oﬂmo mmm
NO. NO, IDENFITY NO, unm.. LM_MHJN ﬁ%_h.. ﬂw. LENGTH WEIGHT esi, PS). N8 N2 AREA n_".n
03 7CCi18 7 1 3/4 16 XL 35756( 65900 93y00 24,0 i
Full Siz¢ Longitudinal [V Notdh Charpy Impact Test 10 X| 10 MM Made at Plug 40 Deg.|T. 28+25-28 Et. Lbs. B
03 73caz4 2 1 374 6 644 - 10216 _
! ! x 68204 89200 24,0 B
Full Size Longitudinal [V Notdh Charpy Impact Test 10 X 10 MM Made at Plug 40 Deg.[F. uwlumluﬁo Fto. Lbsje
LlYIFL D PluT 2 0080 d:7
SPECIMEN SIZE TESTED ACCORDING TO COMPANY RECORDS CONFORMS TO THE REQUIREMENTS OF THE SPECIFICATION LISFED ABOVE * B OR H INDICATE COMPLIANCE OF BEND OR HOAO TESTS, RESPECTIVELY
HEAT KO TYPE C Mn P H Si Cu Ni Mo Sn Al N v [:] Ti Ch Co
705118 favi|ite [ n14 foo7fozsl 23 [T 32 1ol w4 03 J5
73cez LADL 16 | 110 fuo7 |0z2yl 23 29 14 3 3 4

CHEMICAL ANALYSLS

H
'
1
'
'
'
'
L]
1
|
r
'
1

IR’ T

—mmcesesen ==

HOR& G-70831 REY 671 02 000 0441

FernHollow_028-028

yPgh_
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@w@ United States Steel Gorporation

L1 Size ro:munﬁaunmw

TEST REPORT OF PLA TES
wors_HAOMFSTEAD (TSTRTICAT . Uss ORDR HO. %th%oﬁmﬂooal%
CUSTOMER ORDER NO. 209 3 /27472
crortauckno._ CJ94K09 P A sHpPER MO sOAtEL_ QAL AR g/20/F0 20000 0 0 f4g
o CO ONN CONSTRUCTION ¢O o| CONN FAB & ENGR cO SIDING
3| Ned ERS1L2'ea 16103 :| ENbOsTRIAL sTREET WE HEREBY CERTIF
) *| NEW CASTLE PA M:>HQW:MmMﬂWzmm@vzmmnrwmwm
S=COR=TEN=B=ASTH=AwE o7 lwGRADE=A=CHRPY=IMP=V=NTCH=] ONG=M=TE - .mo Re_CORRECT =
o PORTS LS A = PLuB Uo=0e B F I OREHERT<CO LA L PER=REF Uk F O ARz TRINED 14 vRPRRECOROS OF
. THE CUMPANY, )
010439 ,
<[ WILL CERT T/R LADLE TEST RESULTS PER SPEC 1 T/R T0 RD WEGS | =
3 sonatune My Wy HAXSUN. M MET,
S . DATE m m mm 4 4P
on et i MATERIAL DESCRIPTION o510 = S “‘nbHlSarion % % o“ma. m m
HO No. IDENTITY NO. e P ot LENGTH WEIGHT P5l. P5l. Nt | IR e P
03 Tociid 2 1 374 16 644 10216 %63900 93900 24,0 ;
Fu V Noteh Charpy Impact Teqgt 10 X 10 MM Made &t Plus 4P Deg, F, .mmuwmle Fe. Lbg.

¥ TELD POINT 2 0050 EXT,
SPECIMEN SIZE TESTED ACCORDING TO COMFPANY RICORDS CONFORMS TO THE REQUIREMENTS OF THE SPECIFICATION LISTED ABOVE % B OR H INDICATE COMPLIANCE OF BEND OR HOMO TESTS, RESPECTIVELY
HEAT NO TYPE [ Mn P 5 5i Cu N Cr Ma Sn Al N ] Ti b Co
70031138 LaADL[ 16 | 114 jpo7 [025 32| 16| 54 3

CHEMITAL AMALYS'S

2
!

AR LR L RS

e L
m<

FOAM G-20811 REV 671 O 000 G441

FernHollow_028-029

yPgh_
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@mmv ==_.§_ma$mmam_n__:ssze_

P
TEST REPORT OF PLATES

LOAD TALLY OR

wors_HOMESTEAD DISTRICT. — uss ommno L ALDB25 — wvociro. 14340950

Full Size Longitydinal [V Notch Charpy Impact Test 10 X 10 MM Made

YIELD POINT @ ,0050 BXT,

at Plus 4{) Deg. F, N_m..wwumm Flt. Eum_o

CUSTOMER ORDER NO 299 3, 072/t79
canornuck oG IOAB09 PR SHIPPER KO, & DATE 96147 6120422 48
o| CONN CONSTRUCTION cO ? | CONN FAB & ENGR ¢O SIDING
s| P_.O BOX mH < | PALE RR
g| NEW >mqr PA 16103 z| INDUSTRIA m STREET WE mmzmm< mmzqnﬁu
KR AR
m-na:.qmz >mq 83=71eGRADE=AmCHR Pey=NTCH=LONG=M=TESTS= R R -
o YERTGLES-RT-BLUS L O=pBaor s ORaHEAToLBY EUAL MPENNIFHRONPOURRETS YRENED TN THE REEORDS fp
5 ninsao  |THE CUMPANY, %
z[ MILL CERT T/R LADLE TEST RESULTS PER SPEc 1 T/R TO RD WEBSB M o
I sighature M W MAXSON, CH - MET,
£ 0.5-1-0 OATE LW LEIWLLY
. - MATERIAL DESCRIPTION iELD P ses M__. " HONGATION % % meo, B
No. o B, o, Jcmess wicTH, DiA — et P T e Jwae |2 m.m.”
03 70118 3 1 38 | 16 644 15324 % 65900 ° 93900 . 24,0 ]

SPECIMEN SIZE TESTED ACCORDING TO COMPANY RECORDS CONFORMS TO THE REQUIREMENTS OF THE SPECIFICATION LISTED ABOVE

* B OR H INDICATE COMPLIANCE OF BEND OR HOMO TESTS, RESPECTIVELY

HEAT HO TYPE C Mn [ 5 Cu Ni Mo 5n Al N

Ti

(<]

Co

CHEMICAL ANALYSIS

i Cr
70C119 [LaApL| 16 | 14 [oo7|025 32| 16 54

e =y
W

[ 1 P
el s

FORM G-20831 REV 871 02 000 0441

FernHollow_028-030

yPgh_

NTSB_Cit
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@ne\v United States Steel Gorporation

TEST REPORT OF FES
wons_ [l AGTEA) DISTRICT  uss owmwo _LABTA27  “Woeno,  151=#&104
CUSTOMER ORBER HO, ‘99 397272
CAR OF TRUCK MO Py 8R4 AD SHIFPER HO. & DATE 9747 RANZLTD
of CUsH COUSTHYCTION CU CONN FAB & E.GR ¢n sIni
2 P 0 huk w31 el 2gLE mx
[ NE¥ g.u5TLE PA 10103 £ INNHSTRIAM, STREFT HE mmxmm< CEF Mnm
“| WEYW #ASTLE PA THAT T:‘.Tn: :mxr AWALYSIS
A Ao 3 St LT
cuyao. =TC =i=o1EL _u;uq“-maum =7 I= VT m A= AART =L BACT~Y= UTCH=LT vrcmm. Mumqmamrmoq mm mm&m
gyl NGepPriEmdb AT L oTenALIFTCATIG ...T.I:m:._tblu.walm.m ﬂm =FTelLRSwe=pPLUSs~40 TAT W0 1 THE RLGrROS OF
| e . THE a0 PAMT, ,
110229 o
=y AILL  wEGT T/K LANLE  TeEST RESULTS TEH SPEL 1 /R T0 R0 Fub l
“ - SIGNATURE by o b ibr.m_ T< “.—.D k
= {1n DATE LI AN LT D
ITEM HEAT TEST OR PIECE . T, z.)i_ﬂﬂmq“_ﬂ)_.._’. DESCRIFTION YLD PT TENSILE STR, eLebane s cOzmmD m“m
Ko, NG, 1DENTIFY NO. ecs OR SECTION OR FT. WI. e — e . et - S B B S
15 =LG2T) 12 21X55 72501400 47581 8450 85200(23,
ABAD ga8ud| 21, il
3/L Size [Long V Notch Charpy Impact Test 7.5 X 10 MM Mide at plus 4O Deg [F.» 55-50-G5h Ft. Lbsl

SPECIMEN SIZE TESTED ACCORDING TO COMPANY RECORDS CONFORMS TO THE REGUIREMENTS OF THE SPECIFICATION LISTED ABOVE

* B OR H INDICATE COMPLIANCE OF BEND OR HOMD TE57TS, RLIPECTIVELY

HEAT NO TYPE [ Mn [3 H Si [ Ni Mo sn At H v B Ti Cb Co
SRR ] L ) 1l Ll1Q ol Y ' ER] W 4 Va8 R i H '
" " 1 1 ] 1 1 ' ! ' 1 '

1 1 ' ] 1 '
S 1 1 1 H ] “ 1 ] " 1 "
m ! ] 1 i ' 1 1 ' N 1 '
i ] 1 ' 1 ' 1 1 M 1 ]
1 1 1 1 ] 11 1 ' 1 1 i
m . “ ] 1 " 1 ' 1 1 | ] '
E i . " _ ‘ : i " 3 i '
z 1 1 ' 1 1 ' ' f \ 1 1
' 1 i 1 ] ' 1 ] 1 1 1
. ! ! ' A 1 ' ' ' | i 1
FORM G-20811 REV 671 02,000 0440 A}

FernHollow_028-031

yPgh_
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LR TV e L R e L N T LI TWA T

USS) United States Steel Corporation

PR e F T

TEST RGPORT OF SHAPES

LOAD TALLY OR

wons_HOMESTEAD DISTRICH —Uss oRno._LALQRRY  WoKiNo _ $43ahPiny
CUSTOMER ORDER NO.._.. RQQ. 3222 /79

CAR OR TRUCK zO.lrlng SHIFFER NC, & DATE m n\u ” n\- fh..\.. nr..- -4 \b .-I M
o| CONN CONSTRUCTION O .| CONN FAB & ENGR CD SIDING
5| PO BOX 431 2| PRLE RR
3| NEW CASTLE PA 16102 z uzccmqmu>w STREET WE mmmnw< CERTIF
NEW CASTLE pa wmwm w:mm cmxmmmrq>w”r«m 3
" USS=cOR~TEN=B=STEEL=ASTH=A=58B=71=GRADE=A=c HARP ACT=y=NOTCH® m m -
N R P T N B R R AR R HL 3 H FEL R HI Y TAINED IN TP REGORDS Of
“| =DEG=F ninann _|THE COMPANY,
=| MICL CERT T/R LADLE TEST RESULTS PER SPEC t T/R TO RD WEBB R 1
2 siomarre o B MAXSON,—GH—MET——
5 R : —
ITEM HEAT TEST OR PIECE o s .a..“{._.mz IAL DESCRIPTION T, vt 2 | T, aEw.%%ﬁﬂﬁ.ﬂ] % Onmm_u m
N, NO. IDENTITY MO, ey A M s LENGTH WEIGHT #s) el M | Nz asa [O10
15 650273 2 |W21x55 72%01.00 7930| 68600| 85200 23.0
h 66400 85800 [21.0
3/l Longifudinal V NotcH Chardy Impact Tesh 7.5 X 10 ¥ Made st plus 4O Dg F, S5-80-5), Fb. Ibs,

e

|
_M

|
1

SPECIMEN SIZE TESTED ACCORDING JO COMPANY RECORDS CONFORMS TO THE REQUIREMENTS OF THE SPECIFICATION LISTED ABOVE

% B OR H INDICATE COMPLIANCE OF BEND OR HOMO TESTS, RESPECTIVELY

HEAT NO. Mn P 5 50 Cv Cr Mo 5n Al N

Co

TYPE C
65C273 [ADL[15 (118 poa [021 31 05| 57

T -
&

Tl e~
b <

e |

o 1
£

CHEMICAL ANALYSIS

FORM G-20831 REV &71 02.000.0441 ﬁ

FernHollow_028-032

yPgh_
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TommerTaess s ARLMBINE ™ MEIALLURGICAL

USS) United States Steel Corporation

TEST REPORT OF SHAPES

woms__ HOMFSTFAD DISTRICT _ uss. oroer no. LAfDAD? ..._u..ﬁ.wo“m:.nog 143=49173
CUSTOMER ORDER NO 299 3/27/7%2

FernHollow 028-033

yPgh_

CAR OR TRUCK HO Pa CJ4A0 SHIPPER NO. & DATE 3979 /14770
ﬂ N cONSTRUCTION NN FAB ; N
m ogm mmx mw cTl co 0 oMnm mm & ENGR CO SIDINgG
8 New CASTLE'PA 16104 sl B GUSTRIAL STREET WE HEREBY CERTIFY
" NEW GASTLE PA Hn>q THE GHENMICAL ANALYSIS
N e Dgox Te3Ts shon N TS
| BEEEBRS: A I N O TR A E g RN, ﬂbmzmm I0erFaTREERoS 67
: EGw 010529 THE COMPANY, ;
= MILL CERT T/R LADLE TEST RESULTS PER SPEC I T/R T0 RD WEBB -
H _.. _u .—. ._. ¢ ._. u_nz.:c..mE.XMDZ- OI- Zm._.-
m_r A1 0 DATE LB SIT LT
m ) MATERIAL CESCRIPFION - = IO 60 ELONGATION =% 10,
uw: zﬂ.q _.Mumua.wv_.zﬂ.m unn“ oq_...._mﬁm_wz ,M_ao_h ﬂ“. LENGTH WEIGHT m"w_.m_. nzmaum_. ’ IN g N7 u)-oﬂﬂ
14 65¢273 1 | W21X55 66705400 3653 68600 85200|23,0

3/4 Size Longigudinall V Notch Chajpy Impact 7.5 X 10 MM Made at Hlus 40 Dgg. Fo 55-50-54 Ft, ﬁ.wm.

17 650273 11 |H21X62 : 0010.00 41492 668600 B5200|23.0

}/4 Size Longitudinall V Notch Chafpy Impact 7.5 X 10 MM Made ac lus 40 Ddg. F. uunwf-up Ft.| Lba.

k

NTSB Attachment - Page 34 NTSB Cit

TECIMEN SIZE TESTED ACCORDING 10 COMPANY RECORDS CONFORMS TQ THE REQUIREMENTS OF THE SPECIFICATION LISTED ABOVE % B OR M INDICATE COMPLIANCE OF BEND OR HOMO YESTS, RESPECTIVELY

Mo $n Al L] B Te Ch o

L=~
-I?<

_I HEAT NO TYPE C s Si Cu Ni
e5c273 [LADU 715 Imr.m m:um Uz “.ma Jy 05 W04

L]
FORM G-20831 REV. 471 02 000 044l

Ry P

Ty ——
il T S ——
et m e
e m e e

J



(UsS). united States Steel Corporation

TEST REPORT OF PLATFS

LOAD TALLY OR

DLSTRILT—vss ompeRNO _ L ALOB2E  WVOKEND, 4 £3al0ARR

CAR OR TRUCK NO. Ohh.r-nw Qh. SHIFPPER NO. £ DATE n.\umwm"m" M\n”ﬂu\.‘” slum
o o:zz CONSTRUCTION 0 o| COMN FAR g ENGR cO sSIDpInMg
a _u BOX an | P w RR
g Rev 2RSTCRpa 14103 : Hm sTR1AL STREET £ HERERY CERTIFY
Lk T s
4
; 58=¢O0R=TEN=HB=AS > 88=71l=GRA RPY=Iup=/=NToH NDNGPY=TEST S~ 5 .mc m REECT A N
¢ SFT/LBS=A .u PLUSwy0mDEGefF= mmm m: L m_..cc_p_...vm =AS T w..u.m JuPARw Ho ;wzmc u fmm xmmmmmm mm
) 10490 .—-Im n.u:v>2<- _..HJ &.i
£ MILL CERT T/R LADLE TEST RESULTS PER SpEc ! T/R TO RD (FBB R
MM” }h..m DATE Bl d AN LT
Em WEAT e MATERIAL DESCRIPTION T itto Pr :E...m.m....__., " fuonGanon = % meo |}
NO. HO. IDENTITY NO. un.“.. L__n_”m_m..qm_wuz _..m_h_uﬁ.. ﬂ.ﬂ., CENGTH WEIGHT PsI, #51 e e >mm> b w
03 rtocit8 9 1 374 16 644 45972 wa5900 ' 93900 -+ 24,0 5
Longitudinal V Notch Charpy Isjpact Test 10|X 10 M Made| at Plus 40 Deg, FJ 28-25-24 Ft, Lbs,
WYIELL POLMNT &  DOED PFYY
SPECIMEN SIZE TESTED ACCORDING 1O COMPANY NmﬂOwa CONFORMS TO THE REQUIREMENTS OF THE SPECIFICATION LISTED ABGVE * B OR H INDICATE COMPLIANCE OF BEND OR HOMO TESTS, RESPECTIVELY
HEAT NO. wee | ¢ Mn ? 5 S [ Hi e | ma s | & [ B Ti D Co
. 70Cc318 jLani s 114 an7fo2s 23 m 32 "Hm S4 m n3 05 m ! “
m " N = " " i | e
: P e e o ot " ! pe=| i
3| - e o s g et : ! Lol
i " ! P W - o =t ! ! el Mo
: i e e e e I " " e

FORM G-20831 REV 671 02.000.0441

FernHollow_028-034

yPgh_
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@ United States Steel Corporation

TEST REFORT OF

woRkS__ L) 5

SHAPFS

ESTEAL

NISTRICT

CUSTOMIR ORDER NO,

999 1/27,72

LOAD TALLY OR

uss.omoriNo. L ASURDT  wwoctwo. . 183l ® 07

LONGITUDINAL V NOTCH CHARPY

cnontuckno_ B £ Jonay SHIPPER NO. & DATE 9281 G,30/722
2 nomz nmzw._.mco._.ch U o COMN FA® & ENGR €O SIDING
¢ PO EDA G431 c| P&LE RR
8] NEW CASTLE pA 16103 z| INDUSTRIAL STREET vE HEREBY GERTIFY
MEW CASTLE PA quqd xmnMﬂm:mmmr‘p%a «mmm
s| HI STRENGTH STRL USS COR TEN B ASTM A~588-71 GRADE A CHARPY TMI'ACT V-NOTCH _u_m‘_n_.mx »m E nmm xmm >_m m__m_:.._r
£| LONG FOR HEAT LOT QUALIFICATION TO ASTM A-370-6B 15 FT LBS AT PLUS 40 DEG.F %D W me. _“.%M_,.“_“I REGDRDS OF
1 anen L . S
SWILL CERT T/R LANLE TEST RESULTS PER SPEC 1 T/R 710 R €88 rroge KA _
o - SIGNATURE b .
- : L DATE ) '
M HEAT TEST OR PIECE MIATERIEATEDIE SIGRUEAHHOTH il O 3225“”&#%:02 % % o jR 1 E
NO. 8O, IDENTITY NO. u.M.. MM.M%M: _M_%ﬁ.. ﬂn. LENGTH WEIGHT PsL. Psi, M 8 w2 >MM‘ .mwu
16 650273 14 | W21X55 55=2n5,00 4z672 6860 85200{2340
6840 85800 21.¢ 8
LOWAITURTMAL V KOTCH CHARPY IMPACT TEST 7¢5x1OMM MADE AT PLUS 40 DEG. F. 55«50=% FT. LRS.
MPACT TEST 7|, 5x1(# MADE |AT PLUS 40 LEG, F,| 55-58=3D FT. LBS.

SPECIMEN SIZE TESTED ACCORDING TO COMPANY RECORDS CONFORMS TO THE REQUIREMENTS OF THE SPECIFICATION LISTED ABOVE

® B OR H INDICATE COMPLIANCE OF BEND OR HCMO 1ESTS, RESPECTIVELY

HEAT MO

TYPE C

Mn P

Si Cu i

Cr Mo Sn

Ti

b

€o

CHEUITAL AMALYSIS

630273

"

LAy

08

wel

3y 5

57

e T L L L L

I

A N v B
1

L3

- e - - —- -

FORM G-10811 REV 670 0F 000.0441

FernHollow_028-035

yPgh_
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PURCHASE 19)33_11 !
nn Construction Co.

. and Coniraclond—
Area Code 412, 654-6672
BOX 431 NEW CASTLE, PENNSYLYANIA 16103

1 I~

SHIP TO

= =

DESCRIPTION

CONN CONSTRUCTION CO.

NTSB Attachment - Page 37 NTSB_CityPgh_FernHollow_028-036




T-l
n ¥

REPORT OF MECHANICAL BETHLEHEM STEEL CORPORATION 3
AND CHEMICAL TESTS METALLURGICAL DEPARTMENT PAGE 1 M55 s sen Nt
CUSTOMER'S ORDER NO. ML ORDER NO. SHIPMENT NO. SHIPPED FROM, DATE SHIPPED
327 013-4293-8 |104-46389 BETHLEHEM 6/13/7
CONN CONSTRUCTION CO CONN CONSTRUCTION CO
2 | BOX 431 o| 108 CROTON AVE
3 | NEW CASTLE PA 16103 | NEW CASTLE PA

SPECIFICATION

ASTM A588-71 GRB MAY ARI R50 CHARPY V-NOTCH

INSPECTION—TEST REPORTS

10569 & SWORN TEST REPORTS
REFER TO ORDER - FOR ANY COMBINATIONS

1 | | ELON
HEAT NO, n’é&s DESCRIFTION — ]"E:Gm = WEIGHT E‘ :’c',ﬁl,?r STTE?S%ETH = Y = BE
173H51T 12 (55X14.75 32 5664] 53745| 75025(23.0(8| ©
1734231 B|{CSX9 32 2304! 61119 | 85818 |18.1|8| O

1m5ﬂmvmm&omﬂwu§mw.am wJGe3T mg.om:m
b c b ' 37 3

! 5 |
i Cusgmmissi “res Julyj15, 1974 |
| By o Dechlehem
i Mjorifampron County
| ‘ |
HEAT HO, < Mn P 5 ] Cu Hi [ | Mo v H ] 2
173H517 | 14| .B6|.016/.012|.20|.33|.34 |.46 . .020 .
2 173H231 ; .18; «90(.014|.021|.20| .32|.34 |.50 | « 100
i | |
3 | | i
|
. |
| 2. d
| ¢ i
1 = 1
1 CERTIFY THE ABOVE RESULTS TO BE CORRECT AS CONTAINED E.A.REID W.d.

iN THE RECORDS OF THE COMPANY, CHIEF METALLURGIST PER

S
-

NTSB Attachment - Page 38 NTSB_CityPgh_FernHollow_028-037



PURCHASE ORDI.EZR
Conn Construction Co.

——Engineerd and Conbraclond—

Date.
Area Code 412, 654-8672
BOX 431 - NEW CASTLE, PENNSYLVYANIA 14103
™ B [ &
To SHIP TC
[ - L s
BHIP VIA F. Q. B. AT NO.
QUANTITY DESCRIPTION

CONN CONSTRUCTION CO.

By

PURCHASING AGENT

NTSB Attachment - Page 39 NTSB_CityPgh_FernHollow_028-038



Beruienem Steec CORPORATION

BETHLEHEM, PA. 10014

war 6026861

arr BELOW e BELOW
wuls 203940-00 |3 1 =13 31653737 |. 180l lp lz00 |z x997
o B 12 e 3 Tl B ol B [ COLLECT

CONN CONSTRUCTION CO

BOX 431

CONN CONSTRUCTION CO
108 CROTON AVE

2]
2( NEW CASTLE PA 16103 =| NEW CASTLE PA
)
we—7/14/72  »m JOHNSTOWN PA L
wm  CUST TRUCK -
THL OF ViFICIE MO, Pt KIND OF FACKAGE, DUSCWITION OF ARTICLES, SHEGIA, MARCS ANG BXCIFIONS G towos W
TRL TB69631 6 STEEL PLATES 39404

MAX WIDTH 8'6"

DUNNAGE FREE 1004

GREATEST LENGTH 50'4M

03-3107

CUSTOML & 85C OO NOS + ™ & [T DESCIFTION AND SITE wiGT W
HT§ PCS
JNSp: 6 SWORN TESTS
SPEC: (20250034BD) MAYARI R-50 ASTM AS88 GR B LONG

V NOTCH 15 FT LB AT 40 DEG F THICK THINNEST GA EA

_HT MAX 5 TON LIFT

2

S
(0861-256-101)

314
_&F 13-3868CH
. Charpy Results Avg,
2¢C)H 661HG32 2 3/8 92 60% 11806 35, 0 39,0-38.0 - 37.3
13 50FTHIN )
253A
_GF 13-5481A%
1CCH 662HB868 z 1 102 2435 14218 45,0-44,0-37.0 - 42,0
L 29FTHIN
2(C) 662H868 2 ™ .96 - 245 13380 <
I 29FTBIN
g 39404
~ Heat# YP TS E1%-8" Bends C Mn S &i Ni Cr Cu Va
661H632 62600 81450 22,0 OK 10 109 OlO 021 26 33 57 26 05
662HB68B 60000 80000 23.0 oK 08 112 013 03% 26 32 57 '27‘ 05
REPORT OF PHYSICAL TESTS
AND/OR CHEMICAL ANALYSES SUBSCRIBED & SWOnis O BEFORE ME THIS

i CERTIFY THE ABOVE RESULTS OF TESTS
AND/OR ANALYSES TO BE CORRECT AS CONTAINED IN
THE RECORDS OF THE BETHLEHEM STE/7L CORPORATION,

& A

Chief Me tallurgi st.

/

dlﬂth NAY O
ALz

"
NOTARY PUBLIC CoommOtifzalTi OF (ENNSYLYANLA
My Commimion eapirus Movember 13, 1972

7R
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PURCHASE ORDER

- - ¥

Conn Construction Co.

——Lungineers and Conhractors——
Date Arec Code 412, §54-5672
BOX 431 - NEW CASTLE, PENNSYLVYANIA 16103
I~ T [
thlehem 5teel Corporation
ur Gateway Center
To Fittsburgh, Fennsylvania SHIP TO
tt'ﬂ'ntion‘ M e T. Fo ¥ ng‘r
L _ L
SHIP VIA F. Q. B AJC MO
QUANTITY DESCRIPTION
IN RE: Reconstruction of Forbes Avenue Bridge
over Fern Hollow and other work incidental there
4 Pls 11% x 3/8 x 97 ft. O in.
+ Pls 127 x 7/16 x 28 ft. 4 in. y
4.Pls 134 x 13/16 x 325 3in. 3770 °
4 l’lﬂ 121 X 2 X 28 ftu 4 ino /]
2 Pls L a,‘:: e~ oy e FAX %’/Y 50'5/‘
§="Pls 100 x 1/2 x 11 ft. 4 in.
8 Pls 24 x 1-7/B x S5t~ o53na. 53¢
3 Pls 24 x 2-1/4 x 28 ft. 6 in,
4 Pls 24 x B3 x 34 ft, 6 in, —'3%9
Pls 24 x5 x 16 ft. O in. - 3%
ls 24 x5 x 18 ft. 8 in, — 347
Ple 24 x 2-1/2 x 82 g4—£ 15, goiza
4 Pls 24)(2-1/8)("2 o UTE 05-7,0
B Pls 10-}/2 xI}}/l6 p 4 23 fg.ilo in,
7 Bars 7-1/2 x 1/2 x 30 ft. O in. / / ‘0
7 Bars 7-1/2 x 1/2 x 36 ft., 0 in, 4 Canel 074/3“’ 7é,¥ R X 3&
13 Bars 7-1/2 x 1/2 x 40 ft. O in
1l Pl 22 x 3-1/4 x 30 ft. 6 in.
8 Pl 11-1/2 x 2-1/2 x 12 ft. 6 in.
1‘1 lll} X 1/2 X 30 ft- 0 in-
P1 18 x 1/2 x 24 ft. 0 in.

By.

CONN CONSTRUCTION CO.
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PURCHASE ORDFR
Conn Construction Co.

——Engineers and. Contraclord—

Date
Arsa Code 412, 654-6672
BOX 431 - NEW CASTLE, PENNSYLYANIA 14103
I 1 B
To SHIP TO
L. o L
BHIP VIA F. O. B. A/C NO.
QUANTITY

DESCRIPTION

CONN CONSTRUCTION CO.

By —_

PURCHASING AGENT
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CONN CONSTRUCTION CO.

Engineers and Contractors

AREA CODE 412 654-6672
BOX 431 = NEW CASTLE. PENNSYLVANIA 16103

May 2, 1972

Bethlehem Steel Corporation
Four Gateway Center
Pitteburgh, Pennsylvania

Attention: Mr. T. F. Weber

IN RE: Our Purchase Order No. 314
Dated 4/21/72
Gentlemen:

Pursuant to our telephone conversation in regard to the
captioned purchase order, we wish to make the following
corrections:

1.

2,

bd

2 Plates 90" x 3/8" x 50'2" to read 92" x 3/8" y///
x 50 ft. 4 in.

Plates 24 x 3/8 x 34 ft. 6 in.

Plates 24 x 3/8 x 16 ft. O in. g
Plates 24 x 3/8 x 18 ft. 8 in.

All items to read 24" x 3-1/8"

4 Plates 12 x 9/16 x 53 ft. O in. - cancel o////
4 Plates 11-3/2 x 5/16 x 53 ft. O in.
1o read 8 Plates

4 Plates 100 x 1/2 x 11 ft. 4 in, L/////

to read 6 Plates

S L LS

4 Plates 134 x 13/16 x 34 ft. 3 in. /
to read 37 ft. 0 in.

Very truly yours,

CONN CONSTRUCTION CO.,

J. V. Howard

An Equal Opportunity Employer
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CONN CONSTRUCTION CO.

Engineers and Confractors

AREA CODE 412 654-6672
aox 431 = NEW CASTLE. PENNSYLVANIA 16103

April 24, 1972

dethlehem Lteel Corporation
Four Gateway Center
Fittsburgh, Fennsylvania
Attention: iAxr. V. Eddy

IN REt Our Purchase Order No. 314
dated 4/21/72

Gentlemen:
in regard to the captioned Purchase order, please
cancel the three items of 74 x 1/2 bar as written
and substitute the followlng item:

26 Bars 7' x 1/2 x 33 ft. O in, J//

The test reguirements for purchase order 314 will
pertain to this item also.

Very truly yours,

CONN CONSTRUCTION CO.,
Je Vo Howaxd

bd

An Egqual Opportunity Employer
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Berthlehem Sree/ Corporation

WISTRICT SA1 €S OFFICE  FOUR GATEWAY CENTT R

PITTSBURGH, PA, 15222

R H. BOLLINGER
HansQER OF Sants PHonE: 4715300
A R. HARPER, Jn BETHLEHEN AREA CODE 412
it T cieratorts ety STEEL

May 1, 1972

Conn Construction Company
Box 431
New Castle, Pennsylvania 16103

Attention: Mr. J. V. Howard
Purchasing Agent

Gentlemen: Subject: Order 314

Confirming our phone conversation on April 24, 1972, we will furnish the alloy
bar item on your above order as follows:
¥
ASTM AS88 GRADLE B MAYART R-50 MATERIAL

26 Pieces - 7-1/2 x 1/2" S5.E., 38'~0", no shorts
Approx, Weight: 12,646 pounds

We will furnish the above on the basis of exact quantity not required; however,
we will work to a quantity tolerance all plus, nothing minus.

We wish also to point out that the impact properties we will proceed with a
longitudinal Charpy V-notch impact at 15-foot pounds at 40° F, from the thickest
and thinnest gage each heat.

We wish also to point out that the .25 cents per pound extra for impact test
will apply.

We expect to ship by June 13, 1972, or sooner if possible.

All other requirements remain the same as previously specified; and if contrary,
kindly advise this office at vour earliest convenience,

Very truly yours,

BETHLEHEM STEEL CORPORATION

R. N. Botiﬁ%ggr Manager of Sales

-.__.all"/
WEEdie: emkw

Folemes  gvi .
INTERRIOR . Gl 1o & <0ii0) 7 e e
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Berthlehem Steel/ Corporation

DISTRICT SALES OFFICE  FOUR GATEWAY GENTER
PITTSBURGH, PA. 15222

R. N. BOLLINGER

MiwACIR OF SalLd (THLEHE Prong- a71-5300

A. R. HARPER, In, f SIEEL M AREA CODE 417
ALBETANE MAKAGIR OF Skird

May 3, 1972

Connr Construction Company

Box 431

New Castle, Pennsylvania 16103

Attention: Mr. J. V. Howard

Gentlemen: Subject: Order 314

Confiming our phone comversation of May 1, 1972, we wish
to advise that we have made the following changes:

From To Now Read
4 Pes. 3/8 x 24 x 414 & Pes. 3-1/8 x 24 x 414
4 Pes. 3/8 x 24 x 224 4 Pcs. 3-1/8 x 24 x 224
4 Pes. 3/8 x 24 x 192 4 Pes. 3-1/8 x 24 x 192
& Pes. 5/16 x 12 x 636 Canceled
4 Pes. 5/16 x 11-3/8 % 636 8 Pes. 5/16 x 11-3/8 x 636
4 Pes. 1/2 x 100 x 136 6 Pcs. 1/2 x 100 x 136
2 Pes. 3/8 x 90 x 602 2 Pes. 3/8 x 92 x 604
in 4 Pes. 13/16 x 134 x 411 4 Pcs. 13/16 x 134 x 444
Very truly yours,
BETHLEHEM STEEL CORPORATICN
R. N. Bollinger, Manager of Sales
By: 77%—{;—»& UV
TFWeber:ds

WLL (orwved
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PLETS T T g L ] ._._..L..__R

May 16, 1972

Bethlehem Steel Corporation

Four Gateway Center

Pittsburgh, Pennsylvania
Attention: Mr. T. F. Weber

IN RE: Our Purchase Order No. 314
Gentlemen:

Pursuant to our telephone conversation of May 15, 1972
the captioned purchase order. is changed as follows:

8 pcs. 24 x 1-7/8 Pl x 96 ft, 6 in. change to
B pcs. 24 x 1-7/8 Plate x 53 ft. O on,

4 Pls 24 x 2-1/8 x 72 ft. 6 in. change to

'4 Pls 24 x 2-1/8 x 7. ft. O in, -

8 Pls 24 x 2-1/2 % 30 ft. 3 in. - CANCEL
Add to P.O. # 314: :

B Pl 24 x 1-1/4 x 17 ft. O in,

B Pl 24 x 1-1/4 x 18 ft, 6 in., ~

B PL 24 x 1-1/4 x 19 ft. O in.

2 Pl 24 x 1-1/4 x 20 ft. 6 in.

1 Pl 24 x 1-1/4 x 24 ft. 6 in,

8 Pl 24 x 1-1/4 x 25 ft. 6 in.

8 P1 24 x 2-1/4 x 12 ft. 6 in. . r

2 |."'|

Concerning the item of 8 pls 24 x 2-1/4 x 28 ft. 6 in,
of which we understand that five pieces are rolled as per
specifications and three pieces are rolled to ASTM A=242
specifications, we will take the 5 pieces of ASTM A-588 but
will not be ablve to accept the 3 pcs. of ASTM A-242,
Please have these three pieces remade to ASTM A-588,

Very truly yours,

J. V. Howard
bd
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Berhlehem Stee/ Corporation

DISTRICT SALES OFFICE: FOUR GATEWAY CENTIR
PITTSBURGH. PA. 15222

R N. BOLLINGER o
MasaGrn of SaLcs 3“““"”4 Puone  471-5900

A R, HARBER, JA AREA COBE 417
ALSISTANT MANAGIA GF SeLl? STEEL

May 11, 1972

Conn Construction Company
Box 431
New Castle, Pennsylvania 16103

Attention: Mr, J, V. Howard

Gentlemen: Subject: Order 314

Confirming your phone conversation with our Mr, D, N. Dias of May 4,
1972, we wish to advise that we have changed the lLength on the

item of 8 pieces 2-1/2 x 24 x 28'-6" to now read 30'-3",

Very truly yours,

BETHLEHEM STELL CORPORATION
R. N. Bollinger, Manager of Sales

e

BY: /y:/]/c‘,&.’v‘—'él—‘ _}//_.d(;l,(,

TFWeber: emkw
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Lerhlehem Sreel/ Corporation

DISTRICT SALES OFFICE  FOUR GATEWAY LENTIR
PITTSBURGH, PA. 15222

R. . BOLLINGER '/"‘1
Manage of SaLes PuoNE 4715900

A. R, HARPER, JR. DETHLEHEY ABEA COOL 412
ASSISTANT MANAGIR OF SALEd STEEL

May 18, 1972

Conn Construction Company

Box 431

New Castle, Pennsylvania 16103

Attention: Mr. J. V. Howard

Gentlemen: Subject: Order No. 314

Confirming our phone ¢onversation of May 15, 1972, we wish
to advise that we have made the Lollowing changes:

As Originally Entered Changed to Now Read
8 Pes. 2-1/2 x 24 x 363 Canceled~
8 Pes, 1-7/8 x 24 x 96' 6" B Pcs. 1-7/8 x 24 x 53' Q". y N .
4 Pes. 2-1/2 x 24 x 72" 6" & Pes. 2-1/2 x 24 x 57' 0" 24 17
P 'f;) ra ‘, g
5 B . ~r i’ b2 r..’( i~
Further, we have added the following items for production cret-oc

at our Johnstown UM Mill for shipping by week of May 28, '
1972, to Mayari R50, ASTM A588, Grade B Specification with % /i MS
additional testing requirements as per original order.

8 Pes. 1-1/4 x 24" x 19' oV e

8 Pecs. 1-1/4 x 24" x 25' 6"

8 Pes. 1-1/4 x 24" x 17' OV B
8 Pcs. 1-1/4 x 24" x 18' 6" : s @ eAst
2 Pes. 1-1/4 x 24" x 20' 6" G R )

1 Pc. 1-1/4 x 24" x 24' 6"~ Rl @

8 Pes. 2-1/4 x 24" x 12' &"

We further advise that we have, therefore, released the
entire order for production and shipping.

Very truly yours,

BETHLEHEM STEEL CORPORATION
R. N. Bollinger, Manager of Sales

By: /7 cende . ke
TFWeber:ds
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BerkieHem SteeL CORPORATION

BEVHLEHEM, PA. 18016

war 06026861

s BELOW we BELOW
euly 203940-00 |5 1 [g13 316153737 98005 |z Jz00 [z X997
u::n < 1 |5 IE 3 ';‘;'Is ]'i" cano s |;’- |E COLLECT

CONN CONSTRUCTION €O
o] BOX 431 :
sl NEW CASTLE PA 16103

108

SHiF TO

x:;“""" 7/14/72 e -JOHNSTOM!N PA o
om  CUST TRUCK
TAL OF VEHKIE NO, NO, #C3 KIND OF PACKAGE, DESCHIFTION OF ARTICLES, SPECIAL MAERS AND EXCEFTIGNS
o G
TRL TB69631 6 STEEL PLATES

DUNNAGE FREE 1004

MAX WIDTH 8'6"
GREATEST LENGTH 50'4"

03-3107

CONN CONSTRUCTION CO

CROTON AVE

NEW CASTLE PA

WUGHT POUNDY W

39404

CUSTOM.A & ASC OIDER NOS. ¢ DESCEPTION AND SZE

HT 4

.
PCS

INSP: 6 SWORN TESTS

ﬁﬁ?*t-

"SPEC: (20250034BD) MAYARI R-50 ASTM A588 GR B LONG

V NOTCH 15 FT LB AT 40 DEG F THICK THINNEST GA
_HT MAX 5 TON LIFTS

EA

(0861—256-‘101)

314 i
_GF 13-3868CH
Charpy Results Avg.,
2¢¢c) 6061H632 2 3/8 92 604 11806 35,0-39,0-38.0 - 37.3
41 SOFTHIN ,
5353A
_GF 13-5481A%
1CCO 662H868 Vi 1 102 245 14218 45,0-44,0-37.0 - 42.0
= 29FTHIN
2(C 662H868 2 2 B 961 245 13380
s 29FTH (N
6 39404
~ Heat# YP TS El1%-8" Bends C Mn P Sl 1SighN it CrpliCulaVa
661H632 62900 81450 22.0 oK 10 109 0l0 021 26 33 57 26 05
6000C 80000 23.0 oK 08 112 013 03% 26 32 5727 05

662HB68

REPORT OF PHYSICAL TESTS
AND/OR CHEMICAL ANALYSES

I CERTIFY THE ABOVE RESULTS OF TESTS
AND/OR ANALYSES TO BE CORRECT AS CONTAINED IN
THE BECORDS OF THE BETHLEHEM STEEL CORPORATIGN.

il A
B M FE Lo
Chief Metallurgist.

NTSB Attachment - Page 51

SUBSCRIBED & SWOni- <L BEFORE ME THIS

élsm DAY U,@;ﬂ/
L%ZQ;L Z

Y
MNOTARY PUBLIC coumnv%ua OF VENNSYLVANIAE . -,

My Commistion eapires Movembar 13, 1972
L A7
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Beruienem Steet CORPORATION

BETHLEHEM, PA. 18014

YT b04-9561

- 314 ) w GF 13-3868-E
won| 2 E l5 2 2 E H HEE g
|::| < li 25 |ul'l¢ lvl‘: carp[d ls |':-'_
[TCONN CONSTRUCTION CO
9 o
s| SHT 2 .
g g
]
me o o
HOUTE
CAR O VENKIIE NO, g:’ ,‘fg CIND OF PACKAGE, DEMCRIPTION OF ARTICLES, SPECIAL MAKKS AND EXCEFTIONS WEIGHT (POUNDR v
c Mn P S Sf NI Cr Cu Va Cherpy Results
662H271 09 108 010 022 26 29 53 22 05 36=28=30 Avge:
654H525 09 118 010 019 29 32 59 24 05 35=38-40 Ll
CUMOMET & #3C OIDEF NOY. UNITS DESCRFTION AND SITE Wi
IT HT PCS
_INSP: 6 SWORN TESTS
SPEC: (20250034BD) MAYARI R-50 ASTM A588 GR B LONG V
" NOTCH 15 FT LB AT 40 DEG F THICK & THINNEST GA EA HT
_MAX 5 TON LIFTS MKD A588B MAYARI RG5O
C0760-256-091) El.

T15(¢C)662H271 4

5/16 11-3/8 684 2756
(57FT)
T16C€C)662H271 3 5/16 11-3/8 636 1923
(53FT)
_ B54H525 5 2205
40 28208

REPORT OF PHYSICAL TESTS
AND/OR CHEMICAL ANALYSES

I CERTIFY THE ABOVE RESULTS OF TESTS
AND/OR ANALYSES TO BE CO?“"CL AS CONTAINED IN

THE RECORDS OF T ,““n Sf?%//CORPORATION.
' d‘-‘f.—”w-y

CE] RFCR A -L.J_ur-

™
Sh-

Yield Tensile 8% Ber
62370 82740 21.0 Qf

¥

58610 76920, 24,0  OF

——

SUBSCRIRED & SYWORN 7O 3EFORE M

/2 i UAY OF Jutligre
/ DTARY PUMIC Commtr” .t v sy

My Commbiaun we - emaa ., ler

AREr

NTSB Attachment - Page 52 NTSB_ CityPgh_FernHollow_028-051



BerHLEHER STEEL CORPORATION

BETHLEHEM, PA. 10016 “;’;' 602-6 3 6L
fasy 314 L GF 13-3868¢C
enlf 203940-00 1 |z 13 |s 16 3737z 18(Q; [z 007 X997
£ N R I T D a3 B [ COLLECT
[ CONN CONSTRUCTION CO e CONN CONSTRUCTION CO -
ol BOX 431 o| 108 CROTON AVE
2 NEW CASTLE PA 16103 =| NEW CASTLE PA
METT6/27/72 o3 JOHNSTOWN PA o -
oum CUST TRUCK
CAr OF VIHICIE NO. :?’:g CIND OF PACKAGE, OISCIIFTION OF ARTICLES, SMECIAL l:\AIKS AND EXGIPFTIONL WEIGHT POUNDS v
TRL TB69631 6 STEEL PLATES 11556
DUNNAGE FREE 25%
03-2876
TUSTOMEA & BYC OIDER HOG UNITY DISCAIPTION AND SUE WEIGHT v

HT# PCS

_JNSP: 6 SWORN TESTS

SPEC: (202500348BD) MAYARI R-50 ASTM AS88 GR B LONG
¥ NOTCH 15 FT LB AT 40 DEG F THICK THINNEST GA EA HT
_MAX 5 TON LIFTS

(0861-256-101)
Y.P. T.5. El.E"™ Ber

1€c) 661HE32 6 1/2 100 136 11556 58250 84950 23.5 Ok
11IFTHIN
b C. Mn. P. S. Si, Ni, Cr. Cu. Va. Charpy Results
10 109 Cl0 021 26 33 HB7 26 05 40-46-45 Avg. 43.7
"l
) f
REPORT OF PHYSICAL TESTS -
AKD/OR CHEMICAL ANALXYSES SUBSCRISED & SV« w Buo D METE
I CERTIFY THE ABOVE RESULTS OF TESTS
AND/OR ANALYSES TO BE CORRECT AS CONTAINED IN 2ot DAY OF o/ 1672
THE RECCRDS OF THE BETHLEHElM STEEL CORPORATIDN. . j c,
y !/9‘{/ M—L’
‘J@ ﬂ;. ./u,_/‘-v-_"."-’a' ) JroTany puanic co:woyf/mu OF PINNSTLVA
CnTor Totallurzist, =T vyl Sepins Norembert 008

- e
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Beruienem Steer CorPORATION

BETHLEHEM, PA. 13016 et 60L-9561
a3y W GF 13-3868-E
wolf 203940-u0 151 |5 13 |s 16]5 3737 I 180% = J: 00 &z xg997
o R R B canalz 2 |+ COLLECT
" CONN CONSTRUCTION CO “| [CONN CONSTRUCTION CO
ol BOX 431 o1 108 CROTON AVE
o| NEW CASTLE PA 16103 | NEW CASTLE PA
2 S
i
STT6/27/72 4% JOHNSTOWN PA -
o CUST TRUCK ~
AL OF VEHICIE NO, g.D"Pg‘s KD OF PACKAGE, CESCIPTION OF ARTICLES, SPECIAL .MAIKS AND [XCEFTIONS WEIGHT IPOUNDY v
fRL TB69631 40 STEEL PLATES 28208
DUNNAGE FREE 1004
MAX LGTH 59!

c Mn P S 51 NiI cCr Cﬁ Va Charpy Results
654H525 09 118 010 019 29 32 359 2h o035 35-38-b0 A4vg.37
662H271 09 108 0l0 022 26 29 53 22 05 36-28-30 LR

2-3152
CUSTOMIE & BYC QIDIE HOS NIt DLCRIFTION AND SIZE WE T v
1T HT PCS
INSP: 6 SWORN TESTS
SPEC: (20250034BD) MAYARI R-50 ASTM A588 GR B LONG V
NOTCH 15 FT LB AT 40 DEG F THICK & THINNEST GA EA HT
MAX 5 TON LIFTS MKD A588B MAYARI R50 .
(0760-256-091) El.
: Yseld Tensile 8° Ber
7(C)B54H525 4 5/16 12 708 3008 68870 90750 21.5 QK
© (59FT) _ .
TRCC)E5UHE2S b 5/16 12 700 2976 '
(58FTLIND
T9CCOG54H525 b 5/16 12 696 2956
(58FT)
10(CYB54H525 4  5/16 12 684 2908
(57FT)
T12€C)662H271 4 5/16 11-3/8 708 2852 59660 80860 23.5 OK
(59FT)
T13¢C)6B2H2T1 4  5/16 11-3/8 ° 700 2820
(58FTLIN)
T1HCCYB62H2T1 L 5/16 11-3/8 K96 2804
(58FT)
REPORT OF PHYSICAL TESTS )
AND/OR CHEMICAL ANALYSES SUBSCRIBED & SWORN 7O BEFORE ME TH

I CERTIFY THE ABOVE RESULTS OF TESTS
AND/OR ANALYSES TO BE CORRECT AS CONTAINED IN
THE RECORDS OF THE BETHLEHEM STEEL CORPORATION.

2ath, DAY OF JgNw972

< T
: P KoTas - {0 "Lr OF SINMSYLVAN
e_;?' ”/jdf 1/&4—?:1‘... l; r.s:‘\' rcuuu c'ommrl/ t Do
L y AR - R T TR awo w1 b B
. Gl B o et v
) Chief Metallurgist, T
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Berienem Steer CorPORATION

BETHLEHEM, PA. 18016
- 3l4

- -
g "
(4 18] 3

[tens

le

w' 604~9337
w BELOW

I R
B

whkooo|s 3 wiE B

=
CONN CONSTRUCTION G0 v
2 sHT 2 : Bl
3 8
DBATE : riem

oun ‘:
CAT OF VEHICLE NO,

gaw i3

Imurmmnmormmu_mw

WERIGHT FOUNDS

CUSTOMEE & RIC OEDER NOS.

1T HT PCS

_INSP: & SWORN TESTS

SPEC: (202500348D) MAYARI R-50 ASTM A588 GR B LONG
V NOTCH 15 FT LB AT 40 DEG F THICK & THINNEST GA
_EA HT MAX 5 TON LIFTS MKD A588B MAYARI R50

€0760-256-091)
_GF 13-3868~-F :

1(P)649H558 b 1-1/4 24 306 lo404
-- C25FT6IN) | —=m--
12 h5760

_ OBCIWTION AND 3GE wien W

d El.
Yidid Tensile 8" Ber
66930 ,89370 25.0 OfK

{

C Mn P S 81 NI Cr Cu Va Charpy Results
10 121 013 030 29 33 60 30 07 26 28 32 Avg.28.7

REPORT OF PHYSICAL TESTS ] i
AND/OR CHEMICAL ANALYSES -

I CERTIFY THE ABOVE RESULTS OF TESTS
AND/OR ANALYSES TO BE CORRECT AS CONTAINED IN
THE RECORDS OF THE BETHLEHEM STEEL COHPORATION.

S M Tyt

Chief Metallurgist.-

= OFs

.

- | SUBSCRIBED 8 SWORN TO BEFORE ME TES.

'y Commipton snpiras Movember 13, 1973
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BevtLenem Stee. CORPORATION

BITHLEHEM, PA. 18018

war §504-9337

ar 314 we  BELOW

wef 203940-00 8 1 13 16|f 3737 k 1so| e[z 00 {z x997

w1 s £ 3 Wi B anld [ COLLECT

CONN CONSTRUCTION CO TONN CONSTRUCTION CO
o| BOX 431 108 CROTON AVE
é NEW CASTLE PA 16103 NEW CASTLE PA
" }
we 0/21/72 3% JOHNSTOWN PA
o cusT TRUCK! ™
CARL OF YEHICIE NO, OM.J':g IMGFWMDNGMMMMAIMW WEIKHT #OUNDS
TRL TB69631 12 STEEL PLATES 45760
DUNNAGE FREE 1004
' 1 i

47-0778 '

“CUSTOMEE L 83C GIOf NOS, G . DOCIFNON AND T2 woon

1T HT PCS
_INSP: 6 SWORN TESTS

SPEC: (20250034BD) MAYARI R-50 ASTM A588 GR B

LONG V NOTCH 15 FT LB AT 40 DEG F THICK & THINNEST
_GA EA HT GAS CUT ENDS MAX 5 TON LIFTS MKD A588B

MAYARI R50 . .

(0760-256-091)

_GF 13-3868-D ; | El.

5(CI649H558 b 3-178-0-24 5 224 19036
_ C18FTBIN)
6CCI6LYH558 b 3-1/8 24 192 16320
= C1EFT)

§1 Ni Cr Cu Va
29 33 60 20 0B

-

c
10 123 013 030

—— ——————

Yield T nsile 2" Ber
62910 .BBO70 21 «5 COK

Abbve

Charpy Results
33237539

Avg.36 3

I =

REPORT OF PHYSICAL TESTS ~———=—
AND/OR CHEMICAL ANALYSES

1 GERTIFY THE ABOVE RESULTS OF TESTS
AND/OR ANALYSES TO BE CORRECT AS CONTAINED IN
THE RECORDS OF THE BETHLEHEM STEEL CORPORATION.

%ﬁ?'/%’ﬁfgzg:&aa :

Chief Metallurgist.

SUBSCRIBED & SWORN TO BEFORE ME TEDS

26th DAY OF N 1972

NOTARY PUBLIC-COMMO
My Cammimion explres November 13, 1973

Vo
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Bertienem Steer CoRPORATION

BITHLENEM, PA. 18018 " 604-9 394
:ﬁ 3 1 '-]- i :‘:nl BE LOW
welf 203940-00 1 1 & 13 P a6 |K3737 |s1s0li & l200 |z xaq7
v '5 1 Is_ I-‘- 3 l::I$ Ig m'|$ IS IE COLLECT
CONN CONSTRUCTION co CONN CONSTRUCTION cO
ol BOX 431 i g| 108 CROTON AVE-:
3 NEW CASTLE PA 16103 ; ¥ NEW CASTLE PA

[ )

wwo 6/22/72 +'now  JOHNSTOWN PA ros
om_ CUSTOMER TRUCK
NO: S

CAY OR VEHICIE NO,

T YT TR T e

2 KIND OF FACRAGEL, DESCRIFHION OF ARTICLE), SPECIAL MABES AND DICEFTIOND
o2 mos :

TRL TB69631 19 STEEL PLATES

DUNNAGE FREE 1004%

c Mn P S 51

LT 4

48693

Ni Cr Cu Va

649H558 10 121 013 030 29 33 60_ 30 07 -
6623298 09 114 011 o024 29 29 .58 25 05
cusr_c;uun:oulnm NI . COCIPTION AND 3iTE woonr W
ATH HEAT § PCS
_INSP: & SWORN TESTS

SPEC: (20250034BD) MAYARI R-50 ASTM A588 GR B
LONG V NOTCH 15 FT LB AT 40 DEG F THICK &
JHINNEST GA EA HT GAS CUT ENDS MAX 5 TON LIFTS
Mk: A588B MAYARI R-50

(0760-256-091)
GF 13-3868D

4 (C) bu49HS558 3

2-1/4% 24 342 15696
I 28FTHIN :
INSP?Y 6 SWORN TESTS i
-SPEC: (20250034BD) MAYARI R-50 ASTM A588 GR B
LONG V NOTCH 15 FT LB AT 40 DEG F THICK &
THINNEST GA EA HT MAX 5 TON LIFTS
M<: A588B MAYARI R-50 .
GF 13-3868F%* ;
-4 CC) 649H558 1 1=1/4 24 204 2499
_ 24FTHIN
6 ¢C) 661H698 7 1-1/4 24 204 12138
17FTOIN

El,
Yield Tensile 2" Ber
58150 85710 24,0 CF

Charpy RESULTS
36=38«4) Avg.38.3

66930 89370 24,0 Ok
Charpy Hesults :
26=28-32 Avg.28.7

59690 80280 20.0 OF
Charpy R3sults
L3-L46-418 Avg.l3.3

REPORT OF PHYSICAL TESTS »~—.,

AND/OR CHEMICAL ANALYSES

I CERTIFY THE ABOVE RESULTS OF TESTS
AND/OR ANALYSES TO BE CORRECT AS GONTAINED IN
THE RECORDS OF THE BETHLEHEM STEEL CORPORATION.

Chief Metallurgist.

Y 3UmSCRIBEC & SWORN TO BEFORE ME THR

. 4,
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Bernienem Steer CorRPORATION

BTHLEHEM, PA, 10016 "= 604-939L
(-4 | sALE
L1 3 l"* - e BELOW
wulf I8 i T R | | N
whEoOs I s s wnls [# &
CONN CONSTRUCTION €O .
e g
a SHEET #2 ) _
m l.l :;?4 o
am £
CAR OF VENIGIE NO, ::krg —mﬁmm wigh s
CUSTOMEE & 63C. DFOEE NO3, [ . oncieton Ao W wom
_I1T# HEAT # PCS

—INSP: 6 SWORN TESTS

SPEC: (20250034BD) MAYARI R-50 ASTM A588 GR B

LONG V NOTCH 15 FT LB AT 40 DEG F THICK &

—THINNEST GA EA HT GAS CUT ENDS MAX 5 TON LIFTS

MK: A588R MAYARI R-50 i
; .€0760-256-091)

GF 13-38686% ' El.
- i .. Yield Tensile 2" Be:
1 (C) 649H558 8 2-174 24 IS0 + 18360 58150 85710 24,0 01
-— 12FT61;N
19 48693
= c Mn P S S1 NI Cr Cu Va Charpy Results
10 121 013 030 29 33 60 30 07 36-38-41® Avg. 38,3

REPORT OF PHYSICAL TESTS .. :
AND/OR CHEMICAL ANALYSES " JSURSCrineD & SWORN TO BEFORE ME THS

I CERTIFY THE ABOVE RESULTS OF TESTS 1
AND/OR ANALYSES TO BE CORRECT AS CONTAINED IN 26t DAY OF Jugi 1972 /
THE RECORDS OF THE BETHLEHEM STEEL CORPORATION.
| OTARY pusUc-COMMONAALTH OF PENNSTLYANIAY
L. " My {ommimlon eapires November 13, 1971

. (]

Chief Metallurgi st.
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Bernierem Steet CorPoRATION

BTHLIHEM, PA. 18016 r604-9395
w314 ) W GF 13-3868F
wulf 203940-00 [f 1 16 | 3737J_ 180 E " |& l200 [ex997
w1 Js T s g [t coLLECT

[ CONN CONSTRUCTION do CONN CONSTRUCTION CO
o| BOX 431 , 108 CROTON AVE
g| NEW CASTLE PA 16103 l NEW CASTLE PA
B5/22/72 ¥  JOHNSTOWN PA
wm  CUSTOMER wkucx
CAR Of VEHICL2 NO. oﬂ.)"rg xmarmmmummn‘mwm WEIGHT POUNDY
TRL TB69632 22 STEEL PLATES 45186

DUNNAGE FREE 100#

47-0780 :
“CHOWE & 85C GBI NG, i B L 4
ITH HEAT #§ PCs

_INSP: 6 SWORN TESTS

SPEC: (20250034BD) MAYARI R-50 ASTM A588 GR B8
LONG V NOTCH 15 FT LB AT 40 DEG F THICK §
_THINNEST GA EA HT MAX 5 TON LIFTS

(0760-256-091) El,
- Yield Tensile B" Ber
1 (C) 649H558 4 1-1/4 24 306 10404 66930 89370 24,0 (
gﬁf; 25FT6IN
3 (0 6625#1{’Er 1 1-1/4 24 24 2091 54720 78950 26,0 ¢
20FTGIN
649H558 1 2091 Above
4 (C) 6u49H558 8 1-1/4 24 228 15504 Above
19FTOIN
5 (C) 649H558 8 1-1/4 24 222 15096  Above
== .18 FT& IN  -w==—e
22 45186
= Mn P 5 51 M %r Cu Va ggaggyﬁglszltszs 7
649H558 10 121 013 030 29 33 0 30 07 =28- VB
662EK12 09 106 010 024 26 29 56 26 Ok 52-51-50 AVgZe53.0
REPORT OF PHYSICAL TESTS __- e
AND/OR CHEMICAL ANALYSES | SUBSCRIBED & SWORN 10 BEFORE ME TS
I CERTIFY THE ABOVE RESULTS OF TESTS -
AND/OR ANALYSES TO BE CORRECT AS CONTAINED IN 26th YOFM
THE RECORDS OF THE BETHLEHEM STEEL CORPORATION. -
\f? ly‘a : ,‘DIMV RUBLIC COMMON%TH OF PENNSTLVANIA
—t M ‘d’fﬁm '-6 My - ommluion eupires Movember 13, 1979

Chief M-tallurgist.

e
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BerHieHem Stee CORPORATION

l - BETHLEHEM, PA. 13016 wer G 04-9615-2/2
mr 31N mr  AF 13-3881%
onlf 2039%0-69  [F 1 |z 130505 373705 180z |z |:00 '] x997
s I i; H 3 l:;ris_ Ie__ unl:.". |'_i IE COLLECT
CONN CONSTRUCTION €O ] NN CONSTRUCTION €O
° BOX 431 o 108 CROTON AVE
'5' NEW CASTLE PA 16103 éNEW CASTLE PA
]
o To/277712 . now JOHNSTOWN PA o8
wre CUST TRL °
CAR OF YEHICIR NO, glb':g KNG OF PACKAGE, CESCENTION OF ARTICLES, SPECIAL MAIKS AND [ACEFTIONS WEIGHT WPOUNDY v
STEEL BARS
47-0793
CUITOMT & 83C OOt NG URITS 7 DISCINTION AND SEE WieHT
HT BDLS PCS )
INSP: 6 CHEM & PHYSICAL TESTS
SPEC: (110000) ASTM A588 GR B MAYARI R 50
LONGITUDINAL CHARPY V NOTCH IMPACT OF 15 FT LBs AT
_40 DEG F FROM THICKEST & THINNEST GA EA HT MAX 5
TON LIFTS ke
s ' (0911-256-241) El.
' ' Yield Tensile 8 Bes
661H632 2 28 7-1/2X1/2 SE 38 0 13460 58960 82550 25.,0 0Ol
B G Mn S S1 Ni Cr Cu Va Charpy Results

i P
10 109 010 021 26 33 57 26 05 Bolib=lt5  AvE.l3.7

A

REPORT OF PHYSICAL TESTS _
AND/OR CHEMICAL ANALYSES i

I CERTIFY THE ABOVE RESULTS OF TESTS

AND/OR ANALYSES TO BE CORRECT AS CONTAINED IN . . / Sth DAY 0”“'7"?3&'/
THE RECORDS OF THE BETHLEHEM STEEL CORPORATION. : 703 Koo
7 :

SUBSCRIRET™ & SWORN TO BEFORE ME THY

9 L . 1
‘z}"?. M '7&,”",.‘..% ;[ iRl s C i S AR TV A
i ) My Commipnn gapitns | venber 11, 1022
: Chief Metallurgist, —
o - "/
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BerHiesnem Stee. CORPORATION
BETHLEHEM, PA. 18014

wr 3]0

wo 604-9615-~1/2

cor we BELOW

wol§ 203940-00 | 1 J; 13216l 3737]¢ 18Gs |z [s00 |: X997

R T3 wE E P 2 T COLLECT

[TCONN CONSTRUCTION CO CONN CONSTRUCTION €O

o| BOX &31 o|108 CROTON AVE

é NEW CASTLE PA 16103 é NEW CASTLE PA

wt8/27/72 ¥ JOHNSTOWN PA -

wm  CUST TRK °

CAR O VEHICIE NO, :.Onfg EIND OF PACEAGE, DESCEFTION OF AGTICLES, SPECIAL MAICE AND EXCEFIIONS w:mwm
TRL TB69632 24 STEEL PLATES 26584
2 BDLS STEEL BARS 13400
DUNNAGE FREE 1504
MAX LGTH 38'g"
47-0793
CUSTOMER ) B3C Ol MDY UNITS DESCRIFTION AND Sizk WEIGHT
HT BDLS PCS

_INSP: 6 SWORN TESTS

SPEC: (20250034BD) MAYARI R-50 ASTM A588 GR B LONG

V NOTCH 15 FT LB AT 40 DEG F THICK & THINNEST GA EA
_HEAT GAS CUT ENDS MAX 5 TON LIFTS MKD: A588B MAYARI:

R 50
B - (0760-256-091)

GF 13-3868-D¥ El.

2 659H518 1 .8 2-1/2 11-1/2 156 10168

13FT

3 659H518 1 (4 2-1/2 11-1/2 150 4888
_ C 12FTGIN

~ 662HLOL (Y4 4888

659H518 10 118 016 030 25 31 58 27 06
662H404 09 108 010 023 28 34 56 25 05

Yield Tensile 2% Bend
58150 81709 29,0 OK

Above

shl20 78380 28,5 OK
Charpy

Results AVZe.

31-33-37 337
53=57-51 537

REPORT OF PHYSICAL TESTS

i

.

AND/OR CHEMICAL ANALYSES

I CERTIFY THE ABOVE RESULTS OF TESTS
AND/OR ANALYSES TO BE CORRECT AS CONTAINED IN
THE RECOBDS OF THE BETHLEHEN STEEL CORPORATION.

Aj J(-r'.;?d ' FaiY PURL '. MO / NIYLVAMIA D

MY ot o8 SR

SUBSCRIRT" & SWOIN TO BiFORE ME TH3

//4um DAY U am.

Chief Metallurgist.

- c?b
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Berutenem SteeL CORPORATION

BETHLEHEM, PA. 18014 "' BO04-9615-1/2
W, 314 . 3 o BELOW
eoors 3 2 5 s 3 & I3 el
Wk R OF = B F
o CONN CONSTRUCTION CO 5
3 : =
Bl SHT 2 )
BATE SHD
w0 o oM on
—] ;
CAR OF VIRV MO, ons."rg KIND OF rmmm‘ms WEGHT 2OuNDY |
CUSTOMIE & 83 OTDEE NOY UNITTS DECRIFTION AND 31zt WEGHT |
HT BDLS PCS

_INSP: 6 SWORN TESTS

SPEC: (20250034BD) MAYARI R-50 ASTM A588 GR B LONG V
NOTCH 15 FT LB AT 40 DEG F THICK & THINNEST GA EA HT
MAX 5 TON LIFTS MKD: A588B MAYARIR 50

(0760-256-091)

GF 13-3868-E¥ : El.
Yjeld Tensile 8% Ben
1 bb2HH4OH 1 8§ 11/16 10-1/2 406 6640 . 56930 82120 27.0 [
33FT10IN )
~ 24 26584
— c Mn P S S) NIL Cr Cu Va Charpy Results
09 108 010 023 28 34 56 25 05 39-43=37 Avge39.7
lw el ———
REPORT OF PHYSICAL TESTS _ — —t
AND/OR CHEMICAL ANALYSES SUBSCFINFT & SV/0 0 .ELF rE ME THIS |
I CERTIFY THE ABOVE RESULTS OF TESTS o 2
AND/OR ANALYSES TO BE CORRECT AS CONTAINED IN . ; £
THE BECORDS OF THE BETHLEHEM STEEL CORPORATION. 7/ T o —
0 ¢ /‘.7 i e Th OF PLENSTLYAR
i A/’e (/Q.‘.‘.;“-’:f_‘?y . uz\: ":’:‘:;:OM,M:".- Movember 13, V73§

Chief Metallurglist.

_
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prp— i e = A

A
BETHLEHEM STEEL CORPORATION

BEVHEEHEM, PA. 18018 "o B04-9076
w BELOW . ws BELOW
ol ] 5 e I & ls | 2
wiE 2 [ wiE g w3 B B
[ CONN CONSTRUCTION €O r_ .
] [ .
?.L’é— .' . : it ' o | B
CAl OF VIHICHE NOY, 3:’;:& KIND OF PACXAGL, DESCRIFTION OF ARTICIES, SECIAL, MABRS N0 EXCEFTIONS WOGHT rowes
o3 Mn P 8 Sl Ni Cr Cu Va . Charpy Results
649H558 10 121 013 030 29 33 60 30 07 26-2B~32 Avg.2!
662H561 23 83 010 026
658H532 18 79 010 018
CUSTOMET & B3 GIotR NOT, TS DOCIFION AND 1i2E whGHT
—iad HT PCS )

—INSP: 6 SWORN TESTS

SPEC: (20250034BD) MAYARI R=50 ASTM A588 GR B LONG
V NOTCH 15 FT LB AT 40 DEG F THICK § THINNEST GA EA
—HT MAX 5 TON LIFTS MKD A588B MAYARI R50

(0760-256-091)
314
—GF 13-~3868-F

El.
Yield Tensile 8" Ben¢
6CCIBUGH558 1 1-1/4 24 204 1734 66930 89370 24,0 OK
L C17FT)
INSP: CONWELL & 6 SWORN TESTS
—SPEC: (30120000BD) ASTM A36 MAX 5 TON LIFTS
(0760-175-091)
_332
GF 13-4459: El.
Iteld Tenslle B" Bend
-1 b62HS561 25 3/8 12 299 7075 Lioko 66320 30.5 OK
C18FTHIN)
658H532 5 1415 42100 62180 31.0 0K
B 46 bl4l60
e : e
REPORT OF PHYSICAL TESTS . 18ubscribec s “worn tn before me BE3 L
AND/OR CHEMICAL ANALYSES : ‘fgnd.dayof June 1972 4
1 CERTIFY THE ABOVE RESULTS OF TESTS 2 _ ‘
\ND/OR ANALYSES TO BE CORRECT AS CONTAINED IN == e
CHE RECORDS OF THE BETHLEH% s?%ORPORATION. Not;irs E AL a
VS A L-taw:’::au LN ComFgin SR,
Coief Matallurcist,. | o P
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BeruLeHem Stee. CORPORATION

SETHLEHEM, PA. 10015

e §04-9076

ar  BELOW wi BE|LOW
wulf 203940-00 [ 1 |5 13 |a16 [§ 3737 |s 180); |z |z 00 | X997
S T PR P 5 T anl s |g COLLECT
" CONN CONSTRUCTION CO CONN CONSTRUCTION CO 5
ol BOX 431 o| 108 CROTON AVE
é NEW CASTLE PA 16103 : NEW CASTLE PA
| S, .
o 6/15/72 now JOHNSTOWN PA ron
e CUST TRUCK
Caz OF vEHICLE NO, :?r:g XIND OF FACKAGE, DESCRWTION OF ARTICLES, SPECIAL HAI‘!S AND BICEFIIONS WEIGHT BrOUNDS v
TRL TB69632 46 STEEL PLATES LLL G0

DUNNAGE FREE 150#

C Mn P S S1 NI Cr Cu Va Charpy Results
649H558 10 121 013 030 29 33 60 30 07 36-38=41 Avg.38.:

661H352 10 119 011 029 29 33 57 25 05 50=51-52 " 51.(

47-0759
CUSTOMER & BIC CHOEE NOS. NS DESCINTION AND SiZ€ WEGHT W
IT HT PCS

_INSP: 6 SWORN TESTS _
SPEC: (20250034BD) MAYARI R-50 ASTM A588 GR B LONG
V NOTCH 15 FT LB AT 40 DEG F THICK & THINNEST GA
_EA HT GAS CUT ENDS MAX 5 TON LIFTS MKD A5888B
MAYARI R=50

C0760-256-091)"

314

GF 13-3868~D

_W(P)BLOH558 5 . 2-1/4 24 342 26160
C28FTHIND

_INSP: 6 SWORN TESTS
SPEC: (20250034BD) MAYARI R-50 ASTM A588 GR B LONG
V NOTCH 15 FT LB AT 40 DEG F THICK & THINNEST GA EA
_HT MAX 5 TON LIFTS MKD A588B MAYARI R50

31"" + k
_GF 1343868~

2¢CI661H352 4 1/2 18 ety 3600 3672
= (30FT)

3¢CI661H352 6 1/2 18 288 i b4oY
e C24FT)

El.
Yield Tensile 2" Bend
58150 85710 24,0 OK

El,
Yield Tensile 8" Berx
64390 91220, 20.0 OK

Above

REPORT OF PHYSICAL TESTS  ~——— i

AND/OR CHEMICAL ANALYSES

I CERTIFY THE ABOVE RESULTS OF TESTS
AND/OR ANALYSES TO BE CORRECT AS CONTAINED IN = - _,
THE RECORDS OF THE BETHLEHEM STEEL GCORPORATION. .

SUbscnbed and swom to before me this l
22nd day of June 1972 ¢

‘z?? M M i Netary Pubiic o —
L

iy Comro mn Expum Juny -

Chief MetalIhrgist.
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LT PURCHASE ORDER
: Conn Construction Co.
—gnpbtem:zdeon&aa‘au——

Date

Area Code 412, 454-4672
BOX 431 - NEW CASTLE, PENNSYLYANIA 16103
I T M
To SHIP TO
L .| L
SHIP YIA F. 0. B, AT NG,
QUANTITY DESCRIFTION

CONN CONSTRUCTION CC.
e

~ PURCHASING AGENT
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late:

.eport of CHEMICAL and PHYSICAL test of

AND

LEVINSON

WHARTON

STEE

STREETS =«

Our Order MR
Att: Mr, Jim
Corten

L COMPANY

3, PA.

PITTSBUROAH

6274
Howard

sharged to Conn Const. Co.
hipped to New Castle, Pa.

;ustomer's . Yield Point| Tensile Strength| Elong. Red. o:
)rder No. quﬂmﬁ Analysis Material Lbs. Lbs,. in N WMM.M Area
& Date ‘ C[MN| P | S | &i Per Sq. In,| Per Sq. In. % T

8-21-72 mr
368 Copies of acfual mill test reports attach

We hereby certily that the above figures are correct
Form B-21 as contained in the records of the commpany.

L. SIEGEL

v T T T ETRTm AT

T

SR FTY A RTRT

o digec

FernHollow_028-065

yPgh_

NTSB_Cit

NTSB Attachment - Page 66



\HIJ PRODUCTION DEPARTMENT — METALLURGICAL o

==_§_ States vam_ Corporation

SHAFES

i ol Oﬂ 1

LOAD TALLY ©R

U.S.5. QRDER NO. ITm&;.Tﬂlalll.l INVOICE NO. I!..m.m...w.nw.m.@tll
omer oroer o, HeN ] &3 f()() FALIWE L] =

)mbqhh lantng \ SHIPPER NO. & DATE M

STAIL UF VEAnSYLVAHIR 7@
CLUNTY NF ALLEUHENY

U mara Aip STUR
TH umwc i

OR TRUCK NO 3u2 L WAN.FE R . \\\ \ \
) o
HE LEVINSON STEEL (O o| THE LEVINSON STIfL cO=uAY 7, L
OUTH 20TH & WHARTON 58T - | SMCKEES ROCKS T4DUSTHIAL ;rmzm b SaUKN ACCOKDINDG
'1TTSBURGH PA 15203 I|ENTPR »HICHOL A/L TU LAWLLEFOSES AL SAYS
HCKEES HUCKS PA TUAT THE rcrzwmﬁr AGALYS IO
0 - _,zn\w.m M_.m. .um.m._:w. wz qm_.v
SS=CUR=TEN=DB=STEEL=ASTM=A=588"7 HEFY HE CHOREEC § cgue
’ TAINED I Thbt REQUKDS UF -
DR en THL CUHPANY,
ITLL  onwUORN T/R  LAULE  TEST RESULTS PER SPEC L T
. L NP DATE ..QLW.\M._
o HEAT TEST OR PIECE R XS ICE - YIELD PT. S oo o m“m
o. NO. IDENTITY NO. wnou.. M_”._m%“m_wuﬂ fu_%ﬂ.. w.ﬂ. LENGTH WEIGHT =13 Psl. N g N 2 %M. aw.o
728534 2 [#BX58 60=00,00 6260 » 61800 BO6HLGC (1840
* L7F00 93500 (190 H
GERZ4) 4 Iwluxa9 50"00.00 9400 66500 BGHOD m:.a
: # G200 87600 |22.0 i
6dR2al N 4 [Hlox49 60=00«00 117640 66500 B6HHGD (28,0
* 62100 87500 (2240 [}
shp LD gOfT T -
EN SIZE TESTED ACCORDING TO COMPANY RECORDS CONFORMS TO THE REQUIREMENTS OF THE SPECIFICATION LISTED ABOVE % B OR H INDICATE COMPLIANCE OF BEND OR HOMO TESTS, RESPEZTIVILY
HEAT NO. TYPE . < Mn P 5 Si n.... Ni n.\ Mo Sn At N . v -] Ti .nw . Co
cn3h Lavi| a7 [ 1pf pou 026l 2 du| ! he|: 045 Po ' ! !
J2ag LAoL| gy P Id2 plojullet | PN ar|. 04 4 ' “ :
: o] N | : BN
N A R R A & " " A A
1 1 ' ! ' ! y 1 ' 1 1 i
' ' 1 i t ! h l 1 i 1 t
) : ' " ' ' ' 1. " " / i i

TEM GI0ETL RIV. 1165 02 000 D44}

FernHollow_028-066

yPgh_

NTSB_Cit
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THE LEVINSON

-
§. 20th AND WHARTON

STREETS

STEEL COM

*» PITTSBURGH

Our Order SZ 8130

PANY

3, PA.

\{

'ate: Att: Mr, Jim Howard
“Corten
.eport of CHEMICAL and PHYSICAL test of
‘harged to Conn Const. Co.
hipped to New Castle, Pa.
astomerTs{” L, . A Yield DPoint|/Tensile Strength] Elong. Bend Red. o
)rder No.| Y Material Lbs. Lbs. in o oone | Area
& Date ’ C|MN| P | S Si Per Sq. In.| Per Sq. In. % i T
8-21-72
368
Copiea of actiual mill ﬂaﬂT reports attached
> We hereby certify that the above figures are correct
Form B-21 as contained in the records of the company.

L.S1EGEL

Ty Y NI TERTAAART

[alas kb alhd PN FT A AT

L tipe

FernHollow_028-067

yPgh_

NTSB_Cit
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BETHLEMEM STEE. CORPORATION

- e METALLURGIC! . DEPARTMENT TTET {Povd 1445)
TAYE Shin i i TN NO, CASRIcR T IMITIAL AND NGy " PLANT
C3/7/69 X 602-3577~2/2 CC 367977 Johnstorm
ﬁl Levinson Stecl Co 1
_— S 20th & Whaxrton Sts
U......m ooy L SO
10 Pittsburgh Pa 15203 s 10 OO Pititshurgh Pa
= _J
REPORT OF PHYSICAL AMD CHEMICAL TESTS
) Sectlon Slab . . . o - | 2 =
S20 | ot | "™ compim |mnen| Pt ) 2l | g | B | e |l e ot
OH Stesl
ASTid AR42
Lizyari R
— o g Si.| #5, Cr, Cu,
2051=-400 v 6597314 Plates ﬁ\ 2l AS5000 § 67280 |31.0 QK| 05 |71 08 1028 34165 5Bl 32
/Il\ :
ASTM Ad4]
Ln Va
A Si. Cu., Va,
650Y269 2 57670 | 86020 (21,0 i 17 | 1091017 | 025 20| 24 07

S i e e

e, e Y

Leoohfe

SUBSCEH D AND SWORH TO FEFORE 1ok eaae .
— ) MaH 597 !
\Q \& \
. \ n\\vﬁ.ﬁ 2. A
76 23 o o - sy et :
s Pl Courill 2.2 m '
. i T Ra e ey ]
2ol 1O
R A P lon e DL

cahess rernlls B2 o caneei s oontained Inthe ro Lods of thn company,

FernHollow_028-068

yPgh_

NTSB_Cit
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$PART

E02-2301

1elr l"llL:L.Ol.’:'

3 BB s 161 5702 - 10G ol X2 g KEho
TR e B
T LEVIREGN 3TCEL CO Y ""'LEVINSON STEEL CO
I S 207TH & wWHALATON  EBTS I = FAR SHOP
a 1TJ G FA 15203 =t & 2ora & WHARTOM STS
it —j i PITTSEURGH PA
_ o _ N (-

7/ 5/ 1.2 :':;; JOHI TCOWN PA =

PEGOLT THR
TG G R . [ Kin CF PACKAGL, Dirvi bt OF AT it SPiodl 1AL LS AND LICATTANS wiow Pound N

Ot NGy
Mo 3L3s 10 STEEL PLATES 41104
INAGE FREE 100%

5] 2 Cj 6 I8
W B F T LAST N [CXTF 3 CELCEPTION AMD 3UE

SR FCS

SPr b SWOKRN TESTS
PEC: (29250000003 MAYARI R-50 ASTM A588 GR B MAX
TON LIiFTS ONE END BLUE & YELLOW

(0861-256-101D

o oy

0 6119

N
—

o
o

249 6528
' 20FT

662”;0-) . 1

(P) 1/2 360 3672,
“30FT
$C) §45H218 4 1/2 72 240 9792
' : 20FT
AED! 662H868 1 %/8 Y5 360 95 L
30FT
Heaty Gz, YP TS5 E1%-8" Hends C Mn P 8 S8i Mi Cz Cu Va
SH5HEBER B/3M $3540 L CHECO 21,0 CX . 08 112 01u 035 26 32 BT 27 (=3
= A4 /00 27180 &5540 22,0 « « " o w0 e v
L 3789 52540 73200 24,5 . z W b Pl ! v
$45H212  L/2% 70730 9122C 21,0 OK 08 120 013 024 29 32 53 4 £
R T A
E LY -_ 8 o _., ", - T - L . .. ;_' f .,/'0_ .'_ : ) /
Py PEEIR I S SO H O i '\/ Y —_ !//‘/
D ZOCCIDE R TIIT RpmuLIum A

l S... _p.....J CO-.\ U;.n.--’ll
I ) A .."

o ST L'-v-

LRV bt B R1 DT YRR ]

e

Ne' g

N

.
-
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- Cereners Sensn ConpropATION :
. SPTHLLNEN, PA. 37018 T G02w5638
er  BEFOW o Yt RELOW
sofs 515500-00 8 1 l513 1216 % 370205 160f  Jr |2 x1 | X518
TE 2D B 5 Wk enfs B & coLLeeT
LEVINSON STEEL CO . LEVINSON STEEL CO
el S 20TH & WHARTON STS gl PLATE SHOP
=l PITTSBURGH PA 15203 B S 20TH & WHARTON STS
= : PITTSBURGH PA
s 6/6/72 e JOHNSTOWN PA -

MOTOR FRT EXP

CAL CF YIMKLE RO :?r:g: KIHD CF PACAASE, DESCRIFTIO-E OF AITICIES, WCW: MAZKS AND PLCE T RS Y UGHT FOUHDE v -
TRL TA 52481 23 STEEL PLATES L4772
DUNNAGE FREE 504
C. Mn. P. S. Si., Ni, Cr. Cu, Va.
645H090 10 114 O0l0 019 36 33 %8 25 05
662H733 08 112 012 040 30 35 59 21 05
650H362 24 47 010 021
03-2609
CuETavdt 8 3G QIDiE KOS, [E ¥ « DIOCEITION AND Uil WEHT _v
HT# PCS ) '
_INSP: 4 SWORN TESTS
SPEC: (20250000RC) MAYARI R~50 ASTM A588 GR B
MAX 5_TON LIFTS ONE GND BLUE & YELLOW
- ! | (NRR1.2RALINT) §
BhZ225-4400 , i
\GF 13-4756
L : 3 Y.P., -T.S. E1.8" Bends
3(P) GU5H090 2 1/2 72 . 240 4896 - 66820 92650 21,0 OK
ot i  20FT - i
662H733 2 B 4ggs 61220 91840 21.0
_4CC) 6620733 10 (-1/4 ) 727 2u0 12240, 64810 85180 21.5 "
v Ji20FT - |
_INSP: b SWORN TESTS
SFEC: (30120000RC) ASTM A36 HAA 5 TON LIFTS
= (0861-175-101)
B5151-400
GF 13-4669%
T1CC)  650M562 4 5/16 96 360 12240 43180 66260 30.0 "
= 30FT : il
Ry e e 4 gy TIUTe T T ke BT prrpan ;
i l. Lt "'l ,-‘ t e I Ay
e e T —
: o . ‘ '- . E “‘ [
REPONT OF PUHYSICAL TESTS iy cun,scpmme.swom 0 BEFORE. IAE >
AND/OR CHENICAL ANALYSES s ;
e qulnHOF JW ,/
I CERTIFY THE ABRQVE RESULTS OF TESTS ook béi:f M/T¢
NI /CR ANALYSES 70 BE CORRECT AS CONTATHED IN |4 == ( e LAY \
Sinn RS O”‘DS GF TUE RETHLEHEM STERL _GORPOPARTO, AaThny UG COMMONYIL - 13, Wl
s Wt /.-. &‘?".-ﬂr PG e | HY Comrinalon wapirer Havenbiaf 151 ___._.-J
dwe e & ('” AT
Thid A€ Tta T T atwo § s o P il
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Form W-1030 {Rov. B3-48} - ot YOUNGSTGWN Sr EET AND TUSE COMPANY

etelnenioal | Bessrkment CERTIFISATE OF TESTS frorr it .
i COS7L

Customar Inrinean Pina¥ Oprmvenr R.S. Ne. AR ANLE bk LU o L R et
p— - -nu O, Iy nk oy .nlra.l\-f.l ﬂan+ L.-:)!f. 1.‘.1:..\: ._..\4?.\.& UDwD |.~\_..._.a ..N\... ﬂ\.....l;\s.‘ *
Costenmar’e | Our Yiold Tensllas % % Chomical Anolyzos - %
Ordor Order Materlal ond Quanil Hoat - St " Elong. | Rad'n [Bead
Sasclficatien Ne, tr No. Mvifcuy rangt ! 'M f Test
o He pst | PSM WGP |l aee | e | m lp | s
¢ 2 \ -
B-St3oden | 12375 Al 1/4 ¥ 72 % 826 Lif3 138%0 (62996 | 28.5 0K || «21].88 [.up3|, 028
L -

5 " ! ¥ 54 (306 |Esd | 727.5] ok i.23)|.89 |[.007].028 .
Btyqun {23500 1| 3/16 x €0 x 12 118D [3931c | 62480 | 34.0 Ok || .21 |.88 |.008].0728 .

a O PLATLS ST ASTIN nu..wm

o

Y
1 j
o
1

The undomignad, in bohalf of Youngstown Shoot and Tube Company, heraby cortifies that i+v above matarials have bean inspoctod and tostad in accordance with the mathods proseribod
in tho spplicsble specifications and the results of such inspoction and tests 2ro shown abov.. In dotermining propertier or charactoristics for which no mothods of intpecting or tosting #ro
prasciibod by said rpocificalicns, the standard mill inspection and tosting practitaz of Y nagstawn Shoot and Tubs Company havo been applied. Unlesz it appoars arhorwise ia tho rowls

of such Inzpaction and tests shown sbove, the undarsigned omployoe of Ysungstown $hea ind Tubae Company belioves that said materisls canferm to said spacifications.

: : / )} i
. 4\m.w\qm - ...m...w--.m. .K....\M\.‘.u.\.\......u....\.\, .......................
. . \OCZOE.O{..Z MImmﬂ.“_hZ_v TUBE COMPANY

FernHollow_028-071

yPgh_

NTSB_Cit
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PUHCHASE OHD.I_:ZI.'I.
Conn Construction Co.

—Eugineens and Conbraclons——

Data,
Aren Code 412, 654-6672
BOX 431 - NEW CASTLE, PENNSYLVANIA 16103
I 1 (I B
To SHIP TO
L | L. |
SHIP VIA F. ©. B, A/C NO,
QUANTITY DESCRIPTION

CONN CONSTRUCTION CO.

By.

PURCHASING AGENT

NTSB Attachment - Page 73 NTSB_CityPgh_FernHollow_028-072



sl PURCHASFE, ORDER

-« -
Conn Construction Co.
———&u;mm and Centraclord———
Date_ 5. ¢ i
Aren Code 412, 654-6472
BOX 431 - NEW CASTLE, PENNSYLVANIA 14103
[ , T P
ERUTNEN LR i .
' i 01 toxn f
To .bgwih gtwﬁ o SHIP TO
OLu@NTei e o ‘ ¢
L _ _
SHIP ViA F.O 8 A/C NHO
QUANTITY DESCRIFTION
gl pos. . -
4% pose o (T8 '
o i
{hia
1L ne. NV LA PG 5 B ) St B 1 P Poia
The : bove material 1o F
Ve s COT BS o 1
B opee. Ut cloanst {30y o . oo P, l/ v 0Tk

Above gaturicl £o bDe sl wehad with wane best mecuiremenis oo cwr
Purchase -srast cdoe Al

Six cople ddens aind uhysilei. test zeperts requ.zed

CONN CONSTRUCTION CO.

Iy
PURCHASING AGENT
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. REPORT OF MECHANICAL
AND CHEMICAL TESTS

BETHLEHEM STEEL CORPORATION
METALLURGICAL DEPARTMENT

PAGE 1 34575 {Rev.B 3-59}

~CUSTOMER'S ORDER NO.
379

MILL ORDER NO,

SHIPMENT NO, SHIFPED FROM DATE SHIPPED

013-0496-C 104-42444~ 2 /2 BETHLEHEM 9/30/72

CONN CCNSTRUCTION CO

CONN CONSTRUCTION COD

2 BOX 431 e 108 CROTON AVE
; NEW CASTLE PA 16103 a NEW CASTLE PA
x
SPECIFICATION
ASTM A5B88-T71
INSPECTION-—TEST REFORTS i
10560 & SWORN TEST REPORTS j
|
HEAT NO, PE?és DESCRIPTION - LT:GTH = WEIGHT g’éﬁ{% smgu ;ONG . BENDS
183HLTT 5/ C1OX30 25 3 | 3788 51847 7T1434[25.2| 8| 0K
184H089 2l C10X30 25 3 1 1515 52989| T5187| 24.5| 8] 0K
1244312 1 C10X30 25 3 757 60088 88474|1B8.2(8| 0OK
5 glIBSCRIBED | AND SWORIN
i TO BEFORE ME
QCT
Cm-—l_' ‘: I
Hy Co Ciry
»
HEAT NO. c Mn P 5 si Cu Ni Cr Ma v N T 7
1L83H177 13 .8C .C09 020 .17 28| .33 | .45 017
o | 184H089 | .15 .85| .0LT7| .009 .22! .31 .31 | .46 | «020
g 1249312 | .16 .89 .012 .016| .22 .30 .38 | .51 020
% | | !
3 i
i
& |
| |
| | : /i @
i -c;' g fi
1 (73 (‘Z' |
| CERTIFY THE ABOVE RESULTS TO BE CORRECT AS CONTAINED E.A.REID We Je We
IN THE RECORDS OF THE COMPANY. CHIEF METALLURGIST PER
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CONN CONSTRUCTION CO.

Engineers and Contractors

AREA CODE 412 654-6672
a0x 431 - NEW CASTLE. PENNSYLVANIA 16103

September 18, 1972

City of Pittshurgh
City-County Building

Room 618

Department of Supplies
Pittsburgh, Pennsylvania 15219

IN RE: Rehabilitation of Forbes Avenue
Bridge over Fern Hollow and other
work incidental thereto

Gentlemen:

We enclose herewith one (1) copy each of our Purchase
Orders No. 299 and 355 with test reports attached.

Very truly yours,

Converse ranscome, Jr,
President

bd

encl:

An Equal Opportunily Employer
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PURCHASE ORDE_:R
Conn Construction Co.

—Engineerd and Conraclord——

Date.
Area Code 412, 654-6672
BOX 431 - NEW CASTLE, PENNSYLVANIA 16103
h 1 [
To SHIP TO
L _ L
sSHIF VIA F.0.B A/C NO.
QUANTITY DESCRIPTION

CONN CONSTRUCTION CO.

By.

PURCHASING AGENT
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..

E ERIE BOLT {CORPORATION 4
: 1325 BkRTY STREET, ERI;:' PENNSYLVANIA 16501 7071
TELEPHONE {814) 456-4267
Report of testssf ........ PR s s SRy 3 70%5' ................................................. Spec. ,/4595 A
Customer wiodniimay ”VA/ Zoﬂsr/ydﬂ@m (é’”"p”"’// 5 OrderNoi.... 355 .
sze — F! —— Ee—
Shop Order No. 6-73- |2
Heat No.”" 3ps7vsT
Ceminl A142 V7 4/5 X0 Jh 557
Cioe 43 ,
Ma. N7 Wiy 157 san
P. ) 010
S. 018
___Si. I
Ni.
Cr. 7
V.
Mo. 74
Dimension of
Tests
Tensile Strength 1452 94/6
Per Sq. In.
Beam Read'a
Yield Strength /28,320
Per 5q. In. ’
Beam Read'g
Elongation
In..." Inches
Percent 20,7
Reduced Section
Dia.
Area
Percent 674‘7
Brinell EIA
Rockwell C
Fracture
Charpy
Bend
Mag. Particle Insp.
Additional Tests
ES R e e PR B U SR
this....Day of. 195 \‘"{, B it eias
o B A st S FNAINEER nE TEevs
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Construction C

Nt i\?.'
2erd and Condraclond——

o

EHGesLe
Area Code 412, 654-6672
BOX 431 - NEW CASTLE, PENNSYLYANIA 16103

CONN CONSTRUCTION CO.

NTSB_CityPgh_FernHollow_028-078
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PRODUCYION DEFARTMENT — METALLURGICAL

Uinited States Sieel Corpsration

TEST REPORT OF FATES
. LOAD TALLY O
WORKS i ESTEAL » TETRTCT UsS. CROER NO, L e MOT INVOICE MO, ol e TN K - 4
CUSTOMIR ORDER ND, 200 Re0FAFED
cARORTRUCK MO, T R6GA3T B SHIPPER NO. & DATE 137z VAR S 1%
4 oea CounSTaeTION Cu o Chme FA% & Zuns ¢0 SIDIMG
s P_Uomda 431 . 2l ZRLF ER
3 N CAaSTLE #4 151035 z 3 ua.m.ﬂﬂ.wnﬁr ~ £ ..l_mmmm< CERTIFY
ki BASTLL :..bw T maom:.m mnmr umpr«m%w
- - - — -~ - Aen/0n TES { A HIS
S CUNR L S AG TR ArBEgS 7 1m0 A LA mEp Pyl o 151 ] SEch T ATE_CORRECT A cane
| ISFT/Lr8=ATwPLUSmgtanElinF~F UR=EEAT~LUT=IURL=RE (=48 TAI iw 10 Tak RECURGE fAF
N THE SuvPaky, A=
i A . _ _ 103139 A
e pILL wzal /0 Lanl:z 129 o2t S Pew opkE8 1 01/7 T3 <+ £uy X
b 0 SIGNATURE L i = HAX S, CH, MET,
: 1ée1n BalE ol - WA R WA Xy)
TEM MEAT 15T OR PIECE MATERIAL DESCRIPTION e - ELONGATION & - Onmm_u. m
"7 [iits 3/8 5 ¢an 7oa2 511 BebLb (22,0
- . ) . * rw_x.: U003 21,0 t
3/4 Size longitudinal V Motch Pharpy Impact Test 7,5 x L0 MM Made ¢ Plus 40 Deg. Fg 64-72-700 Fc. Lbs|
Full Size |Longitudinal V| Notch Charpy Impadt Test 10 x1p MM Made @ Plus 4Q Deg. F.| 78-75~70|Ft. Lbs,
[ Il = T .
SFECIMIH E1ZE TESTED ACCORDING TO COMPANY RECORDS CCNFORMS TO THE REQUIREMENTS OF THE SPLCIFICATION LISTED ABOVE %® 8 OR H INDICATE COMPLIANCE OF BEND OR HO®MO TESTS, RETPECTIVELY
] Il-w.nl no TYPE C Ma P 5 S Cu Ni Ko Sn Al H Y Ti Ch Lo
THULD YT T T 1o Jatfies A S ;3

A

]
1
1
i
1
1
1
'
v
[}
L)
L

FCAtA G-20321 RV 471 0240000440

FernHollow_028-079

yPgh_

NTSB_Cit
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PRODUCTION DEPARTMENT — METALLURGICAL

:m& United States Steel Corporation

1EST REPORT OF PLATES
woms___ HOVESTEAY OISTRAICT uss oromno, __LABUB2S —ﬂ..h,_woﬂ”_.“%n 163=52126
CUSTOMER GRDER NO. 299 3/07/7%2
caror ek o G 194609 P4 SHIFPER NO. & DATE Qp218 btz8277 47
o mam_z CONSTRUCTIONM cU o cn“ N OFAn 2 EnGR €O sIDInNG
a Io 1 = P&iLE RR
3l NEW m._._.m PA 16103 £ Hm,._:cm.::f« STREET
“| NEW CASTLE PA M:mqﬁ
So=CUN=TERN=FE=ASTH mulwwlﬁmrcm A=CHRPY=IMp=u=NT A~ ONG™ "TES] 3" RE mu
o| TBFTILUSmAT-PLUS=H0=DEARF~FURCHEAT=LAT = QUAL - PEA=AS TH=Ka37 mpARS1S abmzm
, TTTECEN LA
=] MILL CERT T/R LADLE TEST RESULTS PER SPEC 1 T/R TO RD FHB
i SIGNATURE
£ anin | HORTE NALZQITD
ITEM HEAT TEST OR PIECE MATERIAL DESCRIPTION VELD Py I ELONGATION % % Ao ||
NO. No. 1OENTITY NO. I =) ICTRDIAS T e b e | ome w2
02 20260 1 1 3/4 16 630 49971 « 43100 91800 2549
Longitudinal V Notrh CHarpy Impact Tests |0x10 MM iade] & Plus 40 Deg. F,| 15-20-]8 Ft, Lbs.
05 670262 4 2 1/2 24 418 82020] * 8390 94900 26,41
Longitudinal V Notch CHarpy Impact Tests [0x10 M Madel @ Plus 40 Deg. F,| 50-65-44 Fr. Lbs,
HYTELe eREST & 006y $XT,
SPECIMEN SI1ZE TESTED ACCORDING TO COMPANY RECORDS CONFORMS TO THE REQUIREMENTS OF THE SPECIFICATION LISTED ABOVE % B OR H INDICATE COMPLIANCE OF BEND OR HOMO TE5TS, RESPECTIVELY
HEAT NO TYPE C Mn P 5 Hi Cu Lr Mo Sn Al N v 8 Ti Th Co
20260 |LALL 11O 12 043 C14 24 200 1€ 55 i3 95 -
C2éz (Lany .7 10 010 02.{ 124 g 317 54 04 06

LHEMILAL ANALYS IS

P L

- - = — == =]

N
T
1
1
]
]
L]
]
1
1
L]
1
1
1
L]

FORM G-20611 REV 471 01 000 0443

FernHollow_028-080

yPgh_

NTSB_Cit
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PRODUCTION DEPARTMENT — METALLURGICAL

(USS) uUnited States Steel Corporation

FernHollow 028-081

yPgh_

NTSB_Cit
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TEST REPORT OF Pl ba..m. g *
WORKS u.5 5, ORDER NO, _ ) O -w @mm rﬂqo.__.m_.hon.ux m m “lmﬂvh.ﬂml
CUSTOMER ORDER 20.|N£IIMI\IM£M
EOz;anzD..Lw-@buouulﬂl ?DI uz__v_-mazo.-gumIlM.WMOa N \Wm hﬂm moo
2 ncuzwmuzmqqcoqmoz cO 8 monz ﬁnm &t ENGR c0 SIDING
i few npmﬁrm PA 16103 z _numMﬂz_pw STREET WE mmzmm< CERTIF
NEW CASTLE PA » Hm>mnw:mmmqummmaq>mnr«mwm
: SwoR*TEN=H=ASTH=A=5308=7 loGRADEwACHRPYSINP "y =NTCHe L ONG"MN=TEST S~ R m COHR [ Ne
; 4 5FT rmm.»qnvrcm-ao-onm.w.qnx.:m»q-rmﬂ mm» mvmm.>mm:. u@g.m»x.ﬁa TA zmc IN THE zmmazom mw
E THE CUMPANY,
s MILL CERT T/R LAOLE TEST RESULTS PER SPEC 1 T/R TO RD “EBB T S
.m. 133 ] [] L
I e DATE
. e et e MATERIAL DESCRIPTION .= A e :zm_:ﬂ“u\ &u!_gn « RED
No. NG, IDENTITY NG. oy K phaigt P LENGTH WEIGHT Pt s | owe | ome o
of 74¢§84 i /s 56 644 383y x Mwmm www mm.m
4 Dine| Longitudinal ¥ Notsh Chawpy Tasts 7.5 ix 10 M0 Made at Plus 40 R :
08 Rn:«&; 2 u\u wee fedm 00 SETEY wﬂu . mwmm qoMo .mm.m
3/4 Sise| bongitudinal ¥ Notch Charpy Impapt Tests 7.5 x 10 Mt Made at Plgs 40 Deg|P. 04-72470 Fe 94
_
kﬂ—m_ﬂ ma—zﬂ i uDDBB ‘M4
SPECIMEN SIZE TESTED ACCORDING TO COMPANY RECORDS CONFORMS TO THE REQUIREMENTS OF THE SPECIFICATION LISTED ABOVE I % B OR H INDICATE COMPLIANCE Om BEND OR HOMO TESTS, RESPECTIVELY
HEAT NO. TYPE c Mn Plss] e s i el si @ | Hi [ & | M I N v ] : e D) Lo o=
T Tacqes rpcﬁ“ 5" }i15[o1d 0267 23[ 1 2y i0f (54 03 103 o e
: Co i o _ : o o
{= g S s ey
i iz o et P e " " o [y 1
i . | ! ! | ] e : ; _ 1 :
5 i . ' ' ’ v . ’ m " i

FORM G-30031 REV 671 02.000.0441



PRODUCTION DEPARTMENT —:METALLURGICAL

) United States Steel Gorporation

TEST REPORT OF PLATES
LOAD TALLY OR

vss oroerto. | ASORIN  wvoieno, _ j £3w59498 |

WORKS,
CUSTOMER ORDER NO. 299 _3,27/72
CAR OR TRUCK NO TR49A31 PA sweper N0 goate__ 1 B1Q8L 000 PIABRSTFD 100
»| CONN CONSTRUCTION €O .| CONN FAB & ENGR CO SIDING ,
3| P_O BOX am_ °| PaLE RR
3| NEW CASTLE PA 16103 E _macqugpm STREET WE mndnm< mmzq~n~
NEW CASTLE PA qm>q mxm Mﬁmzmnbcq mmr<m»m
S<COR=TEN=g"ASTH=A=588=T TSGRARE=ASCHRRY=THP=V NTCH=LONGTN=TE w mmm mm mm w 2
i Y nqmrmm.>4.wrcm.ua.= o.w.nam.:m>q.ruq.mm>rm“nk.>m n.rmmwcmv»m 3 AIRED e ReGoro? HF
g iarag | THE CUMPANY,
s MILL OCERT T/R LADLE TEST RESULTS PER SPEC 1 T/R TO RD WEBB I
: sionarns_ M W MAXSOM, GHy MET,
: 0640 —1 0 - o =
TEM AT TEST OR PIECE MATERIAL DESCRIPTION e, T 10N % % oﬂmc. m
NO. NO. IDENTITY NO. b Segledd i 45 LENGTH WEIGHT PS) Psi wa | ma aen |0,
o7 65¢110 2 3/4 56 644 7663 60400 B8260d 23.0
3/4 Siss Longitudinal V|ioteh|Charpy Teotu 7.5 % 10 ¥4 Made at Plup 40 Dag [ *7 FR2AA 24.0
Y4 7agy184 10 3/8 56 644 3831 61190 86800 22.0 ﬂ
3/4 Sipe hongitudinal V|Notch|Charpy Tests 7.5 x 10 1 Made at Flup 40 Dog [P "645730M RUDHA 219
q
_ WYIELD POINT @ ,0050IFXT, I m
SPECIMEN 51ZE TESTED ACCORDING TO COMPANY RECORDS CONFORMS 7O THE REQUIREMENTS OF THE SPECIFICATION LISTED ABOVE # B OR H INDICATE COMPLIANCE OF BEND OR HOMO TESTS, RESPECTIVELY
zwﬂ NG, TYPE c Mn P s m._M.w u 5 Ni o Mo | sn a_| N D T “ ® €o
65C110 [LADL 18] 115/ 01q O1p: 5. 0B af. 05 T0R T v iy
2| TACI{84 | LADL: 15| 115 01q 02p; 23| ! 2B ! O : 5p: "ouﬁ 1 03 i
s For |t " st : : -]
¢ ; | : : L ! e et
i : ! | : ' T i e “ ! : :
1 - o et [ R : ! o [
1 ! ] — i e “ " b o4

FORM G-20831 REV 671 02.000.044)

FernHollow_028-082

yPgh_

NTSB_Cit
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PRODUCTION DEPARTMENT — MEIALLURGICAL

gmw_ United States Steel Corporation

TEST REFORT OF SHEPES
LOAD TALLY OR
woRrks L0 L T CT— uss oroenno. |, ALL ReZ IHVOICE NO, ll@@?ﬁlﬁ.r
CUSTOMER ORDER NO. 2QQ 3/07/72
CAR OR TRUCK NO Ba Clogey SHIPPER NO. § DATE 24y SA3 470
o] CONN nmzwqwcoqucz cu o CONN FAP & EMGR €O SINING
sl PO BOX 431 | PRLE RR
3| NEW CASTLE pPA 16103 | INDUSTRIAL STREET
NEW CASTLE PA _.;H
Liv (]
| HI STRENGTH STRL USS COR TEN B ASTM A-588-71 GRADE A CHARFY TMPACT V=NOTCH PEPD
| LONG FOR HFAT LOT QUALLFICATION TO ASTM A-370-68 15 FT LBS AT PLUS 40 DEG F ._.ﬂ.n m N
1nnan >
3y #ILL  CERT T/R LAPLE TEST RESULTS PER SPE¢ I T/R TO RD I'FBB FeveCr
" SIGNATURE
z e DATE : B .
Nt ot T MATERIAL DESCRIPTION SR ELD Pr :E.:NW}W&"N%Z..E_ %, % oﬂno h
NG. NO. IDENTITY O, .__ﬁ.. LH.MM.."_M: ﬁ%ﬁ.. ﬂ_).. LENGTH WEIGHT P51 esl. e g Preoe
16 65C273 14 | H21X55 55%05.00 42672 6860:| 85200|23.0
6840 85800 21,4
LONGI _Hdsuﬁv. “I. V NOTCH CHARPY IMPACT TEST 7)5x10MM MARE AT PLUS 40 DEG. F. mwlmcl,_ 4 ¥T, LBS.
LONGITUDENAL V NOTCH CHARPY IMPACT TEST 7[,5x1®M MADE |AT PLUS 40 DEG. F,l 55=58=5 3 FT. LBS.
STECIMEN SIZC TESTED ACCORDING TO COMFPANY RECORDS CONFORMS TO THE REQUIREMENSS OF THE SPECIFICATION LISFED ABOVE # 8 OR H INDICATE COMFLIANCE OF BEND OR HOMO TESTS, RESPLCYIVELY
- HEAT NO. e | ¢ Mn ? s si | w [ Ma o ] A [ I [} i KT o =
| 65cz73 [Layits | ni8 Joosf o2y 124 [ 34 g 157 o g G R
& 1 " | SRR " “ oo e
g i | ' 1 I ' ' ' ' H 1 |
: ; " Pl W] 151 Syt | " " o S
: o 1 8 e e e s
L d ' ) 1 ! 1 : ' ' ' 1 ) 1
. 1 ' ! 1 ' ' 1 N ' '
1 ' ' ! ' X ' ' ' N t ¥

FOAM G-7083) REV 671 07.000.0441 K

FernHollow_028-083

yPgh_

NTSB_Cit
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PRODUCTION DEPARTMENT — METAILURGICAL

USS) United States Stee! Corporation

TEST REPORT OF

PLATFS

wows__QUESTEAR DISTATCT  ussowmwo | 460RIG  wvoceno — 4£3my0AGY

CUSTOMER ORDER NO.

LOAD TALLY OR

299 3427/72

CAR OR TRUCK NO. Q s "mum m.uw:a SHIPPER NO. & DATE mmwm«h m\mm\-d“ h“.rnw
ol CONN nczmqmcanmz c0 o| CONM FAR g ENGR ¢0 SIDIMG
= n n no m_. c| P rm mm
o EvW CASTLE PA 14103 z Hma ST wa m._.nmmq iE mmwmm< nm.ﬁ.Hﬂw
Lt LuprTie gre et Ml
S=COR=TENU=B=ASTH~A=50B=71= RpY=1u ..Tzq H=LNNG®"M=TESTS= ] m AS rON=
M T S i MRl Rt i St LA PR TR e o RN R R %>mmmc - rRERRESDr0R A2
) AdnLan ._..Im nG:TPZ<- . \W
=} MILL CERT T/R LADLE TEST RESULTS PER SPE¢ 1 T/R TO RD 1£BB R ~
& steHaRe b M RO O
Ww O298 DATE
—_— B TEST OR PIECE MATERIAL DESCRIPTION R LD P :zuu..mwmm:.m 2% mpmzm.:_oz = noﬂmo. .m
HO. NO, IDENTITY NO, unou oq_”_.mﬁm.wvuz .n._%ﬁ.. ﬂn. LENGTH WEIGHT 51, FsI. " e anen |E
03 70C118 9 1 3/4 16 644 45972 %65900 ' 93900 -« 2440
Longitudigal V Notch nrmr._&a Impact Test 10(X 10 MM Made| at Plus 40 Dep. FJ 28-25-24 Ft, Lbs,

s

fcd

VIELN POTIMT foasn |
Aty Fomid + \ g

LT

SPECIMEN S12E TESTED ACCOADING TO COMPANY RECORDS CONFOR/S TO THE REQUIREMENTS OF THE SPECIFICATION LISTED ABOVE

# B OR H IHDICATE COMPLIANCE OF BEND OR HOMO TESTS, RESPECTIVILY

HEAT NO TYPL C Mn P 5 5

Cu

Cr Mo Sn

Al

Ti Cb

Co

T

4
|

Tect18 Lanu)ite | 114 foo7 02

i

CHEWVHLZL ANALTYS1Y

123

E

o

32

[ES

5q

+

03

FOAM G-20831 REV 071 01.020.0441

FernHollow_028-084

yPgh_

NTSB_Cit
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PRODUCTION DEPARTMENT — METALLURG ICAL

United States Steel Corporation
TEST REPORT OF SHAPFS
wows _HOMESTEAD DISTRICT  uss ommuo _LAAGRR7 ‘00 MYoR 163=49173
CUSTOMER ORDER NO 299 3/27/72
orormruckne._ P o iOaR() SHIPPER NO. & DAIE 3279 . YAR V&)
o z Gans TI0 N FAB N
2 co x am UCTION c¢o o nMﬁm mm & ENGR CO SIDINg
8| Rew eastiitea 16104 s ER5Us STRIAL STREET HE HEBESY CERTIFY
“| MEW CASTLE PA THAT THE CHENICAL ARALYSIS
CEE T s 2R oo - SEBons TedTs ki [3CTIS
(| Ng=rb m R MR E T FR AR =376 RLSIMR AP IS e AT SE=TR :wzmm mu TEERREEDRDE 60
i E 010595 THE COMPANY, mw
‘| MILL CERT T/R LADLE TEST RESULTS PER SPECc T T/R T0 RD WEBB
. Sl ! - ¢ T o soname_ Moo MAXSON, CH, MET,
&40 DATE 08 /171772
o EAT TEST OR PIECE MATERIAL DESCRIPTION VIELD pr TENSILE STR [LONGATION % % meo [B
L5 e LU uno... h-:.mﬂm_uow _n__w_h ﬂ_._w.. LENGTH WEIGHT sl Psr ma N7 >MM> o
14 65¢273 1 |W21X55 66=05,00 3653 636001 85200/23,0 5
3/4 Size Longitudinall V Notch Chatpy Impact 7.5 X 10 M4 Made at Hlus 40 udm. Fo 55=50-54 m_n..?vuo =
17; 650273 11 |H21X62 : 6010400 41492 68600 83200(23.0 .
3/4 Size Longitudinall V Noteh Charpy Impact 7,5 X 10 MM Made at Blus 40 D Lba,

Bo Fa MWIMTIU& H.‘ﬂc

CIMEN SIZE TESTED ACCORDING TO COMPANY RECORDS CONFORMS TO THE REQUIREMENTS OF THE SPECIFICATION LISTED ABOVE

® B OR H INDICATE COMPLIANCE OF BEND OR HOMO TESTS, RESPECTIVELY

HEAT NO TYPE C

Cu

Cr

Mo S

=]
fa]
L4

Co

P
008

Mn
050273 |CADL 118

-
un

5
G271

N
£

31

-4z
(=]
(%3]

57

]
I
]
B
1
]
'
]
t
[}
r
1
(]

At
04g

FORM G-70831 REV 671 07 000.044)
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PRODUCTION DEPARTMENT — METALLURGICAL

United States Steel Corporation

TEST REPORT OF

S

HAPES

LOAD TALLY OR

wors__HEMEETEAD DESTRIGT —USS-OWMNO LALDRRY  WOKENO 3 g3u4PiIo—

CUSTOMER OROERNO. DR QG /9P /25
CAR OR TRUCK NO, mD n .—oh—m‘—lm1_11m=20.-gdm mm”ﬂn rh\\hﬂ-‘\-‘”
o CONN CONSTRUCTICN O o| CONN FAB & ENGR €O SIDING
ol P O BOX 43% | PALE RR
§| NEW CASTLE PA 16103 z Hzocmqu>w STREET WE mmmmm< ERTIFY
NEW CASTLE PA mew mxmm%&mzmmm# Mnr mwm
USS=COR=TEN=B=STEEL=ASTH=A=588=71=GRADE=A=CHARPY=IHPACT=V=NOTCH" m 2
g| NGT"FOR™HEAT= Dﬂl@CWrHﬂHohﬂmcznqcl»m@zlplmwmlowlNMlﬂﬂlmmmmwlvrmm1rw ﬂbwz D nn qmm mmm cm F
5| =DEG=F inmna  |THE COMPANY,
«["MILL CERT T/R LADLE TEST RESULTS PER SPEC 1 T/R TO RD WEBB = ;
- siouatune My Wy MANSONS G Ry METF+—
m n An DaTE
MATERIAL DESCRIPTION S mﬁ*ﬂm@&%&.gx % aeo. [P
.hwg ﬂﬂq q.mum%:n_uﬂﬂ__mwm NO. THICKNESS WIDTH, DIA, .:mww. i qmzm__u_w”_ ST - " i
- : : PCs, OR SECTION OR FT. WI. e — . ] i e il AREA
15 65¢273 2 [W21x55 72"01.,00 7930 68600| 85200 |23,0
66400| 85800 (21,0 E
3/h Longifudinal V Notch Chargy Impact Tesk 7.5 X 10 MM Made at plus LO Deég F. 55-£0-5) Ft. Ibs.

SPECIMEN SIZE TESTED ACCORDING TO COMPANY RECORDS CONFORMS TO THE REGUIREMENTS OF THE SPECIFICATION LISTED ABOVE

* B OR H INDICATE COMPLIANCE OF REND OR HOMO TESTS, RESPECTIVELY

HEAT NO, C Mn P

Cu

Mo Sn

4

Ti

Ch Co

CHEMICAL ANALYSIS

65C273

TYPE
_ADL] 45 h08

-
e T Sy
@

021

Ba

31

LR Ty

5

7

------------wf.‘

-]

et

FORM G-2081! REV &7) 02.000.044)
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PROCUCTION DEPARTMENT — METALLURGICAL

USE) United States Steel Corporation

TEST REPORT CF SHAFES
WORKS Al e TEAD) DTISTRICT uss. orom bo. L A, B2 Fﬂwoumm_.“omz 145=llAlan
CUSTOMER ORDER NGO, 499 3/07/¥7
CAR OR TRUCK NO Pa  C3R94AD SHIPPER NO. & DATE 9747 ALN2/T D !
5 CONH cOnSTRYCTIUN U CONM FAB & EWGR ¢0 sInlug
sl PO m..ﬁ.m 31 21 2&LE RR
g NEVW CASTLE PA loli03 S| IunUSTRIAL STREET
“1 wEH £ASTL PA .MID._.
1
USoepure L =am o LR wAG T = A Ga8ef Tu e WL a Am AR (=1 OAC T my= 10T CH=LN i %mum:
¥ z_..mwc._wa_.:.b.T..mqni;_.»En> FLUHTO=AST ImA=37 lmpgm|GmpTr| qSweap Ig=40 TATT
a| »{EGef THE
- Qlpp22
= AILL ST T/8  LATLE  TeST ®RedSULTS PEA SPEL T /R 70 =0 76D
- SIGNATURE
£ (nln pATE GG IND LR
- et LEsT OR PIECE MATERIAL DESCRIPTION S N TLOMGATION % - Reo. ||
HO. NO, IDENTITY NO. unn“.. oﬂ_mﬂm_moﬂ .M_%_M.. ﬂ_h, LENGTH WEIGHT PsY. 3. L W hﬂm) ‘
15 356273 12 | »21455 72701.00 47589p 6860: mm.ch 23,0
AUYQ 858001 2140
3/h4 Size lLong V Noich Charpy lmpact Test 7.5 X 10 MM Mjde at plus LO Deg F. 55-50-64 Ft. Lbsi
SPECIMEN SiZE TESTED ACCORDING TO COMPANY RECORDS CONFORMS TO THE REQUIREMENTS GF THE SPECIFICATION LISTED ABOVE # B OR H INDICATE COMPLIANCE OF BEND OR HOMO TESTS, hiSPECTIVELY
HEAT NO. TveE 3 Mo P 5 5i Cu i [ Mo | Sn Al N v ] T [ [ 5
IO DY S B 3 I R S L REN RO R T g " “ “
| | SISE R IEN NI
: | I R R R | | e |
' i H i i . k 1 1 ; 1 '
: o= e | | Pk
s " _ ] Cl | “ ! S A
' “ “ ! | ; b ' " . 1 ]
FORM G-20831 REV 671 02.000 0441 i3
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PRODUCTION DEPARTMENT — METALLURGICAL

amm United States Steel Corporation

PLATES
LOAD TALLY OR
vors_ HOMESTEAD DISTRICT  uss.omommo. L AGOBSG  wwocena 143409580

TEST mvamq OF

FernHollow_028-088

yPgh_

NTSB_Cit

CUSTOMER ORDER HO, 29¢ w\m.d\.ﬂm
CAR OR TRUCK RO n _mwkn.u:.u mb .|..|lllm:_11m:20.-o>_.m.|0@—bﬂl @\MC\NN bm
: mouzmmazmqqcnqﬂcz co o| GONN FAB ¢ ENGR ¢O SIDING
3 - &LE RR
5| NEW n>wqrm PA 16103 I mz_mcm._.m?p STREET WE EBY mmm.:
NEW CASTLE PA Hm»m mzmﬂm m@#ﬂ m»r«
SeCOR=TEN=R=A 4 ...>.. 88=T1l=GRANE=A=CHRPY=IMP=y=NTCH apymTESTSe R R R )
i w_m_n._.\_.mmnb PLUS=40=pEg= _".l_"cm =N >._.|rm_m_ mm» mt xl mm ..w ﬂcmvpml 9 ._.>m.z.c IN mmmozcm
: THE CUMPAN <
— 010139 P
I MILL CERT T/R LAOLE TEST RESULTS PER SpEc 1 T/R TO RD WEBB
m m.ﬁ.Z)-ﬁxmlmlﬂutlIleh—z-’llﬂufﬂl’
. MATERtAL DESCRIPTION :umw — O?Euw_.howzmﬁ_oz.r a
TEM HEAT YEST OR PIECE s pe— prr—— YIELD PT, TENSILE STR, x 4
NO. RO, IDENTITY NO, vnu.. OR SECTION ol 3.. ) LENGTH WEIGHT Psl, PSI. IN 8 N2 ]
c.w 7poC118 3 1 3/4 16 644 15324 % 65900 93900 - 24,0
Fuil Size Lonpitydinal |V Notch Charby Impact Teslt 10 X 10 MM Made 4t Plus & Deg. F, N_m..mm..nm Ht. Lbg.

_wYTELD PFOINT @ 0050 HXT,
LPECIMER SIZE TESTED ACCORDING TO COMPANY RECORDS CONFORMS TO THE REQUIREMENTS OF THE SPECLFICATION 1ISTED ABOVE * 3 OR H INBICATE COMPLIANCE OF BEND OR HOMO TESTS, RESPECTIVELY
HEAT KO, TYPE [4 Mn P 5 = () Hi Lr Mo Sn Al L (1]
70C116 [Lapt|ie | 114 [po7 025 32| 46 4

TTTTTTTTTTTON L
ol £

B~
w
AL

e —————— = =

FORM G-20831 REV 671 02.000,0441
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TEST mvamq OF

PRODUCTION DEPARTMENT — METALLURGICAL

gmw United States Steel Corporation

PLATES

LOAD TALLY OR

s._alxmxmﬁm»olﬁﬂwxﬁl U5, 0RO 00, | AGHBIE WOKEND. 1 £Fal905Y

<~nu_|9 POINT

s

Rl R | ™1

yT
L 2

CUSTCMER ORDIR NO. Q0 3/27/72
CAR OR TRUCK HO ﬁ.._a:.\. 9 pa swereRnO. g DATE____ QS AR A /30 /79 AR
ol CONN CONSTRUCTION cO o| CONN FAR & ENGR CO SIDING
2| Reh BRE+(2%ea 16103 s OREEsSRiaL sTreET WE HEREBY CERTIF
) "1 NEW npmqrm PA Mm>womzmmmﬂmzmmmwzmmur«mwm
SeCOR=1 BoASTH=Am EwAaCHRPY=IHP=V=NTCH=| ONG=M=TE - .mc RE _CORRECT CON=
i mw_...q\rc ot _u_..cm nc._.c bﬂ LOT= cc>_.l_omz...>mqzlwlumc..v»mmm.m ﬂ> zm: IN ._._._m mm.namow OF
: THE CUMPANY, )
010139 =
| MILL CERT T/R LADLE TEST RESULTS PER SPEC 1 T/R TO RD WEBB £
% sicnarure W MAXSON s GH— MET—
B - DATE n#..-....
rEm HEAT . MATERIAL DESCRIPTIION 86315 P SESiLE s, ILONGATION % ao"mc.
ND. NO. IDENTITY NO. hﬁn.w n””_mn.ﬂn_moﬂ. .__M__.oﬁ.. ﬂ_ﬂ. LENGTH WEIGHT FSI, Ps1 N 8 w AREA
03 Toci18 2 1 3/4 16 644 10216 #63300 93900 24,0
Fulll Size ro:mﬁn__aw:mu. V Notch Charpy Impact Tegt 10 X 10 MM Made st Plus 4P Dep, m..nmlmmlmm ¥e, Lbg.

SPECIMEN SIZE TESTED ACCORDING TO COMPANY RECORDS CONFORMS TG THE REQUIREMENTS OF THE SPECIFICATION LISTED ABOVE

#* B OR H INDICATE COMPLIANCE OF BEND OR HOMC TESTS, RESPECTIVELY

HEAT NO TYPE s

Mn

o

Cu

Cr

Mo 5a

2

Ti b

Co

LRTMILAL AHALYS IS

70C118

.

sy

L ADL| 16

P
114 po?

5
025

[0}

e

2 $

—_

e e
3 3 0 ) (A e e (o A 2

4

w

s =——- - m - - -y
m<

R R Rt

FORM G-20B33 REV 471 02.000 0441
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PRODUCTION DEPARTMENT — METALLURGICAL

gmw United States Steel Corporation

TEST REPORT OF PLATES
LOAD JALLY OR
U,5.5. ORDER NO “lm..m _—..Mm INVOICE NO Hmw m__J. 3“
CUSTOMER ORDER MO, HJW@ .u_.\mﬂ\\“vm
caR of tRuck vo_ 0 104 4010 SHIPPER NO, & DATE 0a17a A2 ALTD 48 )
gl COKRN CONSTRUCTION cO o| CONi+ FAuW & EnGR cO SIDIng
d| Rew CRsT2'pa 16103 | IfohsTaia, syaeer € HEREDY CERTI
= z IDUSTR R " Y RT
pEw CASTL W nAT THE ﬂm@nwr w.,_b_..ﬁm S
SS=COR-TEL=R L T P T I (O ER cpbady TERTS iy RN 14Ls
i {qu\.ru_m-pq.w ..cmm pe T.cm...r,mz _.mq - ,.bm w:wmc%»m ~ gmzmc 1 ;m mmo RDS mv
“ ThE CUFPANY,
03043 ..\\N\
g MILL CERT T/R LAULE TEST RESULTS FER SPREC 1 T/R T0 RD EBB &
” SIGNATURE __-_. = AW SO, m.tq ?Mﬂ-
m.u.. nsln DATE L E LY L
(TEMm NEAT ESTRORNP(ECE MATERIAL DESCRIPTION o T CLONGAIION % i
Ho. s AOENTITELhO; u%.,.. Mh. _Mﬂ.nn.wz ﬂ_% HM.. ﬂn. LENGTH WEIGHT Ps1 Psl L 2 >mh>
03 70C318 7 1 374 16 644 35756 * 65900 93400 24,01
Full Siz¢ Longitudinal [V Notdh Charpy Impact Test 10 X[ 10 MM Made at Plug 40 Deg.|Fo 28+ Nmnmm Et. Lbs,.
03 73cz24 2 1 3/4 16 644 - 10216
| x 65200 89200 24,0
Full Size Longitudinal [V Notdh Charpy Impact Test 10 X 10 MM Made at Plug 40 Deg, ||F. 32~35-50 Ft., Lbsj
#NWIELD POTLT & 0080 4T,
SPECIMEN SIZE TESTED ACCORDING TO COMPANY RECORDS CONFORMS TQO THE REQUIREMENTS OF THE SPECIFICATION LISTED ABOVE %® B OR H INDICATE COMPLIANCE OF BEND OR HOMO TESTS. RESPECTIVELY
HEAT NO. TYPE Mn # 5 5i Cu Hi n-- Ma S Al N v 8 Ti b Co
70Cc118 La(L _E 114 [oo7]oz5[ 23 [ 32 a6 =4 03 5
.ww 224 LaDL| 6 { 1110 [c07]0zu| 23 29 14 B3 "cw 4

CHEMICAL ANALYSIS

- —mm— ===

R s

FORM G-20031 REV &71 01.000.0441
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PRODUCTION DEPARTMENT — METALLURGICAL

gmm. United States Steel Corporation

SHARES

TEST nmvo_ﬁ OF

LOAD TALLY OR

works___ MO FSTEAD DISTOTICTY u.s.s, ORDER NO, | AADEZT mvoiceno, 14350800
CUSTOMER OADER NO. 299 3/9 ) A i)
CAROATRUCKNO. P& C IQAELNR  SHIFPER NO, & DATE 3589 6423 WA
o| CONN nczwqmcansz co of| CUNM FAs & ENAR €O SIDINg
| P_0 BOX S| PALE ER
3| NEW n>mqrm pPA 16103 | 18NUSTRIAL STREET
WEy CASTLE P4
S§=OR=TE n= qmm =ASTu=A=SERmT leniAjiEmbmeAnoy=IvpAQT= gTcH=
¥ xmsﬂmz m mcw Hﬁwnquctnqo ~ A +ﬂrpumw:umm:~m:nw:mn ¥ vrcmnww
%l =DEGeF
ELe \e X
=| MILL CERT T/R LApLE TEST RESULTS PER SpEg 1 T/R TO RD Fag
\TEM WEAT 65T OR PIECE MATERIAL DESCRIPTION e Lo i _nzm_:um._\h T ONEATION % —
NO, HO. IDENTITY MO, u.m.m_, MH.MMMM_W: ﬁn!h.. ﬂ“. LENGTH WEIGHT PSl. P51, N8 N2 )wms
. * )
18 73C143 8 [wi2X 26"04,00 8424 reSey| 88Go0121.0
Half Sizg Longitudinal ¥ Notch Charpy Impdct Test 5 X 10 MM Made at Plus {0 Deg, Fp 32-37-35|Ft, Lbs,
19 Tyc237 8 [ciexas 26704400 5264) *60400 . 80500 23,0
I 'S
3/4 81ze fLongitudinal V|Notch|Charpy Impadt Hmmnuamx 10 M Made at Plus 4D Yeg. F. mc:mbamb Mn. rwm.
9 Thc184 é 12%253 267 04,00 10528
H S 7 |C ' f * £330 ] B7400}23.0
3/4 Size Longitudinal V|Notch|Charpy Impaclt Test 7.5 X|10 MM Made at Plus| 40 Deg. | . 50-51-43 Ft. Lbs}
Y TELD BOT (T # 00350 HXT
SPECIMEN $IZE TESTED ACCORDING TO COMPANY RECORDS COMFORMS TO THE REQUIREMENTS OF THE SPECIFICATION LISTED ABOVE % B OR H INDICATE COMPLIANCE Of BEND OR HOMO TESTS. RESPECTIVEL'
HEAT NO TYPE < Mn P 5 Si Cu Ni Mo Sn . Al N v ) Ti b Co
730143 [Laby[10 [ 113 [p12]023 23 31 7 6 " 3 3
wmnmww Labl| a3 [ 112 [p1d L2y 2y 31 w4 6 03 3
74184 Wali|d5 | 115 |[p10(026 23 2% 9 ) n3 3

CHERICAL ANALYSIS

11
!
L
i

=",

piabaiaiiabdl ¢ ) 2% B

STttt aenET

FORM G-2GB3) REV 671 02 0000441
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PRODUCTION DEPARTMENT — METALLURGICAL

United States Steel Corporation

TEST REPORT OF PLATES
wons__HOMESTEAD DISTREGT  uss cmommo _LAKOB2B  ‘wvocero _ 143=51439
CUSTOMER ORDER NO. 20Q 3/27/1719

can or ek no__ £.]9 8608 SHIPPER NO & DATE 26192 6/26/172 48

AL

CONN CONSTRUCTION cO

SHIP TO
"0 03
M 0
x0T X

cmaE
[xd 23

FAB & ENGR CO SIDING

PO X 831
NEW mwa._._-m PA 16303 %mub STREET WE m_mzmm< mnnqu_.J.
ASTLE PA ” AT THE ﬂ Innbr znr*wnm
£ amca .qm 5 mum ﬂ I HIS
% W RT A nmx m AS maz.
1 AINED IN THE RECORDS OF
8 TS THE CUMPANY,
W MILL CERT T/R LAOLE TEST RESULTS PER SPEC /\//
w - — 0609 DAIE D&L2TLTD .
- = Sy — MATERIAL DESCRIPTION e TS ELONGATION % 5 oﬂS B
i Y i) NO THICKNESS WIDTH, DA, pemm— ) PsL, ool ey e 4
PCS, OR SECTION OR FT, WT, | AREA
20 720304 3 740000 | 42 a2 13992 » 53200/ 85500 29,0
« 58200, 85300 27,0 B
#YIELD POINT @ ,0050 EXT,.
SPECIMEN SIZE TESTED ACCORDING TO COMPANY RECORDS CONFORMS TO THE REQUIREMENTS OF THE SPECIFICATION LISTED ABOVE {| % 5.0R 1 INDICATE COMPLIANCE OF BEND OR HOMO TESTS, RESPECTIVELY
7] HEAT N. TvPe #an 3 s si | c RS T T T B T| b co
7263043 ADL 108 fﬂu 018 22 29 ]Wm. 03

LA UL D1

- -

ey e e ey

1
1
1
1
1
L}
1
i
i
1
1
i
i
i

B

FORM G-30831 REV 571 02 000 0441
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PRODUCTION DEPARTMENT — METALLURGICAL

135} United States Steal Corporation

TEST REPORT OF

PILATES

wores_ M ESTEADR LTISTRICT
V6Q 307472

CUSTOMER OROER NO,

vss oroeane. LAADBRD2E __ ___ voict no,

LOAD TALLY OR ;
143wR K228

car on TRuck no.___C 19 AR DA SHISPER MO, & DATE GHR2AQ TV 2272 48
ol CONN CONSTRUCTION £0 o ONM FAR 2 ENGR CO SIDIMG
=l P_0 BOX _431% | FRLE ER
3| NEW CASTLE PA 16103 3 Hzo_.qu;w STREET "E HEREBY GERTIFY
NEY CASTLE PA ._.Ip.\_. thmnﬂm_.mm}r >zw_l<mmm
AMA/N * !
USS»CUR=TEr ~R=AST|{~A=588=71=GRADE uxuvg..lH_...vlcl,u._.ﬁT_ LOMG=1=TES ml < tm_.ﬂ_ Mmm an£Mn._. mm m...m_..m.
Y wm_.s._.\_..mmlb._. =PLUS= ¢CIcWﬁlﬂ FORm Tm.b._, ~LOTe JUAL=FEA=ASTH blw..u_l_ubx ..1.pHr.m.:_m_ IV THE RECORDS OF
“ 3 ~ s
. . Q101 ag THE CL*PANY, V,(%\
=[ MILL CERT T/R LAILE TEST RESULTS PER SFEr 1 T/R TO nRp ~EBB
H. SIGNATURE2 p LAYSONg CH MET,
£ nain OATE pZAL3/72
EM HEAT TEST OR PHECE MRATERFALLBERCRIFPTICON YIELD PT. TEHSILE STR. e a
NO. HO, IDENTITY NO. u%u.. L”_Mmﬁm_wz ,M_%ﬁ.. ﬂﬂ.. LEKGTH WEIGHT ps) PSI. N g Wb aaa
a1 f0C150 4 1 1/8 16 &4 4 13136} * :ch BB40G (24,0
o
Full Size|Longitudinal V| Notchl Charpy Impaqt Test 1Ox1Djiki Made @ Plus 40 Dz, F. mbrﬂrmmu-.w.n. %cn_mmsc 23,0
04 67C2¢62 1 2 1/2 24 574 9791 % 53900 94900 26,10
Full Size|Lougitudinal V| KoteH Charpy Impaqt Test 10x1MHi iiade ¢ Plus 40 Uey. F. 30-68-64 I'tl Lbs.
w«YIELD POIWT 3 0050 F£XT, \
SPECIMEN SIZE TESTED ACCORDING TO COMPANY RECORDS CONHFORMS 1O THE REQUIREMENTS OF THE SPECIFICATION LISTED ABOVE #* B Of H INDICATE COMPLIANCE OF BEND OR HOMO TESTS, RESPECTIVELY
HEAT HO TYPE C Mn P $ H] Cu Hr Cr Mo sn Al L] v ] Ti b <o
o150 [EADL a2 T 10E ;w U272 22 317 53 03 W5
wnmm Langfii7 | 148 [pi0| 020 24 34 17 Se 04 neé

CHEMICAL AMALYSIS

——mEmmmamm e ==

FORM G-20831 &EV 47! 07 OUO 0441
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3 PRODUCTION DEPARTMENT — METALLURGICAL

Ewm United States Steel Corporation

TEST REPORT OF PLATES
womks__HOMESTFAD DISTRICT uss orotrho, L ABUBDH thqoﬂ”ﬂ%. 163514238
CUSTOMER ORDER NO. 299 3s27/72
crornTasckno_ ©. 194609 SHIPRER NO, € DATE 946191 R/204T2 48
COMN CONSTRUCTIONM ¢O CONM FAR & EMNGR ¢O SIDING
P O BOX 431 2| PELE RR
NE# CASTLE PA 16103 H Hzaamamew STREET
“1 NEW CASTLE PA MIWﬂ
USS=C0R=TEN=RB=ASTH=A=5B8=7 I=GRADE=A=CHRRY="TIMP=V="NTCH=LONG™4=TEST o= zmtmm
15FT/LBS=p T=PLUS=40=DEG=F=FOR=HEAT~LOT=QUAL=PER=ASTHM=3=370eP4R=109 .%szw
010139 '
MILL CERT 7/R LADLE TEST RESULTS PER SPEC I T/R TD R “EBB o
SIGNATURE
nitn DATE NE&LRT LTS
ITEM HEAT JEST OR PIECE G T :“,.Homq“_“:_.. UL VARG, YIELD P, TENSILE 53R e aoﬂmu. mm
HO, NO, IDENFITY NO. qnm. SAIEECTIEN o B.. s:... LENGTH WEIGHT Psi, Psl, ma [ AREA c._-
1] 870262 4 2 1/2 24 660 448B76) « 63900 94900 26,40 2
Full Size| Longitudinel | Notell Cherpy Impapt Test 10 X 10MM Mede at plus |40 Deg. i'e 5068464 Ft. Lis.

HYTELD POINT & ,0080 HXT,
JECIMEN SI2E TESTED ACCORDING TO COMPANY RECORDS CONFORMS TO THE REQUIREMENTS OF THE SPECIFICATION LISTED ABOVE # B OR H INDICATE COMPLIANCE OF BEND OR HOMO TESTS, RESPECTIVELY
HEAT ND TYPE 3 Mn ¥ 5 5i [ Ni Mo | Sn Al N v B T b o
6rGedZ [CADLI 7 | 110 RIO|OSY] £4 34 df ] 04 6

R
B e

FORM G-20827 REV. 671 02.000.0441
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PRODUCTION DEPARTMENT — METALLURGICAL

%w United States Steel Corperation

“EST REPORT OF PLATES
vors__HOVESTEAD DISTRICT  uss omenno _LABOB2S  ‘twoceno 18351437
CUSTOMER ORDER NO. .VOO w\ Uﬂ\ﬂm
AR OR TRUCK NO CJepnsd SHIPPER NO. & DATE #7172 &/28/772 160
oomz nmzw._.qcn:cz Co . CONN FAB & ENGR CO SIDING
P BOD 3 ~| PRLE RR
NEW CASTLE PA 16103 : chmM4mH L ST
“| NEW CASTLE PA
PY=IMP=V=NTCH
QUAL=P AST
0s1n DAYE 05 /27272
IPEM HEAT TEST OR PIECE s - ..;:n;:_,. CLESLRLAIES, YVIELD PT, TENSILE STR bl ] oﬂmu mmm
o wemv v, [y T o e e v i I IR N X
09 74C184 2 13/1¢f 890 260 9576| » 59200 8410n|23.0
* 5830 B82700|23,0 8
Full Size |Longitudiral V| Notch|Charpy Impedt Test 10 X|1OMM Made =at ﬁ 40 Dog o Fo 60-70:50 Ft,. Lbs,
Full Size |Longitudinel V)Notch|Charpy Impadt Test 10 X|1lOLM Mode et 40 Deg. F. 81-74{€4 Ft, Lbs,.
11 74¢184 2 11716 122 294 13972 « %9201 86100123,0
* S8309 82700(23,0 B
Full Size |Longitudinal V| Notch|Charpy Impadt Test 10 X|10MM Mede at plus | 40 Deg. [Fe  53-28¢29 Ft. Lps.
*YIFELD POINT & 00850 HEXT,
CIMEN SIZE TESTED ACCORDING YO COMPANY RECORDS CONFORMS TQ THE REQUIREMENTS OF THE SPECIFICATION LISTED ABOVE ¥ 8 OR H INCICATE COMPLIANCE OF BEND OR HOMO TESTS, RESPECTIVELY
. HEAT K. TYRE [ Mn, P s S cw [ wi Ma Sn Al N v Ti b Co
TOWIos  [CATL[ Hd IS [Iv|[Igs[ 23 A 5 T3 3

e

FORM G-1083) REV 67 01.000.0441
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., PRODUCTION DEPARTMENT — METALLURGICAL

(U85} United States Stee! Corporation

TEST REPORT OF FILATES
woms__ HOMESTEAD DISTRICT us.s oroeame. _LARGBZE :_uh,woﬂmpu%z 1£3~55729
LUSTOMER ORDER NO, .V @ ﬂ w \ N w \ N N
CAR OR TRUCK HO, OL@hoom SHIFPER NO, & DATE .DO“.Q—J N\HN\N“ bm
¢coNn CONSTRUCTION nO CONN FAZ 2 FHGR c0 SIDIMa
Nmm wmmqmm#tp 16103 : wmrﬂ %mﬁbr STREET E HERE E
f s RLAES] TREE ! EREBY CERTIFY
“IvEw CASTLE PA MIpﬂchmﬁnﬂm;Wmhr >2nr«mmm
it Y]
USS=CUR=TEN=H=ASTy=A=BAO=7 1 =QRADE=A~CHRPY=1 {P=v="TCH=LNRG="=TEST 5~ :mmmzq Mmm nomzmo mm GMA:
15F T/LBS=aT=PLUS=4 0 =DEGoF=FIR"HEAT=LOT~0UAL=PEY=AST!wA~37 imFAR=19 TAINEW IN THE FECORDS OF
THE CU4PANY,.
E = nje13q ¢ .%\
wILL CERT T/8 LATLE TEST RESULTS PFER SPr¢ 1 T/% TN =0 £bB -
. sIGNATURE ML = ol MAXSON, CH - MET .
nala DATE NZ/13/7°2
ViEm HEAT TEST OR PIECE — — L “M—“ _M,” DIESICRIIENON Sho — ELONGATION % * mo. ..m” m
NO NO. IDENTITY NO = oF stcnion e LENGTH WEIGHT PsI 5t N 8" N2 AREA cr
02 700150 2 1 3/6 | 16 530 9994 | % &7707| 85400 [24,40
* 57200 B450U 23,0 3
03 700150 2 1 374 16 ALY 10216 » G770~ | 88400 24,0
* 7200 | 84500 23,0 B
mcww Size Longitudinal V[Neteh|CharpyImpact|Test 10x10.E| Hade J lus 4G Det. F. 35=-45-65 Ht. Lbs,
Full Size Lomgitudinal V|succh [Charpy Tupack Tast 10x1Gi{i ifade @ Plus 40 Dgg. F, 54=42-53 e, Lbs,
*FIELN PONIT B L0050 flaT.
SCIMEN SIZE TiSTCD ACCORDING 10O COMPANY RECORDS CONIORMS 1O THE REQUIREMENTS OF THE SPECIFICATION LISTED ABOVE * B OR H INDICATE COMPLIANCE OF BEND OR HOMO TESTS, RESPECTIVELY
HEAT NO TYPE C Mn P 3 S Cu i Mo Sn Al N v B Ti <b Ca
TCIo0 ATLI LD [ 13 P3| 0eg 22 |+ 3¢ 47 3 3 )

T LT T ———

R ELr L e TEre L

R e

FOAM G-20331 REV &7) 02.000.044)

FernHollow_028-096

yPgh_
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i _ PRODUCTION DEPARTMENT — METALLURGICAL

United States Steel Gorporation

TEST REPORT OF PLATES
wors._ HOMESTEAD DISTRICT  uss omommo LAG0B2S Mvorce o 163=57330
CUSTOMER ORDER NO, MQQ u\m‘\ﬂm |
CONN CONSTRUCTION €O CONN FAB g ENGR CO mHanzm.
P 0 pOX am— vnrm RR
NEW CASTLE PA 16103 I ucm._.x:.m STREET WE mnanmu. mmm._.:.
Euie! il e
1 om mc [ CUN=;
15FT/LB5*AT=PLUS~40=pEg=F=FOR=HEAT={ 0T~ QUAL=PER=ASTH=A=370=PAR=19 ﬁnmznmzwnz« E RECORDS OF
] 010139 g
—iCCCERY T7R—CAUDCE TEST RESULTS PER SPEC t T7F TU RD WEBE
: o MaWy MAXSON, CH, MET.
— e 0610 DATE or/21/72 =
ITEM HEAY TEST OR PIECE WARERLAIROES,CRI BLEDH — .“l YIELD PT TENSILE STR JOMARON 2 ﬂOzmmn. mm
N, NO. IDENTITY NO, wanm. oﬂ_mﬁm_wmz _.m.%ﬁ.. ﬂ.w. LENGTH [T R | pst Psi (] N 2° aea [0}
02 700150 N 138 | 186 630 2997 | w sy200 | 84300 3.0 A
Full m»-1 Longitudinal |V Notdh Charpy Impget Tests 10 i 10 MM Made at Plys A0 u-n".‘q. 35-48-85 Fi Lba.
03 70c150 1 t 38 | 16 644 5108 w 57200 | 84300 3o =

Full 8is¢ Longitudinal

i

* YIELD ROINT G 0050 EXT. == u

V Notch Chavpy Impsct Tests 10 x 10 )0 Made at Plys 40 Deg|F.

35-48455 ¥t Lba,

IPECIMEN SIZE TESTED ACCORDING TO COMPANY RECORDS CONFORMS TO THE REQUIREMENTS OF THE SPECIFICATION LISTED ABOVE

# B OR H INDICATE COMPLIANCE OF BEND OR HOMO TESTS, RESPECTIVELY

i T _.mm _ ﬁ =R|pe bw.w_l_&..m Cug |  Nip C Ma Sn AL N s i T [ Co
Az _—ummn ¢ 1 el [ i | A i HEA ) XA e _<m : i ‘
. 1 ' \ ' ! ) 1 ' I 1 '
¢ ] ] 1 ' ) ) 1 ¥ 1 1 1
> i ! ! . ' ; 1 1 ¢ 1 1 !
1 ' H ' | 1 ' 1 1 1
]
A o " : S
' ] ] 1 ' " ' 1 ' ) 1 |
" | 1 H ' i 1 1 ' 1 ! )
1 ' ' 1 ' ' \ 1 1
' ) 1 1 ' . \ ! ' H 1 1
' 1 ) ! ) J 1 1 ' H 1 1
] 1 ' “ ] ! ' = 1 ' 1 1 |
FORM G-20831 REV 671 037.000.0441 LT

FernHollow_028-097
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* 02.000.0549

UNITED STATES

PRODUCTION DEPA

STEEL CORPORATION

RTMENT - METALLURGICAL

CLAIRTON WORKS FILE No, 103598
Test Report of__ BARS . JUNE 2Znd 19_72
Product Ummn_.:u:o:\mvmnm:na:oa BOP STEEL HR HI STRENGTH BARS USS COR TEN B ASTM A-5B88-71 GRADE A
Load Tall
Charged to _ CONN CONSTRUCTION COMPANY NEW CASTLE  Pa, or mzuazm Notice
mrmm_vmm to CONN FAR, & ENGR, CoO. NEW CASTLE PA, Car Number
31ZE ANALYSIS Tensile
Custamer’s . Yield Point Elong. | Red. of
rder No. Mifl Heat a Test Piece 5. per Sirength N " Bend
S ous Order No. Ne, \.N%\\ ¢ Mn s | SI [ck cu Cut From h_” i eS| m »“m:_ Test
ORDERED sq. in,
299 4x7/16"
3/21/12 LA 60826 | 853900 BAR .17 [1.07],013 |.018 | .22 |.55 |,28 4375"BAR | 64210 |87580 | 20.2 oK
vV
E o 05 1.37534n 66120 93010 19,5 OK
4x3/8" CyU
A40935 BAR .16 [1.12/,010(,020 «21 .56 |.27 «375"BAR 65450 89790 19,2 0K
v
" i .05 e 64770 89200 20.6 oK
CHARPY IMPACT V=-NOTCH LONG FOR HEAT LOT QUALTFICATIONS TO lasTy A-370r68  15FT. |1BS. AT PLUS 40 BEG|, F
SPECIMEN RESULT:
SIZE FT, LBS,
4 X 77IGT
B53900 BAR 10om X 1Dmm 1501150 175
2 X 3787
A40935 BAR 10mm X 7. 5mm 126 | 68 74
. We hereby cortify thet the above figures aro carract

as cottained in the recards of the ¢

sany

A. ). RAGAN

F-¥TTT

CHIEF TIETALLURGIST

4

BY \hm,,\

Bl

FernHollow_028-098

yPgh_

NTSB_Cit

NTSB Attachment - Page 99



PRODUCTION DEPARTMENT ~— METALLURGICAL

% United States Steel Corporation

(EST REPORT OF PLATES
LOAD TALLY OR

NORKS OME uss oroeAno, _LLARUBZS _  mvoice no. 143=51436
USTOMER QRDER NO. 209 3727/72
sanonmuck no__ 0.9 84608 SHIPPER NO. & DATE 168580 6/26/72 100

CONN CONSTRUCTION CO o CONN FA8 & ENGR CO SIDING

P G BOX 431 | PRLE RR

NEw GASTLE PA 16103 £ Hmccmqmapw STREET

"1 NEW CASTLE PA
USOaliRe[ENerASTH=Au58e 7]l «GRADE=AwCHRP Yo [P =V =NTCHeLONGn 1= TES] o=
15FT/LBS=AT=PLUSJ0=DEG=F=FOR=HEAT=LOT=QUAL=PER=ASTH=A= meI_u> IHO
010139
HlLL CVERT T/7K  LADLE  TEST RESULTS PER SPEC 1 T/R TO RD *EHB
naln
e HEAT TEST OR PRECE s — :>4cm--_h.__” LR IA L - YIELD PT. TENSILE STR it so__mno mmm
NO NO. IDENTITY NO. ree, o-."__mmﬂ.oz ,M_..M..iq.. LENGTH WEIGHT Pst. Pl K TEE anea | ."_ <
10 74C184 2 1/2 B8 300 7480 41100 B86800(2240
* 68200 90500(21,0 8
Full Size [Longitudinel V|Hotch|Cherpy Impact Test 10 X 1OMM Made at plus 4D Deg. F. 787570 Ft. Lbsi
MYIELD POIVT @ 0050 EXT,
CIMEN SIZE TESTED ACCORDING YO COMPANY RECORDS CONFORMS TO THE REQUIREMENTS OF THE SPECIFICATION LISTED ABOVE % B OR H NDICATE COMPLIANCE OF BEND OR HOMO JESTS, RESPECTIVELY

HEAT NO, TYPE c Mn P 5 54 Cv Hi Cr Ma Sn Al N i B Ti Ch Co

f4UTI88 LAUL| WIS | TS [UT0jUZE 23 29 0¥ 38 03 W03

1
1
1
L}
1
]
]
1
1
1
1

e e e e - = ]

FORM G-3003) REV 671 021.000.0421
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PURCHASE ORDER

Foh— Conn Construction Co.
o glptamis 0, . ——Engineers and Contraclord——
2 Area Code 412, 654-6672
: BOX 431 - NEW CASTLE, PENNSYLVANIA 16103
[ 7 B
s )
To SHIP TC
% ]
L _J L
SHIP YIA F.C B A/C NO.
QUANTITY DESCRIPTION
iu

0wl

CONN CONSTRUCTION CO.

By

PURCHASING AGENLT

NTSB Attachment - Page 101
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BerHLEHEM SteeL CORPORATION

BETHLEHEM, PA. 13018 et 602~9182
?:: 381{. ':::BELOW
wonlz 203940-00 [E 1 [f 13 [s16 |5 3737 |s204 |5 Iz . 00 |z %997
l::h < 1 IE is 3 "";'IE. IE wrod l‘.‘- |E COLLECT
[ CoNN CONSTRUCTION CO CONN CONSTRUCTION CO

BOX 431
NEW CASTLE PA 16103

108 CROTON AVE
NEW CASTLE PA

§OLD 1D
e 10

m10/2/72 v JOHNSTOWN PA -
e CUST TRUCK
AT OF VIMICLE HO. oN?'n rg KIND OF PACKAGL. DESCHFTION OF ATTICLES, SPECIAL MARKS AND TRCTFIIONS WEGHT #O0s W
TRL TB6S631 21 STEEL PLATES 35251

DUNNAGE FREE 80#

C. Mn. P. S,
661J365 .21 .73 ,019 .029 Si. Ni, Cr, Cu, Vs, Charpy Results

650J220 .08 l 10 .010 .024 .30 .30 ,60 .27 .05 33-36-34 Avg. 35.0
03-4239
"EISTOMIT & hiC Ot Ol URITS DESCERTION AND 3iZE Wi
IT HT PCS

INSP: B SWORN TESTS
SPEC: (30120000BD) ASTM A36 MAX 5 TON LIFTS

(0861-175-101)

GF 13-0506% - Y.P. T.S. El.8" Bends
1 661J365 3 5/8 72 144 5508 38810 72640 27.0 OK
= (12FT)

2 651U365 10 1/2 72 14t 14690

- (12FT)

3 6614365 L 3/8 72 144 4404 48650 76580 27.0 !

- (12FT)

INSP: & SWORN TESTS :
SPEC: (20250034BD) MAYARI R-50 ASTM A588 GR B LONG
vV NOTCH 15 FT LB AT 40 DEG F THICK & THINNEST GA EA
AT MAX 5 TON LIFTS MKD A588B MAYARI R50

— (0861-256-101)
5F 13-0906-B%

L 6504220 3 1/2 72 144 4407 61690 83520 26.0 "
(12FT)

5

REPORT OF PHYSICAL TESTS . o i
AND/OR CHEMICAL ANALYSES s iy ' QJBSCR"JED & SWORN TO BEFORE ME TH‘S !

I CERTIFY THE ABOVE RESULTS OF TESTS ~ 10 th 1972 i
.ND/OR ANALYSES TO BE CORREGCT AS CONTAINED IN . [//J / P
: L;)ulrw' ,1,¢c4- i

'HE RECOBDS OF THE BETHLEHEM STEEL CORPORATION. -25 i

L s NOTA;W PUSLIC C5 rw\cN%M w-.cuNstJ-N.A
¢
%4? i%l chixﬁ&nt

: My Cominluion expires November 13, 1972 ° ]
i Chinf Matalinuwoiant_: it “ " raar o iR
NTSB Attachment - Page 102 NTSB_CityPgh_FernHollow_028-101




, PURCHASE ORDE.IR
‘ - Conn Construction Co.

—Cngineerd and Contraclord———

Date
Arsa Code 412, £654.6672
BOX 431 - NEW CASTLE, PENNSYLVANIA 16103
i il [
To SHIP TO
L | [
BHIP VIA F. Q. B. A/C NO
QUANTITY DESCRIFPTION

CONN CONSTRUCTION CO.

By.

PURCHASING AGENT

NTSB Attachment - Page 103~ NTSB_CityPgh_FernHollow_028-102



AND

LEVINSON STEEITE

WHARTON STREETS -

Our Order SZ 8567

I COM

PITTSBURG

PANY

H 3, PA.

Jate:

Att:
leport of CHEMICAL and PHYSICAL test of Corten
Sharged to Conn Const,
thipped to New Castle, Pa.

Sustomer's . ¥ield Point[Tensile Strength| Elong. Red. ol
Jrder No, H.quﬂm.n Apgailyais Material Lbs. Ibs. in 0 Wmmm Area
& Date " | c|MNl P | s |si Per Sq. In.| Per Sq. In. % E %

385
9-19=72 Copies of actual pill test reports attached

- We hereby certify that the above figures are correct
Form B-2) as contained in the records of the company. -

L. SIEGEL

- r—

B e et e L A T A AT

FernHollow_028-103

yPgh_

NTSB_Cit
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'y fad
Bernirrsa Sra CoipoRATION 60Z B354
A g IHPRT
BETHLIHEM, PA. 1EN14 )
., BELOW wme  BELOW
213 - 1 f-1)-]
s { i eIz 5 iz N E B
wE I WlE R emfs |= B
LEVINSON STEEL CO — iy
) - ©
21 SHEET 2 B
- =
9‘ -
L ;
Tl HPD —
::_,; L= Fos
(1%
Cad O virelt NG NI, MG KinD OF PACKAGE, GISTLPTION OF AITIZUS, LHCIAL WARCY AND DACEPTONT VEIGHT IPOUNDSY v
[<1 ] {+]

UNITS DLICEFIGN ANDARE

PCS

SOV 4 AR CUZd RO

HT#

R

INS2: L SWORN TESTS

wienT Y

“5PEC+{20250060RC) MAYAR1 R-50 ASTM.A588 GR B MAX

%L’IFT%%NE END BLUE & YELLOW

y (0RRAY-256-101)
/368635-400
GF 13-0383 : .
Y,.P, T.S. El.8" Eend
e 6580291 1,/ 3 3787 96 - 240 7344 61000 87170 25.0 OK
i 20FT
7¢PD 6584291 1 3/8 8L 240 2142
I 20FT
9(PD 6580291 2 3/4 96 240 9790 56770 80870 25.0 i
h _ 20FT
10 L8035
= C. Mn. P. S, Si,
%0861 1 101 244 6453260 19 g7 01C 019 17 ]
= : 658J29) 08 102 010 019 26 29 57 24 05

REPORT OF PHYSICAL TESTS
AND/OR CHEMICAL ANALYSES

I CERTIFY THE ABOVE RESULTS OF TESTS
W3/0% ANALYSES TO BEE COZ "MECT AS CONTAINED IN
5% RZCORDS OF THR BETELEHEM STEEL CORPORATION.

e
tc-;-::\); d'},o JJC::}/“’J ot

/1y/” 188 1\05tf.;_
P s 2o

/\’

1 VA MOTARY PLSUC COMWE ;w: Wit OF

. //
_/‘—v"—' /-1/ ' !

H '
L IR AP AN

IR P T2 tf-"'-\'l‘]n'nrrﬂ X

NTSB Attachment - Page 105
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METHLENES S ConpapaTion

i Leidlinei, FA, 1010 gl 50Z-855%

Sl g BELOVm . s BELGW
solf 51653096 [F 1 5 13 Js16l¥3702 lris0ls s fz X1z X576
W2 [+ 0 b Wl s ==]$ 7 . [ COLLECT

LEVINSON STEEL CO { l—_LEVTVSON STEEL CO =3
o 3 ZJTH & WHARTON ST3 ! i PLATE SHOP L
8l PITTSBURGH PA 15203 [ S 207H & WHARTON STS
2 1"L_-PITTSBURGH PA .
oAt iy 4 [ T — = —_
13 §/v1/72 now JOANSTOWN PA . o8
Suse W o MTSUATDE e ST

CAR O VEH.CUE b, ;?':Es END OF PATKAGE, DESCLPTSON OF 213004, ZHCIAL WAL AND FIS1PT0NS WEGHT POLNDS V
R_ 773A 10 STEEL PLATES 48035 &

DUNNAGE FREE 100% r/%~

Mj
A,-j‘/f’f f %E/‘""

-

CLTOVIL & 430 CIXe ADS UNITS DISCIPTION AND INE A Aonl W ) l .
- BT FC5 '! ') Gq Q
NSFs 4 SWORN TESTS \ /
2EC: (3014020 ORV) ASTM A36 MAX 5 TON LIFTS
LOULI-IT5- 2300

08506400
£ 13-0348

_ ' Y.P. T.S. E1,8" Zenc
(co 045,260 1 1-5/78 96 360 15910 42610 70940 29.0 OX

30FT

N3P: L SWORN RESTS -
FEC:{321i20000RC) ASTM A3ZL MAX 5 TON LIFT :

13334 8A% ,
c) b45.278 2 7716 96 360 8566 44330 64040 28,0 n
30FT
‘NEPr L SWORN TEST
EECY (Z23250200RC) MAYARI R-50 ASTM AS588 GR B MAX
Lot

’/;JE/LLETC ONE END BLUE & YELLOW ]
/,f"“__““\\ (0861~256--101)
7.4

i£g79-%00 |
£ .3--0383 _/,/
ol
1P 652291 ) /172 84 360 4283 56180 E0960 26.0 "

{ = S 30FT

CONTD SHT 2
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o
~

Bieriiinezs Srerl CoipoORATION 6028554

B E LOIH‘ . L = BEThiTHEM, F»\ l&.alb

LIET

‘n‘.‘: lllli B E Low
E s |z IR A I R
g -I';J- li ‘;:l._—;_ lz_ :usl} |=. IE
— LEVINSON STEEL CO - —
o R o ’
5 SHEET 2 -
3 & .
DatE SHID l_ =
= 1o o8
=313 CAZ OF YImpClE NQ. ’o‘f‘,:é: Knd OF FACRaGE, OISCIRTION OF AIT.T.ES, SPECHAL Malsl AND;? _ WEGHT POUNDR V
SQ\ ]‘.
CuSTCWIt L BEC OIZT NOS UNITS RISCAPTICN AND 5HIL WIEIGHT v
i HT4 PCS
INSF: 4 SWORN TESTS
5PEC:(20250000RC) MAYARI R-50 ASTM AS588 GR B MAX
5 TON LYFTS ONE END BLUE & YELLOW
‘\f C0861-256-101)
36869- HDU .
sF 13 0383
Y,.P, T.S., El.8" Eeng:
5(P)[ 558d291 3 3/8 96 240 7344 61900 87170 25.0 OX
' 20FT
7(P) 6584291 1 3/8 8u 240 2142
20FT
9P 658u291 2 3/4 96 240 9790 56770 BO870 25.0 "
_  20FT
10 T — 48035
C . Nln [} P . s Ld s i L] -
#0861 175 101 24476 6453260 19 67 0l0 019 17 <
%0861 256 101 23559 £45J272 21 44 (0l0 019 Ni., Crxr. Cu. Va, ~
P 6563291 08 102 O0l0 019 26 29 57 24 C5 ;

REPORT OF PHYSICAL TESTS
AND/OR CHEMICAL ANALYSES

I CERTIFY THE ABOVE RESULTS OF TESTS
D/02 ANALYSES 70 BE CORRECT AS CONTAINED IN
£ RECORDS OrF THE BETHLEHEN STEEL CORPORATION.

D A

e o :?L—"""‘*’J Y 4 NOT&aY PLIUIC COMC Fuil 1. P OF FEHRITWVALA

-

NTSB Attachment - Page 107
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CONN CONSTRUCTION CO.

Engineers and Contracfors

AREA CODE 412 854.8872

BOX 431 - NEW CASTLE, PENNSYLVANIA 16103

March 8, 1973

City of Pittsburgh
City-County Building
Department of Supplies
Pittsburgh, Pennsylvania 15219

IN RE: Rehabilitation of Forbes Avenue
Bridge over Fern Hollow and other
work incidental thereto

Gentlemen:

We enclose herewith one (1) copy of our Purchase
Orders No. 422, 433 and 436 with test reports
attached, for your files.

)

Verykgxﬂﬁﬁgyours,
COWN CONSTR%ETION Cco.,
Converse Branscome, J/{éi/
President

bd

encl:

An Equal Opportunity Employer

NTSB Attachment - Page 108 NTSB_CityPgh_FernHollow_028-107



D@;@EEL_ [o D] ER
(ih O\I"ﬂ—i |C;o| 2] _41

——Engineens and K.M?y;:

Area Code 412, 654-6672
BOX 431 - NEW CASTLE, PENNSYLVANIA 16103

NTSB Attachment - Page 109 NTSB_CityPgh_FernHollow_028-108




RSSELL, BURDSALL & WARD DOLT AND NUT CO.

CORAQPOLIS, PA.

STATEMENT OF COMPLIANCE WITH SPECIFICATIONS

#7331
2/7/73
Customer: CONN. CONSTRUCTION CO.
P.0.3X 431
NEW CASTLE, PA. 163103
Shipped To: SAME
Order No.: Date 136 1/25/13 Date Shipped 2/7/73 From Coraopolis, Pa,
CADER NO. QUANTITY SHIPPED SIZE & DESCRIPTION SPESIFICATION
36 1,160 pcaa 7/8 HVY WF NUTS ASTM A19L-2H
g 375 pcs. 3/L x 1 3/4 HVY HI STR ROLTS N/A AST™ A325
" 700 pcs. i n b ]
" 325 pesa - I x2’ 1/ "
L 305 pesa I/LA% 2] 1 /2 ER G2 "
n 225 peSe 3/hx3ifz v o

Ve herebv certify that the material listed
requirements of the noted specification.

meets the chemical and physlical

G0l

Mgr, Quality Control
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PURCHASE ORDER

Conn Construction Co.
—gayinm&amﬂeanmcbu—

Pate.
Area Code 412, 6§54-56672
BOX 431 - NEW CASTLE, PENNSYLYANIA 146103
I 1 [
To SHIP TO
L ] Lo
SHIP VIA F. ©. B. A/C HD
QUANTITY DESCRIPTION

By.

CONN CONSTRUCTION CO.

NTSB Attachment - Page 111
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FABREEKA PRODUCTS COMPANY

INCORPORATED

1190 ADAMS STREET, BOSTON, MASSACHUSETTS 02124

Fecbruary 12, 1973

Conn Construction Company
P, O. Box 431
M New Castle, Pennsyivania 16103

Attention: Mr. J, V. Howard
Purchasing Agent

) L

Subject: Your Purchase Order No, 433
Re: Rohabilitation of Forbes Ave. Bridge

Gentleman:

Thie is to certify that the 148 Fahco 8A-47 Pads 1/8" thick which

— were shipped against your purchase order as above on 2/7/73
m conform to Pennsylvania Dept. of Transportation Spocification
Form 409, Sect. 1080.2(u) Type 1l and to all other specifications
and requirements sect forth on the order,
ol

FABREEXA PRODUCTS COMPANY

Par ﬁ/‘ y/ﬂfﬂ;’l

(Miss) H. Heim, Office Manager

Subscribed and sworn to
before me this 12th day
of February, 1973

V4 %ﬁd

Notary Public

BRANCH PLANTS

7150 H. RIOGFWAY AVF 1 INFOILNWANRA 111INAIS &ENRAR 4407 DICMUANT AVE AAVI MR ~AlIF Aaris ATl AT FEARAALIIRE FRIAL MR
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CHASE ORDEF
- _ - . o J w, - Y
Consirucrion Co
~Lngineerd and Coniraciord
Area Code 412, 654-6672

NEW CASTLE, PENNSYLVANIA
| =

BOX 431 16103

SHIP TO

S e

ITF_:-} B

DESCRIPTIO

CONN CONSTRUCTION

CO
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BeruieHem Stest CORPORATION

DETHLEHEM, PA. D16
cust

sHeMY

w 604-3210-1/2

SALE

ws, 1327 B} } GF 13-4899:
wals 205940-60 F 1 |13 [ 165 37575 2045 l: |z 00z x997
WlEL# B cana 2 g [F COLLECT
TCONN CONSTRUCTION CO CONN CONSTRUCTION CO
ol BOX 431 o| 1080 CROTON AVE
a| MEW CASTLE PA 16103 é NEW CASTLE PA
[=3
w2377 oo JOHNSTOWN PA on
oot CUSTOMER
CAI O VERICIE NO. ON:!':S KIND OF PACKAGE, DESCIFTION OF ARTICIES, STECIAL MAIKS AND EXCIFTIONT weGHT tounos W
TRL TB6 71 STEEL PLATES 48237
DUNNAGE FREE 200%
L1707
CUSTOMIT & BIC OS2 NOS. UNITS DESCE#TION AND SIZE WhGHT
_IT4%  HEATS PCS
_INSP: CONWELL & 6 SWORN TESTS
SPEC: (202500348D) MAYARI R-50 ASTM A585 GR B
LONG V NOTCH i5 FT LB AT 40 DEG F THICK &
_THINNEST GA EA HT MAX 5 TON LIFTS MARK ‘A588B MAYARI
R50 ' '
_ (G760-256-091) El,
‘ Yield Tensile 8" Bends
1 (C) 655J718 12 1-1/8 11 140 5892 56310 79950 25.0 OK
- R 11FT8IN .
2 (CY 6599407 L 1 14 252 3996 59390 82300 23.5 0K
- 21FTOIN
16 9888

c Mn P S S1 NiI Cr Cu Va

— 6557718 410 1.08 010 o019 «26 o32 58 o24 04

649JH07 .08 1.11 o016 023 .28 34 60 <24 .05

REPORT OF PHYSICAL TESTS
AND/OR CHEMICAL ANALYSES

I CERTIFY THE ABOVE RESULTS OF TESTS
LND/Gz ANALYSES TO BE CORRECT AS CONTAINED IN

[ S

THE RECCEDS OF THE BETHLEHEM STEEL CORPORATION. /
&

CHARPY RESULTS
38=34a3l Avgo35.3

Lb5-51-47 Avg.lt7.7

SUUS-L T ARD SWORM TO BEFO4E ME THIS

NOTARY FUBLIC,.CU::u::“(//.V/.al:h of Peans;lvanls

o DAY OT £8 1:75/
iﬁtﬁZEZ: S

Y COMMISSION (K'LS BOVEMELR 13, 1976

s

S
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